a EIET Company

SERVICE PARTS MANUAL

ELECTRIC AND GASOLINE
METAL VEHICLES

MANUAL: 28081-GO1 MODEL YEAR: 1994/1995  ISSUED: 01/04/94  REVISED: 07/12/95



SERVICE PARTS MANUAL

MEDALIST
ELECTRIC AND
GASOLINE VEHICLES

MODEL YEARS: 94/95

VEHICLES

MEDALIST FLEET GASOLINE

MEDALIST FLEET ELECTRIC

MEDALIST FLLEET DCS ELECTRIC

MEDALIST FLEET FREEDOM GASOLINE

MEDALIST FREEDOM HP GASOLINE

MEDALIST FREEDOM ELECTRIC
MEDALIST FREEDOM DCS ELECTRIC
MEDALIST 4 CADDY GASOLINE
MEDALIST 4 CADDY ELECTRIC

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029

FAX 1-800-752-8175

E-Z-GO DIVISION OF TEXTRON, INC,, P.0.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

EZGOLEE

Service Parts Manual



LIMITED WARRANTY

EE o AR T I T

PEAFRTREE I .

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY.

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE VEHICLE TO OPERATE
AT ABOVE FACTORY SETTINGS (12 - 15 MPH) WILL VOID YOUR VEHICLE WARRANTY.

A WARNING A

ENGINE EXHAUST FROM THIS PRODUCT
| CONTAINS CHEMICALS KNOWN, IN CERTAIN
|l QUANTITIES, TO CAUSE CANCER, BIRTH
DEFECTS, OR OTHER REPRODUCTIVE HARM.

G

i Service Parts Manual (=3 4] m | TEXTRON|



GENERAL INDEX

T R T T O,

SECTIONS .....c.ccimmeeeeiimeccrrirems crmaeenes see S RO - [« (-1 \ [« %

How 10 use the E=Z-GO Service MANUAL.............. i eertrcereceseeraisiesssses eesettessttmaneein s s snsesansssass soones
California Emisssions Warranty.........eee

Fuji Engine Warranty.._....................

lHlustrated Parts Breakdown:

lllustration

ACCELERATOR LINKAGE ..o,

* Accelerator Pedal
» Accelerator Rod

BATTERY CHARGER, TC® I, 36 VDC............
BATTERY CHARGER, POWERWISE™ ...........
BATTERY CHARGER, POWERWISE™ +
BODY AND ASSOGIATED PARTS ... e renassses e cvamteserassasorssnesseasnsnimamesennss

» Bagwell

+ Battery Racks

+ Center Console

* Floorboard

« Hip Restraint
BRAKE LINKAGE...................

oooooooooo

ELECTRIC
VEHICLE
Page No.

GASOLINE
VEHICLE

Page No.
7.5 DOV : %

CARBURETOR ...

* Drive Beli
+ Drive Clutch
+ Driven Cluich

DIRECTION SELECTOR ......coocivveirminrinieriorens
DIRECTION SELECTOR ...ttt s s s s s
ELECTRICAL SYSTEM.......cciniviiviriirninnninns
ENGINE AND MUFFLER .....oevrrererrersiienns sasesisssrmm s ssssssams s sesns

= Engine

* Muffler

« Qil Filter

* Spark Plugs

ENGINE AND STARTER MOUNTING ......cocrieit et sisesiares

*» Belt, Starter/Generator

*» Adjuster, Starter/Generator
* Engine Guard

« Isolator

J-1

..............................................................

Vi
Back Cover
... Back Cover

ELECTRIC/GASOLINE
VEHICLE

Page No.

[ =24 == | TEXTRON

Service Parts Manual



GENERAL INDEX

T A T

lllustrated Parts Breakdown:
ELECTRIC GASOLINE ELECTRIC/GASOLINE

VEHICLE VEHICLE VEHICLE
Hlustration Page No. Page No. Page No.
FILTERED AIR SYSTEM co.vovvurerererecereersecormirssonss soerssossisssmserssosssassessnsrasssnses 0-1

= Air Cleaner
+ Front Axle Assembly
» Leaf Springs and idler Assembly
* Hub and Spindle Assemblies
* Tie Rod Assembly
FUEL SYSTEM....... veorerereanisereras sreves - R-1
* Fuel Gauge
= Fuel Pump
+ Fuel Tank Assembly
HORN AND LIGHTING ..ccccoircmromsrereneinsrerccassosens anenes - . - s srisarssnssssnnss O 1
« Headlamp
* Hom
* Rear Lamp Assembly
» State of Charge Meter
* Tum Signal Assembly
» Wire Hamess
REAR AXLE ... cerereecrenensrmrrarererssrnsevarsseses U-T e crmereneeremssasenes V-1
REAR SUSPENSION ... Wt nreresmresenncsmrerenes X1
SOLID STATE SPEED CONTROL ......occvvveneres Z-1
= Control Rod
« Mounting Assembly
+ Solenoid
= Speed Control Cover
SOLID STATE SPEED CONTROL
(DCS MODEL ONLY) ...coonerecmrrrecrtsinransnssnisnss 25
+ Control Rod
« Mounting Assembly
+ Solenoid
» Speed Control Cover
STARTER/GENERATOR.....ccovimererrereresareresseesns cosesersnsesereessessasasnsssesnnonessecs BART
» Brush Holder Assembly
» Pulley
» Terminal Assembly

iv Service Parts Manual EZGOEETE



GENERAL INDEX

| Yt o
%
4]

lllustrated Parts Breakdown:

lllustration
STEERING...

* Steering Wheel
+ Tie Rod Assembly

WHEEL BRAKE ...ttt rreciinnneninsisenssearerese sovsens

* Brake Assembly
* Brake Drum Assembly
* Brake Shoe Set

WHEELS AND TIRES ......oiiuveercnesmnnsisisscatainsons sovsrsssssssisnrsrsnisssssssssassos

* Tread Styles

» Tire and Wheel Assembly
* Valve Stem

» Wheel Rim

SPECIALTOOLS.................

ELECTRIC
VEHICLE

Page No.

. Hack ancl Flod Assembly

T

GASOLINE ELECTRIC/GASOLINE
VEHICLE VEHICLE

Page No. Page No.
ceveer-BB-1

Special Tools LIStiRg......covimrrvermnimsninein

AccESSORIES AARAEE AP NS I VN SENRRISRISASIAAE D ARAA AR A ANEE I EEEEE RS
ACCRESONY LISHNG 1euvveuecr s istisisnssrenrnsenesecsesersss svsreserstbrssroressssesersrsresnessnstseass sossossssssnsnsnns st ssssonerassss Appendix - B

...DD-1

senetessasests sessasemmsmmassanisnnas ...Page No.

-...Appendix - A

carssassnensse ssnssarsesssassnensonees: PAGE NO.

ACCESSORIES .......ciciineimimnininicninne arnsimasansnismssississssnnores ssrseessermsensenrsenssass P2GE NO.

Accessory Installations ..

Divot Repair Kit (Sand Bottle)

Side Basket
Center Basket
Sun Top
Whee! Govers
Windshield
Mud Flaps

... Appendix- C

[ 1~ | = | TEXTRON

Service Parts Manual




GENERAL INDEX

ol LBE few. Tl

T B eanERIL L j P T
Ashiray

Wheel Covers

Rear View Mirror

Four Bag Attachment (Medalist only)

Hour Meter

4-Caddy Conversion

4-Caddy Conversion Windshield

4-Caddy Conversion Sun Top

4-Caddy Convertible Carrier Kit

WIRING DIAGRAMS AND SCHEMATICS........ccconemimcimines avaeraesaresnesasenossans Page No.

Electric and Gasoling VEhiCIeS...........cccererrreccieis cervirssernrnrrnssesneesinsssssinreross ssesemsaresesessassrssesssenenres AppENdix = D

vi Service Parts Manual EZGDLETUT



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

L i B CeilebbddR e 3R T o B namldW e

3

This manual is divided into several sections:
* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN FOR MEDALIST ELECTRIC AND GASOLINE POWERED GOLF CARS
* APPENDIX A

The first section, GENERAL INFORMATION, contains the following information:
* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE MEDALIST ELECTRIC POWERED AND
GASOLINE GOLF CARS, contains illustrations and parts lists for all systems of your vehicle.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service accessories
and special tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

E-Z-GO manuals are revised annually to coincide with the model year change. The manual will cover all models and
model years stated on the cover page. Sections that remain unchanged have the last date they were revised in the
lower inside margin. New components that are interchangeable with the previous year are automatically revised and
the issue date is changed.

Introduction of some revisions varies due to supply of components; therefore, itis possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the complete number shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts list. Additional illustrations and parts lists with the 'same prefix indicate significant
changes that have taken place since the last issue.

EZE0OEACE Service Parts Manual vii




L HOW TO USE THE E-2-GO SERVICE PARTS MANUAL

L B BB, R SRR rEeT

5o, N SNAERI e b R B DTN S it e @_ﬂ )

TITLE TITLE

\
)
d

\
\
\
)
.

i
777
/ //:/ /

i

7

\
A

/

et N

LEFT HAND ILLUSTRATION PAGE PARTS LIST {(CONTINUED ON
{(CONTINUED ON RIGHT HAND REAR QOF PAGE IF REQUIRED)
PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Tum to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2, IFYOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the pants list page. -

NOTE: I is suggested that you confim that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual [28124-GO1 (Electric vehicle) and 28125-G01 (Gasoline vehicle)] is available from the
E-Z-GO Service Parts Department.

viii Service Parts Manual EZ GO



ILLUSTRATED PARTS BREAKDOWN

| =4 ] = | TEXTRON | Service Parts Manual ix



| ACCELERATOR LINKAGE Electric Vehicle

DIRECTION SELECTOR

TO LEAD FROM

1-INCLUDES ITEMS 3 - 32, 34, 36 - 40

2 -INCLUDES ITEMS3-29 32.40
20-INCLUDES ITEMS 22-24
<
0 3

Page A-1 Service Parts Manual [+~ =l= |TEXTRON|



1 Electric Vehicle

bt hE S sk hp AR EHERENENL L LGN

—
T T T EE TR AR Y PP e
EERE E ERAREFS £ s bR By SO

ACCELERATOR LINKAGE

TO LEAD FROM

DIRECTION
SELECTOR

EZBDIEIED Service Parts Manual Page A-2



| ACCELERATOR LINKAGE

i i B - B R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information,

ITEM PART NO. 1 2 3 45 DESCRIPTION QTv.

i 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3-32, 34,36 -40) ..c.cooveveenenn| 1

25870-GO5 PEDAL BOX ASSEMBLY, DCS MODEL ONLY
(INCLUDES ITEMS 3 =29, 32 = 40) ..c.oorrcrcnrrarererecreneneiernssee e e mmmesesessssansenn

3 00550-G2 NUT, LOCK, 1/4 - 28......ccorrrririries e

4 00532-G4 NUT, LOCK, 516 - 24.......coovvimerrrimrccmennssccnnviniens

5 00634-G6 SCREW, #8 - 32 X 3/4 LG ittt e seeaaenesssss e sss s ss s s s
6 00982-G01 SCREW, #4 - 14 X B/8 LG, ..o rermssssssrsrasssssssarssnsaies
7

8

9

4
-y

NOR = -

00983-GO1 NUT, SELF THREADING. ......cconvininrermnenrarnasienes
00984-GO1 SCREW, #3 - 10 X 1/2 LG. ....ceevueee.

10 00486-G2 SETSCREW, #8-32 X 18 LG. ..o eceecmmrernsrarmenessenessssnsnsanen] 1
1 00986-G01 PUSHNUT, 19/64 1.D. ..... " - TP RTRURTPORN B |
12 10385-G4 YOKE, CLEVIS (ADJUSTABLE) ..ot cvrreinincrirsssnsirineescseeeessvesersesnserenne] 1
13 10386-G3 PIN, GLEVIS, 5/16 X 15/16 LG....ccoicrececirceeccnee e ensere s e eesessecra] 1

r

15 10387-G3 PIN, COTTER, 3/32 X 3/4 LG.....o.cconninienimimncncoosnscessarssninmmsrssrsrsssns] 1
16 17677-G1 RETAINER, SPRING ... rrcccrerencseseriererersssesnsnssessnsassssassseemeeeesnend 1
17 17677-G2 RETAINER, SPRING ...........ooomrererecvereiicncrenrnerrsreresesesessesesnnreeoesessnensesnd 1

19 17979-GA BUSHING, ACCELERATOR ROD .......cocoirin e ieimsrsssinsrnrernsnssessssssssssssrsnnnened] 1
20 25799-GO1 AGCELERATOR PEDALASSEMBLY (INCLUDES ITEMS 22 - 24)............| 1

22 16409-G1 RIVET, OVAL, 3/8 X 15/32 LG.......ccconnrirmrirermirisnseseneresasssssvossersrnirmnnesd 6
23 27512-G01 PAD, ACCELERATOR PEDAL .......cviisivmrmrmnririrensnimrerncncossovssavessrnen] 1
24 i PEDAL, ACCELERATOR ......coiccircmrsrerecrcveemnirsrsvssreso e eenvenssnenn]

26 25853-G01 PEDALBOX AND COVER (SEAL AND BEARING) ....cocvurarmrmireeremsaenssesns 1

28 25854-G0o1 INDUCTIVE THROTTLE SENSOR ..ottt vvesssiienend] 1
29 25859-G01 ACCELERATOR ROD ...t vrreemssesesnsssssassasssonssssnsrresnneed 1

Page A-3 Service Parts Manual EZGOEIEI



N - e

| Electric Vehlcle

ACCELERATOR LIN KAGE

—

SR L L ViR Mmmﬁ‘m B L e B e R B L ERERERERL TR ik

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

Qry.

30
31
32
33
34
35
36
37
38
39
40
4
42
43

25861-G01
25879-G03
268551-G01
25861-G02
26968-G01
28879-G04
70118-G01
70134-GOH
17255-G1

73046-G01
17838-G1

00715-G2
70135-G01

WIRING HARNESS, PEDAL BOX ASSEMBLY ..o,

SWITCH, MICRO (DCS MODEL ONLY) we.eoeeeeerecrcrrrnrne

WIRING HARNESS, PEDAL BOX ASSEMBLY (DCS MODEL ONLY})........

BRACKET, PEDAL ..o s ssmsasesssssssnssases
PIN, PEDAL PIVOT ......ecviemamrnranren

WASHER, TEFLON, 1/32 X 5/8......ccoiirrerererrrrerecestareee e sv v sseseasar e

SPRING, COMPRESSION.........cccccinviunes

BOLT, 5/16 - 1B X B/B LIG. .....oeererecemceereeecece e vr s e ssas s st e s ememvmr e e seenes

COVER, PEDAL PIVOT..

) =+ =t e el ek 4 b

I

(=5 c{m | TEXTRON

Service Parts Manual

Page A-4




Gasoline Vehicle

ACCELERATOR LINKAGE

Egici)
HOLYHITNRDOV

SS3NUVYH
DNIHIM

P39 - 29 SN311 S3AMTIINI - 19
L1 -6 SW31IS3ANTIONI - 8
9% - 2 SW3LI S3ANIONI -

[ == <= |TEXTRON]

Service Parts Manual

Page B-1



| Gasoline Vehicle

EZGOLEWED

Service Parts Manual

Page B-2



Gasoline Vehicle

48 - INCLUDES ITEMS 49 - 54
61 - INCLUDES ITEMS 62 - 64

Page B-3 Service Parts Manual (=~ | m | TEXTRON]



&=

Gasollne Vehlcle

RRR PR T 53

.6:?.‘2‘ ORI SRR

When ordering parts, please specify the mode! and serial number of the product,
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information,

.. ACC ELERATOR LINKAGE

ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTy.
1 72062-G1 ACCELERATOR PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2-46)..........] 1
2 70116-GO1 BRACKET, ACCELERATOR PEDAL...c.u.coae i sessrsrsinims e rssnes 1
3 25863-G02 PEDAL BOX AND COVER...... 1
4 00487-G3 SETSCREW, 1/4-20 X 3/8 LG. ............ 1
5
6 00984-G01 SCREW, #8 - 32 X 12 LG e rvveserr s s ssssees 4
7 10387-G3 PIN, COTTER, 3/32 X /4 LG. .....cerreerereve s rsassesassasnrans 1
8 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDESITEMS 8- 1) .............] 1
9 16409-G1 RIVET, OVAL, 3/8 X 15/32 LG. cceorreeeeeeeicnence. 6
10 27512-G01 PAD, ACCELERATOR PEDAL.................. 1
" 70125-Go1 PEDAL, ACCELERATOR.........ccccoiiririn i imrmnremessmsnsnemssssmessesivensmssened 3
12
13 00684-G6 SCREW, #B8 - 10 X 1/2LG. ..ot ceiesreceee et ssinssieeeenn .
14 17838-G1 BUSHING ...t ererecececesneiaeneesras s srnisserr svas s srssssmse st s ssssnssapan vanens 3
15 70134-G01 PIN, PEDAL PIVOT .. 1
16 00986-G01 PUSHNUT, 19/64.....cocioeerrmeiere e eieieceensim e s sssserssssnss s sssn e o nn 1
17
18
19 25861-G01 SWITCH, MICRO............. 1
20 00982-G0o1 SCREW, #4 - 14 X5/8 LG, oottt ssmssessmsee e 2
21 72201 -GO1 WIRING HARNESS, PEDAL BOX....oceecereccncnee v sresnnene 1
22 72065-G01 CABLE, ACCELERATOR {(WITH NUT) ....ccoecvmrerrvmrrnsirerrnnnsssssssssssmnsecsd 1
23 72198-Go1 CAM, MICRO SWITCH........coereererirrnricesesreceesecarane 1
24
25 72199-G01 BRACKET, PIVOT .o rencsn e e srasarsnes 1
26 72066-G01 CONTROLARM ..cvvvcveerrernnceressonossininersorarssssssssssessasarssnssessessasorsssss sesrasored 1
27 25768-G(H PIVOT ROD 1
28 14380-G1 NUT, LOCK, 3/8 =24 ..ot ereee et e a s 1
29
30 73046-G01 SPRING, COMPRESSION......... 1

EZEOEIE Service Parts Manual Page B-4



ACCELERATOH LINKAGE - Gasolme Vehicle

When ordering parts, please specify the model and serial number of the product.
" Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 65 DESCRIPTION QTyY.

31
32
33
34
35
36

17677-G1
72072-G01
17979-G1
00532-G4
10386-G3
23860-G1
24621-G1
17255-G1
12064-G1
01009-GO1
14390-G10
10385-G4
00550-Gi4
72074-G01
72225-G01
17677-G2

25690-G(1
25765-G0H
24479-G1
00734-GG5

22751-G2
14390-G4

00491-G4
25738-G01
25653-G01

*

*

RETAINER, SPRING ........coco e ssmnrsbess s svemnesnanecdd 1
ROD, ACCELERATOR ........ovoriiiirccmvenssrsssrnrneresesesvssesssnssssssssesossssossnensesd 1
BUSHING, ACCELERATOR ROD ......cciuiememrmrecerrerersearvernonsssmsrissississsssssss 1
NUT, S8 - 24 ...t ereserecreee s en s aras b s sn e sr et st s st b ememnend 1
PIN, CLEVIS, 56 X 1 LG i e sessssesse e 1
WASHER, NYLON, 5/1B....ciieerenriricnnonecinc s irarmrmrssssrsnsrnsssasas 2
WASHER, TEFLON, 5/16...... 1
PUSHNUT, 178 ..ot eee e st sravass s s ba s s s 1

NUT, LOCK, B/18 = 24 ...t eessssnsnerarsnsesssssssmemeneoren] ]
LINK, CONTROL ARM.........coeoimrirmrecriresersiaiarersssssnrvisreresssserssninssonsaesensmsasend 1
BOLT, SHOULDER, SOCKET BUTTON HEAD........cccovivccnevercvermreceerenn] 1
RETAINER, SPRING ...t eceevsscinisne i sssrnenne] )

GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 4¢ - 54) ..............|] 1
BELLCRANK, GOVERNOR......commtirerererircererennreresesesemrersresesesessesesmensnnn] 1
NUT, LOCK, 10-32...... SRR PONOTORRI B |

BRACKET, GOVERNOR ... ecrsvirrsssirienree i sernemrerecrssssessamsnenen 1

SETSCREW, 1/4 - 20 X 172 LG ... mninenscssosssmemssmsssssnnsnmeeen] 1
SPRING, GOVERNOR TO ACCELERATOR BRACKET .......oocomoieeceietemeneeee e e 1
BRACKET, ACCELERATOR CABLE............ccocoivrrrrneevercercnenencernnrenenne] 1
WASHER (PROVIDED ON DIFFERENTIAL}.....coovumnervrerrncnrnressirenmmnscarrmrnsnenerd 2
NUT (PROVIDED ON DIFFERENTIAL} ...ovsirisisissvsrmresminmrrsmesssrerssmssarssssssssissnsd 2

Page B-5

Service Parts Manual [34 ] u | TEXTRON |




#

ié Gasoline Vehicle

e SR TRE

N e T Y T BT

g A R TR TR BEE e

RS A

_ACCELERATOR LIN

KAGE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

61
62
63
84
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
61
82
83
84
85
86
87
88

25702-G01
14390-Gi

25655-G01
25763-G01

00565-G8
00276-G6
00528-G4
25737-G03
25737-Go1
25737-G02
14380-G1
24465-G1
2B760-G0
00414-G8
72197-G01
14380-G4
00715-G2
25693-G04
00568-G4
00545-G4
00544-G4
26728-G01
12064-G3

72154-G01
72155-G01
70135-GO1

NUT, LOCK, 3/8 - 24....ccccnieeee

PIVOT, GOVERNOR

BOLT, 5/16 - 24 X /A LG ..o ecrierenere s cesrssensnssasans

LINKAGE ROD, GOVERNOR.........ccooercmcccnercrennens

LINKAGE ROD, THROTTLE (COMPLETE)
NUT, LOCK, 3/8 - 24
SOCKET, BALLJOINT ....ooviiiremermmmrmsme e crevesnsnnns
BELLCRANK CARBURETOR LINKAGE

PIVOT BRACKET
NUT, LOCK, 1/4 - 20
BOLT, 5/18 - 18 X B/4 LG ... ssisieesseesnanesssvnns

......

WASHER, LOCK, 9M16...co i

PUSHNUT, 3/16

ADAPTER, CHOKE CABLE.............cocn.

COVER, PEDAL PIVOT ... vvrcmnn e nevevesens

LINKAGE ROD, CARBURETOR {COMPLETE) -..c.covrrv ittt e verrenrn o

BOLT, 1/4 - 20 X A LG oo cctscrscsresiavonsissss v r e sernsssssssnsrasnsssessssonssnisres

.........................................

CHOKE CONTROL ASSEMBLY, COMPLETE (WITH NUTS) ... eernresiened

.................................................................................................

RETAINER, ADAPTER ....ociiniiniininitininissseresoseonssasneres s snssssmssssmnsssssssnns

GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 62 - 64)......; 1

BRACKET, BELLCRANK.......... CrreeseTa eI e LR AL bk g bbb e eraenenan e s snasns 1

- D) ek ek ek NN =t

=%

EZGDIEAEN

Service Parts Manual

Page B-6




| BATTERY CHARGER, TOTAL CHARGE® Il _Ele

ctric Vehicle

i

1 - INCLUDES ITEMS 3 - 85
34 - INCLUDES ITEM 35
53 - INCLUDES ITEMS 54 - 56
57 - INCLUDES ITEMS 58, 59
70 - INCLUDES ITEMS 71 - 80
87 - INCLUDES ITEMS 88, 88

Page C-1 Service Parts Manual EZGOIEN



=) m
@ . @ %
w | 3
" =
S| a
/| a %
<[ T 3
H 0 _.._l
I 3 JZIZTITIITICOCS
. b4
Ol g g
4 @
< |- g
5l
= z
R... i E
W s e x
G EE] L =
o 5
A N i
: o
L |- Z
C o
m wnm w
” M 3
Wi
m M
k]
# LU= E m
s \\l == ]
. ..v\\\\ ,.z m m
[ —- o
$i# 'L \ -
| ,H \\ A ! ©ao
o RV
Q| ~— mf.\ &
— ..”" o
S| B
1 W &
w < -
E : "2
Q| S 2
@ <
-— | L
| -

Page C-2

Service Parts Manual

EZEDLEANT



BATI'EFlY CHARGER TOTAL CHARGE® III

o . DL L e,

o ittt o S -

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pants, please specify the model and serial number of the product,
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

ITEM PART NO. 12 3 4 5 DESCRIPTION QTY.

1 26984-G01 BATTERY CHARGER ASSEMBLY, TOTAL CHARGE® (I, PORTABLE

36V, 10 FT. DC CORD (INCLUDES ITEMS 3 - 95}.....vccimriessissisisiiceeevenencenee] 1
2
3 19098-G1 TOP COVER e sarvnevarssssrss s s s s st e sttt b4 e ermrasmesar een resmsmnnes 1
4 2491 9-G1 CHASSIS s v v ssssssssssnass 1
5
6 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED) .....ccccceevreecemreereernnd] 1
7
8 17077-G1 CAPACITOR (WITH MOUNTING BRACKET)........... 1
9
10 00372-G4 SCREW, #8 - 32 X 12LG. vt reee 2
18 00565-G4 WASHER, LOCK, #8 ..o srernencsiniesrnisnvnn e sravavsrssssresssssssssssssss s snsorsnd | 2
i2 00526-G1 NUT, #8 - 32.......00 2
13
14 18768-G1 HEATSINK ....... 1
15 18488-G1 DIODE, SILICON RECTIFIER.....cccvvieiinrmrsncnrrerssnsscnnssnens 2
16 00567-G7 WASHER, LOCK, 1/4..... 2
17 00532-G2 NUT, 178 = 28...ceiiieeceeeeere v sesenense e ssssessssses s s maesesees e eene 2
18 11672-G2 NUT, PLASTIC EXPANSION ..ot recce e s sserrararvenmnsessssssnsmmnesen] 3
19 00525-GS NUT, #6 - 32........... 2
20 00138-G3 SCREW, #6 =32 X 3B LG. ...t ere s eseces e sesrioeeneeenn] 2
21
22
23 00567-G3 WASHER, LOCK, #6 ...ccoereccererceccenrrnccennns 2
24 00525-G5 NUT, #6 - B2 v s st ss s r s ss st btmee s e e e ammenrarenaonened 2
25
26 00512-G7 SCREW, SELF DRILLAND TAP, #8 X 7/8 LG......... 3
27 00378-G4 SCREW, #10-24 X1/ 2 LG. ..o, 1
28 00526-G3 NUT, #10 - 24.....ooieeee 1
29 00565-G5 WASHER, LOCK, #10 ......cocoiiviiniesiarrecanreresecsinieascsresrssrsssss seasmessnenss sesond 1

Page C-3 Service Parts Manual EZGODLELE



Electrlc Vehlcle

T | B e JE TN

TN e B S T T R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering paris, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part,

G™ Indicates consult Customer Service Department for additional information.

BATTERY CHARGER TOTAL CHARGE@ III

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

aTy.

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
85
56
57
58
59

00565-G3
26320-G01
26962-GO1
00987-G06
24243-G1
00525-G5
00565-G5
00526-G4

19952-G1

00372-G3
00565-G4
00526-G1

19372-G8
11027-G2
00414-G5
19388-Gi1
13557-G2

18747-G1
28030-G01
27815-G01
18872-G1

*

*

VARISTOR, MOV ....oreiccccrrrrrereen et rememra s svrranes

TERMINAL BLOCK .........vimimriiimsrorerrieemsmacsmsinssssssrsssessrsmsrarasasssss sosesssens

SCREW, #6 - 32 X 34 LG. ..ccoverrcecrnrarnres

AMMETER (INCLUDES ITEM 35)....ccocesieierrerrrararsrieecreaseseesneesesnressasessessens

BRACKET, AMMETER.......ccovevecevemrenanes

WASHER, LOCK, #10 ..o

WIRE... ST

SCREW, #8 - 32 X 3B LG. ..ot ssas et ranrassen e
WASHER, LOCK, #8 .....ccoiviiiiirrnirnsnmacsisosssssisssssssmmssrasssnsasemsssssacssosssosons
NUT, #8 = B2t esesercceseanesetnntsrese s srsssrasesssssrsrsssssssssssssssssess

TRANSFORMER..........coceerevinrereneeirisainssannes

NUT, LOCK, 1/4 - 20 . neiiiciesiinriniisirsisnstveesmrmssrssrsnararssesesassesss sesisssvsns

BOLT, 1/4 - 20 X 5/8 LG....ccoeveceecvrrrenn

STRAIN RELIEF, PLASTIC {AC CORD)..................... Mrrsiainebs e eraerione

DC CORD ASSEMBLY (INCLUDES ITEMS 54 - 56) ...coeeeeeeeceecreeeinnd

CONNECTOR, CONTACTKIT ..ccevv v
CONNECTOR......cooevrnenes

CHARGER RECEPTACLE HANDLE KIT {INCLUDES ITEMS 58, 59).......

HANDLE, HALF, L.H.......

HANDLE, HALF, R.H..coviciiiininiscsininn e sesieese e sn v e

...... 1

N N

- sk =k PN =k

| =7 ] m [TEXTRON

Service Parts Manual

Page C-4



BATTERY _CHARGER TOTAL CHAFIGE® III

agiesy 0 rod s

THE USE OF NON UL PARTS WILL vVOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
" Indicates a component that is not available as an individual pan.

G™ Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

ITEM PART NO, 1 2 3 4 5 DESCRIPTION QTY,

60
&1 00647-G8 SCREW, STAINLESS STEEL, #6 - 32 X 29/32 LG. ...oovvverrrremeernirarnns 2
62 00647-G3 SCREW, STAINLESS STEEL, #6 - 32 X 3/8LG. ..o rccrvnsersssnniseend 2
63 13521-G5 NUT, LOCK, #8 - 32...itimrmrrrrmemsrsrecessssassinssssisessesessssessssssssssnesessossesssoesensnd 4
64 00650-G2 WASHER, #5 ........cccoue.. 2
65 20628-G1 LABEL, CAUTION......ccovtmimierernreermirensncereemcrasresserassrrssesssssssesssntssesemsavmeneesd
66 13657-G3 STRAIN RELIEF, PLASTIC (DC CORD) ....coeeecvrrrererrecrersrsnes s 1
&7
68
69 00614-G4 SCREW, SELF DRILLAND TAPR, #8- 18 X 172 LG...cvceiiirianen 10
70 19950-G1 ELECTRONIC MODULE ASSEMBLY (INCLUDES ITEMS 71 - 79)..cccceeeians 1
71 27417-GO1 MODULE.............. 1
73
74 27877-G01 SPACER, SUPPORT....cccumrennniissisisssssas 4
75
76
77 32519-G01 WIRE ..ottt irccrere vt sniceanistssssrss st s e s rerimsans srsssnesnenso 1o savessavosnansnsesses 1
78 19949-G1 WIRE ettt sinssstsissttare e srsvass s ans s e s s b s sres s sonsasesnss s 1
79 19954-G1 WIRE. 1
80
81
82 19360-G1 SPLICE, WIRE, CLOSED END ...c..ovrereeecreceeeee v vrvene 2
83 19363-G1 FUSE BLOCK.......ccccveeeeee. 1
84 19361-G1 FUSE, 15AMP ... vt rerssesessessessssenraraesse soae 1
85 19434-G1 LABEL, IDENTIFICATION ....ivieiiimiarsnscnissrissnsssmnressssararsrsensesnessessnsnsssossacorsd 1
86 19441-G1 WIRE........coimn 1
87 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 88, 89).....cocoeovveerene. 2
88 00559-G5 WASHER, #1001 ieiercceeiaere cesvaes 4
89 00526-G4 NUT, #10 - 32,

Page C-5 Service Parts Manual EZGOLEE




Electrlc Vehlcle

BATTERY CHARGER, TOTAL CHARGER il

N O e T T e B s R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product,
* Indicates a component that is not available as an individual part.

G Indicates consult Customer Service Department for additional information.

T PR
L

B et a0 LR AR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
20 00565-G4 WASHER, LOCK, #8 2
o 00526-G1 NUT, #8 = 32, e 2
92 00372-G6 SCREW, #8-32 X3/4LG. ..o vevrenne 2
93 00372-G5 SCREW, #8 - 32 X 5/8 LG .cvoriecrererecrvirsoresesisirersssssnssssssissssssmsssssssseserosonedy 2
94 00565-G4 WASHER, #8........... 2
a5 00526-G 1 NUT, #8 = 32t rreecrirssssst e se s eras e snessssse s s seeemsrneeners ey 2
[ = <= [TEXTRON Service Parts Manual Page C-6



SRR i e B L L L0 R v enslede o0 Bl BB e L

BATTERY _.(V:HARGE"R, POWERWISE ™ Electric Vehicle

WIRE

TRANSFORMER

TRANSFORMER
WIRE

RED FROM
CONTROL
BOARD

1-INCLUDES ITEMS 2 - 58

44

Page C-7 Service Parts Manual [ == 1= [TEXTRON|



|| Electric Vehicle BATTERY CHARGEB, POWERWISE ™

R wa e . B e W Co AL e

BLK FROM
TRANSFORAMER

EZEDIEUTD Service Parts Manual Page C-8



Electric Vehicle

e T

A

#

i L. L el

.:%-:_‘__MBAT'I'ERY CHARGER, POWERWISE ™

NOLLYTTY.LSNI
advod LNdNI Hamod

ANNOYD OL NHD
HIWHOISNVHL WOHA Y18

HIWHOISNYYL WOUJ Md
Qd0D 0¥ WOH4 Y78

040D OV WOHS LHMm
JUYO04d TOHLNGD WOYd NHO
QYv0a TOHLINOD WOHS NYg

NOLLYTTYLSNI
237 43WHOISNVYHL

1HOd aH00 04

HIWHOISNYHL \

HIDHYHO 40 INOHH —/ _

w130
ONIANNOYHD

HIDHYHO
40 LNGH4

1HOd T
aHoD OV
aHoD OV
/J - OLNgD

SNOILIINNOD
advod 10d1NOD

ad02 0q
NOoH4 d3d oL 8

QY08 LNdNI HIMOd
NO NY9 O1 NH9

Qdvo8a LNdN 93MOd
NO NYO OL NJO

ANISLVIH NO
I YAYLD313 0L 43y

[ =~ = = [TEXTRON

Service Parts Manual

Page C-9



BATTERY CHARGER, POWERWISE ™

Electric Vehicle

ERE R S

SO A

R

ANIS Ly3H

40324
WOHA LHM

\\A_h§¢km2_ HaLINWY

SISSYHD

ATGW3SSY 30010 Ol

HOLIDVYdYO Ol

HOLIDVdYO OL
ATTEWISSY 30010 OL

NOILLYTIVLSNI ANISLYIH

Qdvod LNdni
HIMO LY AVIIH NO
N3JO ATTYWHON OL

Quvod LNgNI
HIMOJ NO IX OL

(3
J

)
3

Page C-10

Service Parts Manual

EZE0OLEGTT



BATTERY CHARGER, POWERWISE ™

BRI s la bRl ouleer Y R e B BRI A e R iy e, B T

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

Electrlc Vehlcle

G* Indicates consult Customner Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26115-GAH CHARGER ASSEMBLY (COMPLETE) INCLUDES ITEMS 2-58...ccoveveeceee ] 1
2 00372-G3 SCREW, #8 « B2 X B8 LG. .o eeerececereieecete e e mrsevsnssrssss st eecoesmssereed
3 00372-G4 SCREW, #8 - 32 X 1/2 LG. ...ccovvvne. 4
4
5 00378-G4 SCREW, #10 - 24 X 1/2 LG ovrvceeeeeeecrceee s 2
6 00414-G5 SCREW, 1/4 - 20 XB/8 LG .coeeeeeeeecee e verrsrerstiee s ees e vsreseennnd | 3
7 00513-G6 SCREW, #8 - 1B X T 34 LG conerreereececreeiecemrevsersereesersasessssssssss st evaresserserd 2
8 00526-G1 NUT, #8 - 32,10 iirermrerermrerenscoremassnessenoisssrmssssssisinsans 5
9
10 00526-G3 NUT, #10-24. e srsensenee 2
11 * NUT, #10 - 32............ 3
12
13 00559-G3 WASHER, #6 oot es st e em e s see e e seen 3
14 00559-G4 WASHER, #8 ..., 12
15
16
17 00565-G4 WASHER, LOCK, #8 .........covveeene. 5
18 00565-G5 WASHER, LOCK, #10 .o vrverravrsrrirsrss minsssssss st vasasssremsrarmnenns 4
19
20 00614-G4 SCREW, #8 - 18 X 1/2 LG ceeeverecreeeereevrae 6
21 00771-G6 WASHER, NYLON, SPECHAL........ocovvvceiviieenene . 1
22 00969-G01 SCREW, #8 - 32 X B/B LG ...oeeceervverssrsrermmirarsnnrmssrsisas s ssarne s sarssnes seeesses 3
23 00884-GO1 SCREW, #8 - 10 X 1/2LG. .. 2
24
25 * WASHER, BRASS, 210t eeresrme st e s s sim s 4
26 01005-GO1 SCREW, #6 - 19 X BHABLG. e s ssmrssssinmsnsssssssssnsasermrsrered 3
27 11027-G2 NUT, LOCK, 1/4 - 20.....cccecrrcrrinn, 3
28 11572-G3 NUT, PLASTIC EXPANSION ..o necrmniicsririissreseee oo esnenee] 2
29 13557-G2 STRAIN RELIEF, AC......o et ree v rrrescentn s e sessesesesaases statasesesenssensmsenes 1
30 13557-G3 STRAIN RELIER, DC ....vvvsisisversnrirerrrenessersisesainsssssesrasesssssnsesarsrsssonssssensnsenes 1

Page C-11 Service Parts Manual (- c{m | TEXTRON]



BATI'ERY CHARGER, POWERWISE ™

P TR0 L R . W, SRR B MR SR SRR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
¥ Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5

DESCRIPTION QTY.

31
32
33
34
35
36
37
38
39
40
Y
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58

19388-G4
22589-G2

25977-G32
26979-G0 1
27877-G01
28091-G01

*

*

28102-G01
28103-G01
28104-G01
28105-G01
28106-G01
28109-Go1

28110-Go1
28111-Go1
28112-G01

28126-G01
28126-G03
28136-G01
28136-G02
17618-G1
28137-G™

WASHER, SHOULDER .......cocoviininimrsisssirmrersacersmsmareresasassassennsrssssssrsssansad

WIRE, 4”...

BRACKET, CAPACITOR ........ccooue..

SUPPORT, SPACER .......cceoenn.
LABEL, FRONT ......coovvuns

CHASSIS............

HANDLE.

CAPACITOR......

CLIP, ELECTRICAL ..o srevaen
SUPPORT, CONTROL BOARD..........ocoiaeicecreneraet s nnc e seemaseseseenens

DIODE .......ccv..

BOARD, CONTROL ...c.covricenenvesceniienas
BOARD, POWER INPUT ... recme e nassre e ameme e ee e
TOP LABEL, VENTILATION .....cccoveivsremmmmmcacererensennene

CLAMP, NYLON oeoovo oo eeeeeesermemsaeesmsemeseanesesessasneeeere o
DC PLUG {COMPLETE).......coor oo oo erereeeercrereseeeeeesmmmnarsessesesreseresees e meererereenoe

EZE0DEAED

Service Parts Manual

Page C-12



«% BATI'ERY QHARGE_R, POWERWISE ™ + Electric Vehicle

SURNE - B

PR : N S oL W EpIE

WIRE

TRANSFORMER

B
E o
E m
x &
:
5 w
w
= o
E =
o
4
L
-
3
oo
o

Page C-13 Service Parts Manual [ = o] = [TEXTRON]



CEE

| Electric Vehicle

TR e B e B e e . b 4

S e

Bi\'ITERY CHARGER, POWERWISE ™ +

N

BLK FROM
TRANSFORMER

| -~ c| | TEXTRON

Service Parts Manual

Page C-14



Electric Vehicle

BATTERY CHARGER, POWERWISE ™ +

. B

i W

NOILVTIVLSNI
dgvod LNdNI H3amod

ANNOHD OL NHD

H3IWHOISNYHL WOH4 149
QOO OV WOHS LHM
HIWHOISNVYHL INOYd X149
GHOO OV INCHA Mg

V08 TOHLNOD WOHd T13A
Quv0g TOHLNOD WOHH NHO

gdvod TOHLNOJ WOH4 NS

NOILYTIVLSNI
237 93WHOJSNYHL

140d @402 34
HIWHOASNYH L \
H3IODYYHO 4O INOHS /—/

J39HYHO
40 1NOY4

140d
auoo ov

Wv13q
DNIONNOHD

)

SNOILLOINNOD
QuvOg TOHINQD

aJg0o 2a
WOH4 d3d CL X8

dyv0a LNdNI HIMOd
NOTFAOLT3IA /@.\\

QUvoa LNdNI HaMOd 2 >y
NO NHE OJ. NYg

addvo8g LNdN|I HIMOd / ®

NO NHO OL NYO /
JANISLY3IH NO auvog
dinNSIvOI4L0313 04 A3y TOHINOD

s
I

P o e BEET

EZGEO0LEAETT

Service Parts Manugl

Page C-15



Electric Vehicle

BATTEBY CHARGER, POWERWISE ™ +

JENE P

e

PR

ANIS LY3H

St

d4o3 24
WOHI LHM

\\\/_,_QPS._S.mz_ Y3 LSWNY

SISSYHD

NOILYTIVLSNI MNISLY3IH

QquoD oa

oL¥18 ayvod LNdNi

H3MOd 1V A¥T3H NO
N3O ATIVAWHON OL

duvog LndNl
HIMOd NO JX OL

HOLI0Yd¥D OL

HOLIOVYdYD OL
ATgW3assyY 3AocIa oL

ATINASSY 30010 OL “
_

N\
J)

Page C-16

Service Parts Manual

EZGDWEITT])



Electric Vehicle |

BA'I'I'ERY CHARGER POWERWISE ™+

Vit N AT B R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1

2 3 4 5

DESCRIPTION

QTY.

o o o~ b WD N =

8NNNMMNNMMN44—&—L—L—LA—L—LA
o m -~ &o;n ke W MM =2 o O 0 ~ M N bk W MM = O

28115-G02
00372-G3
00372-G4

00378-G4
00414-G5
00513-Gé
00526-G1

00526-G3
00528-G4

00559-G3
00559-G4

00565-G4
00565-G5

00614-G4
00771-G6
00969-GO1
00984-G01

01003-GO1
01005-G01
11027-G2
11572-G3
13557-G2
13657-G3

CHARGER ASSEMBLY (COMPLETE) INCLUDES ITEMS 2 - 58......cccvmuivennes

SCREW, #8 - 32 X 3/8 LG. ...

SCREW, #8 - 32 X 1/2 LG, ..o rerrermerrrermsrrcroririnsss e ssmsssesssssnss e sssssssan s s

SCREW, #10 - 24 X 1/2LG..

SCREW, 1/4 - 20 XB/B LG e o ersr e nese e enmasend

SCREW, #8 - 18 X 1 34 LG.

NUT, #8 - 32

NUT, #10 - 24

NUT, #10 - 32

WASHER, #6

WASHER, #8

WASHER, LOCK, #8

WASHER, LOCK, #10 ... vrvrenreverncnnns

SCREW, #8 - 18 X 12 LG ..ot

WASHER, NYLON, SPECIAL..........coocvrmiiivrnimeriorrnnnrsserinessarsrnanasssssrsrnied

SCREW, #8 - 32 X 3/8 LG. ...

SCREW, #8 - 10 X 1/2 LG wirsisvrismnnininrsinnnnimsniisnsiisisisssassmsrss sesiese

SCREW, #8 - 13 X 5/18 LG ... rrtreirrcrerirn s semsmssses i sesnasesesans s sases

NUT, LOCK, 1/4 - 20...ceerimrarrens

NUT, PLASTIC EXPANSION ..ot s rarermerisnssasesessen smrssnanes
STRAIN BRELIEF, AC ... ettt ittt e e s v e e e
STRAIN RELIEF, DO ...t snirrssnnassss s arsaes s ssssasssasas

L41 T L B ' Y )

12

- N W W e [\

-l

Page C-17

Service Parts Manual

[ 2> ={® | TEXTRON]




i Electrlc Vehlcle

T T

BATTERY C

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and setial number of the product.

* Indicates a component that is not available as an individual par.
G** Indicates consult Customer Service Department for additional information.

o e e L B B

o e o o

o
e

HARGER POWERWISE ™ 4

oo R

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTYy.

31
32
33

g & &

38
39
40
41
42
43

45
46
47
48
49
50
51
52
53
54
55
56
57
58

19388-G4
22589-G2

25977-G32
26979-GM1
27877-GO1
28091-G02

*

*

28102-Go1
28103-G01
28104-G(1
28105-G01
28106-G01
28108-G01

28110-G01
28111-GO1
2811 2-G01

28126-G02
28126-G04
28136-G01
28136-G02
17618-G1
28137-G**

CORD, AG ......
WASHER, SHOULDER ..

WIRE, 47 o bt et e e e s s esas e s sas e 1
BRACKET, CAPACITOR ...t riteses et ras s et sa s re e s

SUPPORT, SPACER ... cececrneceenerenss e

CGVER

CHASSBIS ...ttt st cerees o erecnenesaesenr e srese e s s sasbes s s sn e 1

HANDLE............
TRANSFORMER..........

AMMETER.......cccrimrcreerieccirinn B U 1

FUSE, 50 AMP

CLIP, ELECTRICAL .....ooviiininisininressssresesssssrersssssssas sensassss snssss senterasssrarserd

SUPPORT, CONTROL BOARD.........ccosvcceceirenncninrenns

BOARD, CONTROL reraraiminanes

BOARD, POWER INPUT ......vreccirereii e issss s s snsnaes
TOP LABEL, VENTILATION........ocvirtriereirtrieecrtret st s ess e e o e ereens

TOP LABEL, CORD CONDITION .....c.eeeericcmvsrsrmssesior e stseans

DC PLUG (COMPLETE). ... mnssnssssanes

- P ek ek ok b

EZGOIEILE

Service Parts Manual

Page C-18



BODY AND ASSOCIATED PARTS Electrlc / Gasolme Vehlcle

FLOORBOARD
MAT

1-INCLUDESITEMS 2 -5

SPLASH PANEL

Page D-1 Service Parts Manual EZGOEIRED



| Electri__c / Gasoline Vehicle BODY AND ASSOCIATED PARTS

(== | m | TEXTRON | Service Parts Manual Page D-2



: BODY AND ASSOCIATED PARTS Electric / Gasoline Vehicle

i mends Fde i

-
kT

-
=z
0
w
-
L
m)
Q
=
>
a
o
!
o
~
=
O
L
ow
o
C
O
L
L
T
<
o
o
-
L]
7}
™
42}
=
w
E

Page D-3 Service Parts Manual | EZGDLEUT]



{ Electric / Gasoline Ve

h

B b e

icle

FRRERASE I ET

___BODY AND ASSOCIATED PARTS

EZG0OLEEE

Service Parts Manual

Page D-4



Page D-5 Service Parts Manual (—L-.A' ] a |TEXTRON |



Electrlc / Gasollne Vehlcle

T R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the mode! and serial number of the product.
* Indicates a component that is not available as an individual part.

G* Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

o e AP T . e T

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy,
1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS2-5)...ccccoveevceneen] 1
2 71153-G0O1 BALL DEFLECTOR, PASSENGER SIDE.............ccooivvirceeeeecreese e p 1
3 71154-G01 BALL DEFLECTOR, DRIVER'S SIDE ........ooneriniiiicieriisrsrererssresssssnssansessoed 1
4
5 00614-G5 SCREW, #8 - 1B X S5/8LG. ..ottt ettt enrsenenn ), B
6
7 71071-G02 COWL ... rnicimersrsnestr s nstessss e ssesmes e sreb e st srmer e seesmssssaresssas e s sevarssreasnasesed 1
8 71030-G01 COWL CAP... .- TP 1
9 71101-GH BRACKET, COWL SUPPORT.............. 1
10 19817-G1 NAMEPLATE, E-Z-GO...... 1
1
12
13 12064-G3 PUSHNUT, 3/18 e sesss st st e vemessenesesemmsson e 3
14 71071-G01 COWL, FRONT ........

15 71076-G0N TAB, RETAINING .....covieiertimrmrrersnsssernsesesessssesssrsrosssrarsistnssssrsssosessinsess sasnssserss 2
16
17 71036-G0A1 FENDER FLANGE, DRIVER'S SIDE.........occooeeeeeeeeeeeeereesiereeerresnnevanend
18 71035-G01 FENDER FLANGE, PASSENGER SIDE .........ccoreiireeneicsmssrsssssssnesenreseessenseed 1
19 10570-G10 RIVET, STAINLESS STEEL, 5/32 X 12 LG..u.cccovvervrcrcrninnns 2
20 14601-G10 RIVET, 5/32 X 7116 LG......... 16
21 10670-G10 BIVET, B/B2 X GTB LG ...t criisratesstceeccemcereesrse s ivsesessnrstess e sossssassenasnos 2
22 16469-G7 WASHER, 1/t vsrsrs s vers s s nssssassss s sessosesseesersssosemsenonch 1
23 71102-G02 BOLT, 1/4 - 20 X 1/2LG.......
24 15121-G3 WASHER, 11/40.D. X7/321.D. 2
25
26 71117-GO1 PANEL, SPLASH, FRONT COWL ......civvummrermrrmrmmmsminmenessmsssnsssessesssossssseseendy 1
27 71056-GO1 BOLT, 5/16 - 18 X 5/8 LG.. 4
28
29 16816-G2 RATCHET FASTENER........ccoreeennrrenvesrre s cvsvesse e 4
30 711158-Go1 TRIM, VINYL ..o irrriinnimmmnrnesssrnn masssesees

EZGOMEENE Service Parts Manual Page D-6



BODY AND ASSOCIATED PAHTS

AR e Tt ’seses.\( P R S L

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordeting parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric / Gasoline Vehlcle

B B BN TEDTRE el SRR

ITEM PART NO, 1 2 3 4 5 DESCRIPTION QTy.
31 27626-G01 LABEL, SAFETY {GASOLINE VEHICLE)........ 1
32 27647-G01 LABEL, SAFETY (ELECTRIC VEHICLE) .....oooovivieiviccee e ceereeeemeeeeereeeee ) 1
33 14601-G13 RIVET, 5/32 X 9/16 LG. ........ 2
34 14601-G11 RIVET, 3/18 X 918 LG ...cccvvnmierarmnsesiniareserssmsssnissesesssesseeneasesessonesseses st srasssmrsernd 10
35
36 70047-G01 UPPER FLOORPAN ...t creitieieeesreemee v venesvassssrsssassesansereemeeeemmesreseenndd 1
37 70132-G01 LOWER FLOORPAN ... e eevre e 1
38 70164-G01 COVER, SWITCHACCESS.......cim s ssissnsssons 1
39
40 14601-G11 RIVET, 3/16 X 9/16 LG....... 7
4 18391-G1 NOISE SUPPRESSOR STRIP ........oniciiermrsrmrmrrsrmsrsisisii siaressssisss sesessossessans 2
42. 72113-Go1 NOISE SUPPRESSOR, TRUNK LID ..o e eresene 1
43 22744-Gi1 NOISE SUPPRESSOR, BAGWELL.....ccocoeeeeeeeeeceee e ecrrevsene s 1
44 7211 2-G01 NOISE SUPPRESSOR, SEAT WRAP (GASOLINE VEHICLE) ..........c.co... 1
45
46
47 71401-G02 BAGWIELL ..ottt ettt va s e s s s st s st s et e e asns e semessaressssona 1
48 20271-G2 PLUG HOLE, BUMPER..........ccccovenune 2
49 73053-G01 CLAMP (DCS MODEL ONLY v e vircersnesenimrssisssesserorsesessrsrsseesensessssarsins 3
50 10570-G10 RIVET, STAINELESS STEEL, 5/32 X 916 LG. ... 8
51 00559-G4 WASHER, #8 (DCS MODEL ONLY) c.covvetiiveeeceeceeeceve e tcteeesressesssieeereeeeene) 3
52 18436-G1 RIVET, 1/4 X 5/8 LG et eecceenrer e ravae e 4
53
54 71551-G04 FENDER LINER, PASSENGER SIDE ....ccoitieeeeeeeceeeeeeree e eessesesnese), 1
55 71552-G04 FENDER LINER, DRIVER'S SIDE...........eeeeeeeeeeeeeeereree e reemessese s nsresssassarans 1
56 16816-G2 RATCHET FASTENER..........cocnirmmmienmmimmmmmmmenrsssesasinsrosssssossoorosssesoseedy 12
57 71055-G01 RIVET, 316 X 38 LG. ...ccecreen, 4
58 71552-G02 FENDER LINER, DRIVER’S SIDE (FREEDOM) .....coovvevniviciececeseecceeeeeenen ) 1
59 71551-G02 FENDER LINER, PASSENGER SIDE (FREEDOM).....c.cooeeereveeecececcemnenrer 1
60 105670-G11 RIVET, STAINLESS STEEL, 316 X 1116 LG .cvr v e, 4

Page D-7 Service Parts Manual EZGEDLIINEN




Electrlc / Gasollne Vehicle

’zxw;a\

TR T

i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*" Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS I

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 71616-G01 PLATE, SEAT HINGE (VEHICLES PRIOR TO SERIAL NO. 895713) ...c..........] 2
62 71609-GO1 PLATE, SEAT HINGE (VEHICLES AFTER SERIAL NO. 895713).....cccrmruvrend 2
63 71353-G01 ACCESS PANEL 1
64 71002-G01 SCREW, #8 X 12 LG.... 6
65 71347-GO1 FILLER PANEL, PASSENGER SIDE............ 1
66 71348-G01 FILLER PANEL, DRIVER SIDE ........ccooirrreeeeeeeeseseeeaenes e ecmemvvarsrresrnrere
67
68 10570-G12 RIVET, 1/4 X 1/2 LG v virvvcinisrsissnrsirmrmrernssssnssnimmssssssnsss 4
69 71003-G01 SPEED NUT, #8 ...ieeiiaismrcnirerererensetssssesassssssasssssese e e enesreresssnstsemsesesses sassarass 4
70 14801-G13 RIVET, 5/32 X 9/16 LG. 2
71 16816-G2 RATCHET FASTENER.......c...cooeee e irvserertsenrrerarsrsssssannsnsess sr snasassssse sovronssens 2
72 14601-G10 RIVET, 5/32 X 716 LG...ccoreneeemreeerrerencrsaesesvecmemrnseresans 8
73 71377-G01 SEATWRAP SCUFFGUARD ...ttt e vesrsseesisseiesmeeind )
74
75 75017-G01 ACCESS PANEL, SCUFFGUARD ...civeisttiimrrrerirsmremsnessmsesesessasssssasassssssss i 1
76
77
78 71341-G* FENDER, PASSENGER SIDE. ... vtireiecrieieecsiectce e srnc s et srrssrmrrssmsess ssssssasnes 1
78 71345-G01 FENDER POCKET, PASSENGER SICE ............ 1
80 71355-G01 FENDER CAP, PASSENGER SIDE.........ccooooieeevrvmesrissnisssrsisirsendp 1
81
B2 71373-G02 SCUFF GUARD, PASSENGER SIDE.........ccnrrmrirrsrmierermrssrersrsrmmmsssn 1
83 71342-G** FENDER, DRIVER'S SIDE. .......ccccnnvninirnnns 1
84 71346-G01 FENDER POCKET, DRIVER'S SIDE ... ceceecreciirreccceirccveriisseeemeennd 1
85 74354-Go2 FENDER CAP, PASSENGER SIDE (FREEDOM].......ccoooeieveccnreeverrerene 1
88 71356-G1 FENDER CAP, DRIVER'S SIDE ........cccouimimimrmrmmrnrersranesrssssinrssncrimsnssssnorsssed 1
87 71373-G01 SCUFF GUARD, DRIVER'S SIDE................ 1
83 74354-G01 FENDER CAF, DRIVER'S SIDE (FREEDOM} _.......ccovererereeciieceveieeesrierneeeen 1
89 00228-G4 SCREW, #10 - 24 X 1/2LG. coociecrcirrecceireveversnaens 3
20

[ == {= | TEXTRON! Service Parts Manual Page D-8



%

BODY AND ASSOCIATED PARTS

Electric I Gasollne Vehlcle

T T

GHE el e B B et G e R B

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pants, please specify the modef and serial number of the product.
* Indicates a component that is not available as an individual part.

G Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

Qry.

N
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
i1
112
13
114
115
116
17
118
19
120

14601-G10
16816-G2

71003-G03
71004-G01
11027-G53

70245-GO1
00715-G2

23676-G1

27504-G01
75178-G01
73182-G01

70048-G02
70048-G01
23850-G1
23850-G2

16705-G1
23726-G4
00891-G2
71501-G01
71502-G01

T1379-G*
71361-G*
70317-G01

RIVET, 532 X THB LG cvovsrerereneererereceiercnemenesersssissminsnssssssassssssssssas s st etemsacerennd
RATCHET FASTENER.......c.coeiieeceereietecc e mer s sessssasearsnsa b emsmsnnesesrend

SCREW, #8 X 3/8LG....ccrrrerre e cenraiens

BATTERY TRAY (GASOLINE VEHICLE)........ceevuremerimimsinsnsinianss
BOLT, 516 - 18 X 13/1B LG ..o iirieiviviesisienmemeren s e sesesemams e saesnsessssansene

DECAL, FREEDOM ...ttt ne s s sssravesrmr s sess svssnas .

DECAL, FREEDOM HP .......covsmimnmmnicnncionns
DECAL, 4 CADDY....
DECAL, DCS.....covrrerrecvirnessceisarssensnns

FLOORMAT (FREEDOM ONLY).
SILL PLATE, ROCKER PANEL, PASSENGER SIDE ..........ccoeovuiiarmresresnsnssares
SILL PLATE, ROCKER PANEL, DRIVER’S SIDE.......

SCREW, STAINLESS STEEL, 1/2 - 20 X 1 LGi.occeieei et rnrrrnminsssssesesansnsnns
SPACER . ..ottt r e e enesses st s r e s nr e s saaan bt aes sha b snte

ROCKER PANEL, PASSENGER SIDE.......cccc oot cesirsiessin e

ROCKER PANEL, DRIVER’S SIDE ........coce e ceveecrcreersecccsinesessessassesnsassorasorersos

SEATWRAP (DCS MODEL ONLY) ... ermrirtesre et oo rmsssaserersees

SEAT FRAME (GASOLINE VEHICLE) ......ccoerereiminenecnrmimesssssornasseressssesssnsmeses .

AR
AR
AR
AR

Page D-9

Service Parts Manual

| =~ =] m [TEXTRON




Electric / Gasoline Vehicle

BODY AND ASSOCIATED PARTS |

Sl 500 T L U B S R B e AR e A et B o B B et s T

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

TEM | PARTNO. | 1 2 38 4 5 DESCRIPTION aty.

121 70200-G01 SCREW, 3/8 - 16 X 1/4 LG..errernrtcereeenstise et sesnssrsvs e s s 2
122
123 | 70318-GO1 SEAT FRAME (ELECTRIC VEHICLE)........cccovmreirmrmremsesrersrnisimsesserssmassssrsssenad 1
124 | 70046-G01 BATTERY RACK {(ELECTRIC VERICLE) .......coooeercvrmrirrcerernrrerrran 1
125
126
127 00715-G2 BOLT, 5/16 - 18 X 1B/1B LG......covrrvercrnmnrmsremsrsrsremsinnesonions 5
128 | 00438-G6 SCREW, 5/16 - 18 X 3/4 LG............ 2
129 11098-Gé6 NUT, LOCK, 516 =18 ...oeceiiiecccciieciieeteeee e 2
130 00559-G8 WASHER, 5/16........ccovvcrrircrescincaine e 2
131
132
133
134
135
136 11027-G01 NUT, LOCK, 56 = 18 .ot e srrssiss a2
137
138
139 | 70244-Go2 PANEL, SPLASH (ELECTRIC VEHICLE).......coccosonireeieierrrerenes 2
140 70244-G01 PANEL, SPLASH {GASOLINE VEHICLE) .......ccoieii e ennniesssnensand 1
1M 71158-G01 INSERT, 4 CUP INSTRUMENT PANEL..........coccevervrernerns ftrtrsrmserenoersmrssronrraenran 1
142
143
144
145
146
147
148
149
150

EZEDEAE Service Parts Manual Page D-10



BODY AND ASSOCIATED PARTS Electrlc

SRS R SRR e W iR T A

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

151
152
153
154
155
156
157
158
159
160
161
162
163
164
165
166
167
168
169
170
171
172
173
174
175

74126-G01
74126-G02
00426-G8
00560-G1
11098-G5
00427-G4
74127-GO
74128-G01
16616-G2
19853-G1
74105-G01
74129-G01
74132-G01
74107-G01

00769-Gz2
00580-G1
11088-G5

00114-G6
16816-G2

27166-G02
71015-Go1
16469-G7

FRAME SUPPORT, VERTICAL, PASSENGER SIDE........
FRAME SUPPORT, VERTICAL, DRIVER’S SIDE...................

BOLT, 3/8-18 X 1 LG..cvrcvecirnvsvirenonenns

NUT, LOCK, 3/8 - 16 ......vccovuennne

BOLT, 3/8 18 X 1 1/2 LG oottt asses s e e sbs s nsnea e

PANEL, VALANCE
REFLECTOR .....cocivisivissenrareraresesenns

RIVET, PLASTIG ...t esess st svermr s e seenesanen

FOOT REST ASSEMBLY (INCLUDES ITEMS 162 - 164)...evveerceerecrcencessesenens

REFLECTOR ..o s
LABEL, WARNING ...............
MAT, FLOOR

BOLT, CARRIAGE, 3/8- 16 X1 14 LG. ...........

NUT, LOCK, 3/8 - 16 ..o

SCREW, 1/4 - 14 X 3/4 LG
FASTENER...................

FRONT SHIELD. ......ccoiinmivismnissmsssineserersmmmssmsssmssnssssnssrass ssves
BRAGE, FRONT SHIELD ...ttt se v s et

A TR T L O « < T

N

Page D-11

Service Parts Manual

[ 3] | = [TEXTRON




Electric / Gasoline Vehicle ODY AND ASSOCIATED PARTS

S

EZE0 Service Parts Manual Page D-12



Electric / Gasoline Vehicle

PR S P RS AR S FEE

1-INCLUDES ITEMS 2 - 27

4 - INCLUDES ITEMS5-7
40 - INCLUDES ITEMS 42 - 52
55 - INCLUDES ITEMS 56 - 59
77 - INCLUDES ITEMS 78 - 89

Page E-1 Service Parts Manual =~ = ] = | TEXTRON]



BRAKE LINKAGE

EZO0MEI] Service Parts Manual Page E-2



E

TR 0

Electric / Gasoline Vehicle

i T AT

Page E-3 Service Parts Manual (=t~ c{m | TEXTRON|



4 Electric l Gasoline Vehlcle BRAKE LINKAGE

R B R ~ B W S

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and seral number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Custorner Service Department for additional information.

ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTY.

1 70263-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 2?)
VEHICLES WITH BRAKE LIGHTS ... SO RSP ORIRUOROOTON S |

* PEDAL, PARKBRAKE ... e srssnssinsnasressnsesesessnssnndd 1
70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT {(INCLUDES ITEMS 5 - 7}.......... 1
* PAD, BRAKE PEDAL ...... cerrereiranes bt at s st b e v ererennend 1
15766-G1 RIVET, 3/8 X 15/32 LG ..ot ccrcrmrcrrrnnenicre e vemraesrssssnssnnrnnn 9

© W o~ Ot kA WM

* PLATE, BRAKE PEDAL........ccccrcemereremirenmnamrireneceecrmsasasssssrmsninsnsssssssnnesed 1
15832-G2 FIN, PARK BRAKE PEDAL ..ot e saresesmenmeened 1
1737-G1 SPRING, TORSION, PARK BRAKE.........coeiirrernrciene e srtsereneseessenmnd 2
12064-G1 PUSHNUT, 5/18..iiseinisnsnsarorossncesnnsasesissssssssnsassssisaesmmsssrssssnsnsssssssdd 1
00737-G8 SCREW, #10 - 24 X 1 LG e ccenernninei s s e ssassse oo manrassasassmnens 4
00739-G1 NUT, RUBBER, #10 = 24........ooreiriiiectiritncecc e s e veness st ramessess nrasmens 2
22362-G3 STANDOFF, BRAKE PEDAL ........coviereeceeeecrmismrarmrrmiririsssss s s sssosssnons 2
27137-G01 SPRING, CONICAL ......ciiieriisiiiminsesrsereressarerensesseseassvassossesermssmreronn 2
11098-G7 NUT, LOCK, #10 = 24 ..ot svarssosesestes e sra e s er sesreamrnes
10606-G8 SWITCH, MICRO ... e e nsssisssssanasassnens
00645-G2 SCREW, #8 - 32 X 1 1/4 LG, ..occorererricniiisisiscsensssosssraras simsassesesnssssssened 2
00559-G3 WASHER, #5 ....cooiiviererimnsiannec e ermceeserererecnansstnsasesesssnsasner stessrasssssnsassnsnses 2
00565-G3 WASHER, LOCK, #6 ................................ 2
00525-G5 NUT, #8 = B2ttt cnssessisis s ssassss s s sresmssresssseravsssseasna snasasnenses L 2

* SCREW, BRASS ...t isnisssssstnrsinissssssassrseansmnssssasnssnnd 2
00567-G3 WASHER, LOCK, #8 ..o erecenercrececnensrecsenensesessoscsncsnesssnainimeced B
14628-G1 TAB, FASTON, B/AG X 5B LG. ... sreevarsnssrennesnen ) 2

N DN MDD N BN OO = e m om sk ok ok ok owd e
~N ® " oA WN = 0O O X N MmO eE W N = D

N
[< S °]

[ =~ =} = | TEXTRON] Service Parts Manual Page E-4



BRAKE LIN KAGE
THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electrlc / Gasoline Vehtcle

PEEENE . B i S ERLSU N BNIIRN e e R mkgmv@mm Fon

ITEM PART NO, 12 3 4 5 DESCRIPTION QTY.
30 70086-G01 BOLT, SHOULDER, 3/8 - 18 X 3LG. .ccvovivereeininieriscncmememreseneermsosmesieeensnserenenn] 1
31 11079-G1 BUSHING, FLANGED .......... ceereereis e s 2
32 70138-GO1 SPRING, TORSION ........ccccrrvverrnnnn 1
33 11098-G5 NUT, 3/8 - 16 ...cvniirirrererninisiienene s 1
34 00643-G1 WASHER, 3/8..... 1
35 11027-G2 NUT, LOCK, 1/4 « 20 ... rrermrvemrrirsesssisssss s sras 2
36 70080-G01 CATCH BRACKET, PARK BRAKE........c.coineceevniermormresmimismnisesissossssnsssasssasasssend 1
37 00414-G6 BOLT, 1/4-20 X 3/4LG. ccveererevecerernns 2
38
39
40 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 42 - 54)......oveveeinesssnsssssene, 1
41
42 25882-G04 ROD, LINK . et revemms sttt ssts e e e e e svesmmreememneneseeeed 1
43 00532-G4 NUT, 516 - 24.....orcicviiccrivnrnns 2
44 11098-G9 NUT, LOCK, 5/16 - 24...cnccrnvnnrrivmrrmirrinsssniininnns 1
45
46 27330-G01 YOKE, BRAKE...................... 1
47 15121-G1 WASHER, 3/ ......ccoimtiinnnrimrtrerenesssieisanrrresrarerssrtrss essssssass sasssrns sssersesssrasmens 2
48 23061-G2 TUBE ...ttt srnrnressns s siens s s anes 1
49 23463-G1 SPRING, COMPRESSION ..........ccooorririr e srirmriicsrirsisssiiee e veonereeanessemneened 1
50
51 17979-G1 BUSHING, ACCELERATOR ROD .......cococenmeermivirmrmrmvnsssnesesessssssssssssossssorsend 1
52
53
54 00863-G01 NUT, SPHERICAL, 516 - 24 ........... . 1
55 70273-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY

(INCLUDES ITEMS 56 - 59).ccornreeceeeerorererenereeseeaemesssssssomesssssessssesesssssssessesesesson, 1

56 28082-G01 BRACKET, EQUALIZER ... v vvsrrarsrrrtri e s sr s sssss s ssabnss e 1

57 * CABLE, BRAKE, PASSENGER SIDE ......ooereeereeecverrereesesseeeeenn] 1

58 * CABLE, BRAKE DRIVER'S SIDE.......ccoiimcviecriecnivnes 1
Page E-5 Service Parts Manual [—>.2 c{= | TEXTRON|




??ii Electrlc l Gasolme Vehicle

R o LT R R e TP T T T B M T o . PR BT

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*" Indicates consult Customer Service Depantment for additional information.

- EL R LARENE

BRAKE LINKAGE |

ITEM

PART NO.

1

2 3 4 5 DESCRIPTION

QTy.

59
60
61
62
63
€4
&5
66
67
68
69
70
71
72
73
74
75
76
77

78
79
80
81
82
83
84

a5
86
87

28083-G01

12305-G1

10097-G6
25103-G1

14134-G4
00491-G4

11027-G1
70113-G0o1
10386-G3
10387-G3
12416-G1
70264-G01

11737-Gt
12064-G1

16932-G2
70259-G01

70274-G01

L3

*

16409-G1

CAM, KICK-OFF

SPACER
SET SCREW, 1/4 - 20 X T/2LG....oorr e ereecceceere e vsnrasrar e s as s snead

PIN, CLEVIS, 5/18 X 1518 LG ..ot smasvece e crs s sssaens e

BUMPER, BRAKE COMPENSATOR .......ccooreenteeeeime et sranena s

PIN, COTTER, 3/32 X 3/4 LG. ....ccoverreremrsnnec s irsscsinirenn

BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 78 - 88)
VEHICLES WITHQUT BRAKE LIGHTS ..

SPRING, TORSION PARKBRAKE ...t

PUSHNUT, 5/16.....

PIN, PARK BRAKE ...t irrsanens

ERAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 85 - 87)..c.coivnimniimnininsisisii i
PAD, BRAKE PEDAL ...t i csinstsissss s s ecere s amasmrenad 1

RIVET, 3/8 X 15/32 LG ...t sss s snssesansss e revad

EZGDIEIEE

Service Parts Manual




Electric / Gasoline Vehicle

— ]
o TR, PR S L T R TR ST
PEAPRY: T S T L Wmvm.m ...... SR e e RTINS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the mode! and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Departmant for additional information.

ITEM PART NO. i 2 3 45 DESCRIPTION QTY.

88 70254-G01 PARK BRAKE PEDAL oo ceierrmcremcrcecrernecreensenentssessscemneemeeesvesssssrssssernssssaf 1
89 70098-G01 PIVOT, KICK OFF CAM ...ttt ec s s snnrsmsssrnenssssesssnssassend ]
90

91 10387-G3 PIN, COTTER, 3/32 X 3/4 LG «cvoeirireriiisisisiicnssisisinnrnassesesensesssessssasssssnsasses oo 2
92 00559-G8 WASHER, 5/16......ccocirvimrrcrerernecenns Cttian e e e neeot e ararmneeneren] 2
93 20835-G1 WASHER, TEFLON........o e rerertirssecnr s e essevns s e svnsnesnsennd | 2
94

95 17838-G1 BEARING «vv1vivirintinisesrssesesissarisnisssissisisisisinssosiseisiesmerersssassnsassnsasesessasssssssossivseesed 2
96 70097-GO1 LINK, PARK BRAKE KICK-OFF .......ccoiicinrneninreseveesnonecnrsissessmronseinnemseennd 1

Page E-7 Service Parts Manual EZGOEOE



BRAKE LINKAGE

EZE00EWT Service Parts Manual Page E-8



| CARBURETOR

R R

Gasoline Vehicle

S LY

R

1 -INCLUDES ITEMS 3 - 16

Page F-1 Service Parts Manual EZGOMEET



Gasoline Vehicle

CARBUR ETOR |

i

T mded %c o

B S R R

When ordering parts, please specify the model and serial number of the product.
* Indicates a companent that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 S DESCRIPTION QTY.

O W ~N O N s W N =

T e i i Gy
L W ~N R R W NN = O

26645-G01

26847-G01
26835-G01
26838-G01
26839-G01
26647-G01
26840-G01
26648-G01
26649-G01
26843-G01

26650-G01

26646-G02
26646-G03
26637-Go1
26725-G01
26726-GH1

CARBURETOR ASSEMBLY (INCLUDES ITEMS 8 - 16) ..c.cconvnvcirnrnsninrssansnensd 1

NUT, PILOT SCREW ...t rise st e rreresrsnsenmned &
SCREW, PILOT ......cou..
GASKET, BOWL SCREEN “ “ TN S |
VALVE, NEEDLE - - O TRUOTOPIRTRON S |

JET, PILOT (BA8) ..eooreeeereveeeereeonreereneoeeoemeeeeeeeeeecemseemsssensenssaesseressresnseeend, 1
GASKET, FLOAT BOWL. c.ev oeeereveseneeeeeereeeseeemsenmseessssssesssssssssssessserssennh 1

TUBE, CARBURETCR VENT ... ciiiiirriievesensnnarersismsmensssarssssnmemmssnenesneh 2

JET, MAIN {(#84) ..ot s snissisnionns
JET, MAIN {(#76) HIGH ALTITUDE - ABOVE 5,000 FEET.......c.ccocnmsminsnnnnd 1
INSULATOR, CARBURETOR..........cooorererenccrrtn e s ssssssnssssinnndd 1
GASKET, CARBURETOR MOUNT. ... e esssimmssisvececceen . 1
GASKET, CARBURETOR MOUNT ....covereetrm e s sinemnese s ssms s s ssaessssnsone 1

[ 37 c{m | TEXTRON

Service Parts Manual Page F-2




Page G-1 Service Parts Manual EZE0



| Gasoline Vehicle CLUTCHES
1T B e B L B " R R L D T T 0 B B B T BT

When ordering parts, please specify the model and serial number of the product.

* indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26952-G01 DRIVE CLUTCH......cciiiiniisnimseisiissieramrmersrarsssssss srssssssmsssessssssssssessosssrenesmsnns 1
2 23213-G1 WASHER, PILOT _.......... 1
3
4
5 00566-G2 WASHER, LOCK, 7/16...coneiirerrcemrerenene cnrereesessenasasnessssesrsrasess 1
B 00473-G9 BOLT, 716 « 20 X 6 1/2 LG oo crrerinictiectrcraiessissres s st msme e esesesrmss e ssnssvnssens 1
7 26414-Go1 BELT, STARTER / GENERATOR... 1
8
9 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10- 19) ......overeuenes 1
10 27270-Go1 RETAINING RING, HEAVY DUTY ......oooiiiccicieine e v srmvssansrene
11 26304-G01 SPRING, COMPRESSION.......coorriircrcnirene s sereieteresesenesrersresssssrasasessas 1
12
13 00879-GO1 SCREW, #10 - 24 ...ttt srateasratssaae senben 3
14 | 26479-GO1 RAMP BUTTON.......ccourmmcene. e rsesa s en e e A e s 3
15
16 24600-G1 WASHER, SPACER......ccoiniissisisisistionseeneiricscssmsmsosensesesssscsmsesasmsenesessosed 1
i7 * CAM. ..ot rcrvr e ariens 1
18 * SHEAVE, MOVABLE .... 1
19 * SHEAVE AND POST .....ooieieiiinrenisissessiensisissussasss sssssmssssssssasssssnsssessarasssnsanns 1
20 22496-G1 WASHER, RETAINING......... 1
21 00565-G8 WASHER, LOCK, B/1B ... e at s e e emae 1
22 00441-G8 BOLT, 516 - 18 X 4 LG. ....... 1
23 72024-GO01 BELT, DRIVE.......... 1
24 > PULLER, DRIVE CLUTCH... AR
** SEE SERVICE ACCESSORIES AND SPECIAL TOOLS
EZGOEED Service Parts Manual Page G-2



| DIRECTION SELECTOR

Electric Vehicle

RS ER LI LTAL ITT DT DT RARRNRANE TE e shy ¥

1-INCLUDES ITEMS 2 - 46
31 - INCLUDES ITEMS 32 - 34

Page I-1 Service Parts Manual [ =~ ~{= [TEXTRON|



Electrlc Vehlcle DIRECTION SELECTOR

T T T T T — ———
84 - INCLUDES ITEMS 85, 88
SEAT WRAP
80
PIRECTION SELECTCR
INSTALLATION
CONTROIL. HARNESS

BUZZER ASSEMBLY
INSTALLATION

EZGDL3IT] Service Parts Manual Page -2



| DIRECTION SELECTOR

Electrlc Vehlcle

I O R R e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specity the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Seivice Department for additional information.

i mxmmg VEB LT

ITEM

PART NO.

1 2 3 4 6§ DESCRIPTION

QTY.

@ om ~ o ;m s W M =

gMNNMMNMMMN—L—t—L-&-L-L-L_m_L_n
0 W ~ ® " A W N 2S4S © O O~ O AW N 2L O

73036-G01
00138-G4
00139-G8
00414-G8

00525-G5

00532-G1

00558-G7

00560-G1

00565-G3

00585-G7

00567-G3

10606-G2

11098-G9

12806-G1

12835-G1

*

14390-G1
14628-G1

DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 46)
SCREW, #6 - 32 X 1/2LG. .........
SCREW, #6 - B2 X 2 LG coeeereerrrcmvvesreremenrsesssanosesans
BOLT, 1/4 - 20 X1 LGi...orriirirerermsnsesrressnsssorssssnensesssesessarerens

WASHER, 3/8 ............

WASHER, LOCK, #6.
WASHER, LOCK, 174 ... ineiesnnnnessess e ssssnns

WASHER, LOCK, #6 ........ooooiirrinirsemencs s s e ssaree e e rmsesnas s ve e svasns

SWITCH LIMIT, MS2 AND MS4 ... nrsimnininiiissisisrstssrenninsasersss sesessenes

NUT, LOCK, 5/16 - 24......coimimriniienimrrerenminierenarenessinenemsasssens

TAB, FASTON, 5/18 X 516 .....voueerieemiie vt ss e e emeend

..................... 4

Page I-3

Service Parts Manual

| =~ c{m |[TEXTRON




DIRECTION SELECTOR |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 45 DESCRIPTION QTY.

31 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 32 - 34) ........ccue.euee
33 00565-G7 WASHER, LOCK, 1/4.... et eeeienvssrss s e srsrssnen s s sins
34 00414-G6 BOLT, 1/4 - 20 X 3/4LG. convvnriniinas

35
36 15461-G1 BRACKET, MOUNTING SUPPORT ...t rnreneserne e
37 15944-G3 BALL, BALL JOINT .....oovi vt mmessenimsse s sssssissasssssrasessavarssrsrssmrnsnsess 4
38
39
40 73048-GO1 BRACKET, COVER ...... - - PR TOUOTIURTURTPPY B |
M
42 70232-G01 ARM, SHIFT LINKAGE......oooi e cecnsccsstvsssnremesesesssssensmcnennah
3 :

44 73027-G01 SHAFT, DIRECTION SELECTOR ......covmivcnvimrnsiesnmrerensrinseneseessensssnsssrnnd
45 73031-GO1 BRACKET, DIRECTION SELECTOR MOUNTING ......cccoeveierirmmmmrmininnennnsd 1
46 73037-Go1 BUZZER, REVERSE WARNING........ccoiiiiiiicerecrcvereesevcie e 1
47
48 00438-G8 BOLT, 5/16 - 18 X B/A LG ..ot e ssess e srsresnsmranes
49 11098-G9 NUT, LOCK, 5116 -24........ TR SO UURUUTIOTN! S
50 14444-G3 SOCKET, BALL JOINT ...... . OO URTRROUPN S~
51
52 00544-G4 NUT, BB - 24 ..ot ccsinsisesrassseresmsenesersrrerersesaresserer snssnresmsas s eans L 2
53 10697-G8 ROD, LINKAGE..........ccoiiiniiniiisiniinsinims e ersesonsassosesmssessosasnesa 1
54 15944-G3 STUD, JOINT BALL ..o veere e ereesmesreseseenssresesenesnens) )
55 70232-G02 ARM, SHIFT LINKAGE ... cr v nesree s eeesorecnenenessnns) ]
56
58 14390-G1 NUT, LOCK, 3/8 - 24 ....... “ . OO OROORU R
59 70233-GO1 SHAFT, DIRECTION SELECTOR......crr e sssmssmiinssseimisssss s s st snasasnss sireand 1
60

[ T A R e

-l

EZGOETE Service Parts Manual Page -4



{ PIRECTIO

N SELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

- Electric Vehicle

el e T TR TR B o e T

ITEM

PART NO.

1 2 3 45 PESCRIPTION

Qry.

61
62
63
64
65
66
&7
68
69
70
Fa
72
73
74
75
76
77
78
79
80
81
82
33
84
85
86

71905-G01
00740-G4

00559-G8
16469-G7
73049-G01
00114-G6

14601-G16
73037-G02
32043-G2
00565-G3
00525-G5
00138-G4

73127-GH

73134-GO1
73133-G01
31539-G1
17618-G1

73130-G01
73128-G01
73128-G02
73128-G03

HANDLE, DIRECTION SELECTOR.......ciiieiereririensiiirinic e everersvessae e
SCREW, STAINLESS STEEL, #10 - 32 X 1/2LG...cccovvnververmrrevnrresenenas

WASHER, 5/16....... oo rrremmcnssc s ronens

WASHER, FENDER, STAINLESS STEEL ..ottt eecee e
COVER, DIRECTION SELECTOR ....ucevcreerirreirininnnensesimmiesessarssssasssssmesnna

SCREW, 1/4 - 14 X 34 LG 1ovviervsvirsrersssmrmmmsesesisosessessasassas s

RIVET, 5/32 (ITEMS 69 - 86 FOR USE ON DCS MODEL ONLY) ...........c.c.......

BUZZER......

BRACKET, BUZZER ..o sssssisesassiassrsssesensanse
WASHER, LOCK, #6........ocecioieicrcisis et ces s rerecocnesenessemsasossra s sens

SCREW, #6-32 X 12 LG cvecerrriin

LABEL, DIRECTION SELECTOR ...t rreremeninrerere e sreeeressssavoraeeensseenend

ADAPTER, SEAT WRAP......c ot isssssssrmseraeser sessssorasassassend
ADAPTER, DIRECTION SELECTOR SWITCH ...ccoovvuvrrirerrenrereneienennnans

BOOT, RUBBER.........ccvvvenvinivinnns

KNOB, DIRECTION SELECTOR (INCLUDES ITEMS 85 - 86) .................
KNOB, DIRECTION SELECTOR.........coiririrmnimierecneressnsimanesesainssnessssssasnad
BLOCK, CONTACT SWITCH ... cninin e nssssssanissssasssisrasssvesss of

Page |-5

Service Parts Manual

EZEOLEUED



1id

B he U

Bipes e ae et wanern dechs 8T8

Electric Vehicle

T Y T T s TE T
LR RSN S T VST S PR R R o DR s R SR T L R SR R TR T ST S S S L

=7 clm {TEXTRON]|

spvevsress oot dE LR IR IEIRAREAN AR SR LA AT H R

Service Parts Manual

Page |-6




Q DIRECTION SELECTOR

R e L R e T I

Electrlc Vehlcle

1- INCLUDES ITEMS 2 - 46
31 - INCLUDES ITEMS 32 - 34

Page |-7

Service Parts Manual

EZGOELE



RN sl e 5 Sy o

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G"* Indicates consult Customer Service Depariment for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

R e S T e i

Electric Vehicle DIRECTION SELECTOR

T A

73036-G01 DIRECTION SELECTCR ASSEMBLY (INCLUDES ITEMS 2 - 46) ...cccovcivvennnn ) 1
00138-G6 SCREW, #6 =32 X3/ LG. ..ot esisisiit st sttt nsvesrsnnen 3
00139-G8 SCREW, #6 - 32 X 2 LG ettt e o ammeme s 4
00414-G8 BOLT, 174 - 20 X 1 LGioererimrcrersrssinsce s snssecessssanss sinesse s svsssrnrstasanssesresvars 2

00525-G5 NUT, #6 - 32
00532-G1 NUT, 1/4 - 20

o o ~ O ;U b~ W N -

-
o

00558-G7 WASHER, 14 ...ttt remesrms oo enerneseonecoendd &
005680-G1 WASHER, 378 ... mvcr e e srmrsamensenesnmnee )

Ay
[ T L

00565-G3 WASHER, LOCK, #6 ..ot st s cenecoenesstressmsasnssessessesnssd 8
00565-G7 WASHER, LOCK, 1/8 ...t seiesesssssssses s stsr s e ey

- ok mkh
-~ @ ¢ A

00567-G3 WASHER, LOCK, #6 ...reerrere et mns s st sis s s s s s 4

-
w o

10606-G2 SWITCH LIMIT, MS2 AND MSA4........crreerrinerenees s sisissn @

[ T v T L VI ]
W N = O

n
u

NN NN
© ® N ® O
»

o
O
D
m
2

14628-G1 TAB, FASTON, 58 X 516 ....coovvvrrcrecrreririniisirecess s nenemresesssesssesssses 4

LW
[=

EZGOLMEIEN Service Parts Manual Page I-8



| DIRECTION SELECTOR

AN e B

Electrlc Vehlcle

SR A A

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
" ndicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

T

e W T

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

31
32
33
34
35
36
a7
38
39
40
41
42
43

14651-G1
24940-G1
00565-G7
00414-G6

15461-G1

73048-G03

70232-GH

73027-G01
73031-G01
73037-G01

00438-G6
11098-G6
00571-G2

70313-GO1
22754-G3
70334-G01

25664-G2
14390-G1
70233-G01

CONTACT BOARD ASSEMBLY {INCLUDES ITEMS 32 - 34} ...cocevrrinenevenes

WASHER, LOCK, 1/4......ccoecrrvvinns

BOLT, 1/4 - 20 X 34 LG .ot smssivissssssmssons

BRACKET, MOUNTING SUPPORT ... e ees e e

ARM, SHIFT LINKAGE .....ccovemrirrimirisssnsssrnnes

SHAFT, DIRECTION SELECTOR ......coovmverrrrernes

BRACKET, DIRECTION SELECTOR MOUNTING.......cocviviesenscniiecsinraiann)
BUZZER, REVERSE WARNING ........cccocorermmicns

BOLT, 5/16 - 18 X 3/4 LG ccvvrriirrisrerervismsvcsroreivorarsesns

NUT, LOCK, 5/18 - 18 .uureecrrrrererecnimrerernanesasseseesnes

=

[\ (- I

WASHER, 5/16.............. R

BUSHING..............

ARM, BENT SHIFT LINKAGE ..ottt ireriris st st s ersisssssssr s ranes

NUT, LOCK, 3/8 = 24 .....oorvrvirirrriisseninsaerans

SHAFT, DIRECTION SELECTOR .....oviiiiiviiiiinirirseisrtess e snrenesiressss s tesssssessanns

Page 1-9

Service Parts Manual

EZEOEICTT]



| Electric Vehicle DIRECTION SELE

CTOEW |

S .

CEECCETEE B e

Y N T g e e S T RERTE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION aTy.

61 71305-GO1 HANDLE, DIRECTION SELECTOR ..ovvcrvervrrmrcrrirsserencsmsessssnninsssssssssssnesns
62 00740-G4 SCREW, STAINLESS STEEL, #10 - 32 X 12 LG..coceevivnenccecnecniecenecvceeeeen . 1
63 |
64
65 16469-G7 WASHER, FENDER, STAINLESS STEEL........ccoevceevcrirrcvrcrecrrncreseeeeand, 1
66 73049-G01 COVER, DIRECTION SELECTOR
67 00114-G6 SCREW, 1/4 - 14X TALG. ... errrrrmrraer srmrscssnsn s semssrernesssssssoresseren 1

EZGOEEED Service Parts Manual Page I-10



| DIRECTION SELECTOR

6€ - 1€ SWALI SIANTIONI - 0E
6 - ¢ SWALI S3AMIINL - |

Gasoline Vehicle

TEXTRON

EZGE0

Service Parts Manual

Page J1



| Gasoline Vehicle DIRECTION SELECTOR

P CEEE AR T A A CUITEETER E et DR B et T L Do inae o

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 65 DESCRIPTION Qty.

25700-G03 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 29) ..................] 1
25684-G01 BRACKET, DIRECTION SELECTOR .........cccoimrnrnrnimimeieerencvevvennnen 1

27537-Got SHAFT, DIRECTION SELECTOR ..c.vvveececenctvaiarevennnsnssress ssssscaseeeaeeesenoee ] 1
25745-GO1 CAM, DIRECTION SELECTOR.........oomrerervcercnimrmrenevereniarmreescmnmrssersssrnn 1

14390-G1 NUT, LOCK, 3/8 - 24, mrnrninisensssnsnninsessnimressssesssrssssssmesessorssmssnsssssenedy 1

o o ~ O O W N =

Y
W N = o

10606-G1 MICRO SWITCH.........corirriireccrinrninint e mrnnssessssesesesseseseesvsssrssssssssseossn 1

-
L1 I -

27151-G1 SPACER, MICRO SWITCH......ccivtvmmrmrerenmmsonsscssrearsnsrssssssssissassmssosssead. 4
00645-G2 SCREW, #6-32 X 1 1/4LG. .cccnervcrreerirnn
00565-G3 WASHER, LOCK, #6 ..o esnnnvsssr e ssnrsscencs ey 8

P i 'y
O @ ~N O,

00525-G5 NUT, #6 - 32......... “ “ - vt e erennenend B
14628-G1 TAB, FASTON....ceiimrmimreeniosisisrerasersemmsssrossssesossssensssssssememsssssrssssesrosssasad 1
* SCREW AND WASHER ASSEMBLY .........ccccoceveeereianreenn, 2

[ ]
-

[ T\
w N

17818-G1 BUZZER, REVERSE WARNING............ccoccecmrennn

00138-G5 SCREW, #5 - 32 X 5/8 LG ..ottt stsas st s ve e
00567-G3 WASHER, LOCK, #8 ... crcrertne e r e s vaarsrsss e sravasaonis
00559-G7 WASHER, 1/4 ......ccovee.

[ S 1 T . VI )
~N & O
NN -

n
Lo 2]

00414-G6 SCREW, 1/4 - 20 X 3/A LG ..ottt st
11027-G2 NUT, LOCK, 1/4 - 20...ccc.coear.nene
27170-GO1 CABLE KIT (INCLUDES ITEMS 31 - 39} .....cccoemimmmrrmrrresmmnsesnsssssetosessrsrsvennd, 2

o
€O
N

4]
o

EZGOHIIE Service Parts Manual Page J-2



i DIRECTION SELECTOR

RS&J)(? @&m Mﬂm%-«» e S it g 1

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 25727-G01 WASHER, CUP ... rtscinieonssacsisst vmrencs e s essnssesmss e s emsmsms st e e emcereanenod 4
33 11098-G7 NUT, #10 - 24 e vrre e e 2
34 10387-G8 PIN, COTTER, 1116 X 3/A LG. ...cccnv i nesrssssinsenns 2 |
35 25691-Gg1 SHIFTER CONTROL CABLE..........covvennnnn 2
36
37 23726-G5 SPACER.........cccvvens 2
38 23176-G1 PIN, CLEVIS, 5116 X 1/2LG. 2
39 17618-G1 NYLON CLAMP...... 1
40 26830-G01 NUT, SHIFTER LEVER, M8 X 1.25 MM ....ooiiiietecteee et smee s e i
£
42 71905-GO1 HANDLE, DIRECTION SELECTOR........... 1
43 00740-G4 SCREW, STAINLESS STEEL, #10 - 32 X 1/2LG.vvce e 1
44 25946-GN PIVOT ARM........cocormrnrerennnirennne 1

Page J-3 Service Parts Manual EZEOEAE




Gasoline Vehicle DlRECTION SELECTOR

e T s T e

EZGOLEIT Service Parts Manual Page J-4



Electric Ve

. .: . ‘&3@; ,Q'(-'

icle

POWERWISE ™ AND
POWERWISE ™ +
BATTERY CHARGERS

THRCUGH FRAME
TO GAS PEDAL

TOTAL CHARGE ®
BATTERY CHARGERS

' f{ T 0,
@'\( 'n%@'

&
Fon

Page K-1 Service Parts Manual [ —t~<] c{m [TEXTRON]



Electric Vehicle

ELECTRICAL SYSTEM

E R A

BRAKE LIGHT SWITCH CONNECTIONS

INSTALL BLK WIRE TO NORMALLY OPEN

INSTALL RED WIRE TO COMMON

BRAKE PEDAL MICRO SWITCH

CONNECT RED WIRE FROM
TO RED WIRE FROM

ACCESSORY HARNESS
CONNECT BLK WIRE FROM

BRAKE PEDAL MICRO SWITCH

TO BRN WIRE FROM
ACCESSORY HARNESS

| 7] c m | TEXTRGN

Service Parts Manual

Page K-2



' ELECTRICAL SYSTEM |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING,

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

ITEM PART NO. 1 2 3 4 8§ DESCRIPTION QTY.
1 18724-G1 RECEPTACLE HOLDER..... 1
2 00645-G2 SCREW, #6 - 32 X 1 1/4 LG ..ottt sessenoseenennd 2
a3 00559-(33 WASHER, BB v ese s vt ssstvss s s s ees st se s s asesats st rer s panessrans 2
4 14390-G9 NUT, LOCK, #8 - 32 1. v rerereinisrsremsisssarssneisnssinrsrerssessssesssesnssas sessnsssessesonesasasonssssst 2
5
6 00702-G2 NUT, BB = 24 ...ttt eceev s miraestes it s bt eeve e e s soeesnmenemmeeeneed] 12
7 25972-(G32 WIRE ... cenesnar e o 1
8 25872-G40 WIRE. ....coiiarriirinnninesssvanrer 4
9
10 00567-G8 WASHER, LOCK, 5/16.....oiierceeieieieeceeceeeseecnee e e sms e siesaee 8
11 00532-G3 NUT, 5/16 - 18 ...... 8
12
13 27327-G01 CLAMPF, TWISTED......... 2
14 10570-G11 RIVET, STAINLESS STEEL, 5/16 ..rvieceieeeircercrstvertretr e rertsssssssssasss s s smsssanes 1
15
16 73145-GO1 HARNESS, KEY SWITCH (DCS MODEL ONLY) .....oevereevvrrecviresesrasecsreereerennd 1
17 73041-G01 HARNESS, KEY SWITCH (FLEET) 1
18 00568-G6 WASHER, LOCK, 3/4....iccreiecevcnrerevees 1
19 17062-G1 KEY, [GNITION {SET) ...cccvniiiimrmsninissiirermrossnninsnesmsmssssesssressrerasesssssessmsessensessnsnne| AR
20 17137-G1 NUT, FACE ... eecrcrrtsreresserarsrsramarssrssiesasass sens st ass s e seesevarmssonensosasesssn e sessas 1
21
22 17618-G1 CLAMP, NYLON ..vvriiitinimiiiiienesssiriissensssssssess sassssssssstsonsesnsesass ossssonmensmassesyasanns 1
23 17421-G1 IGNITION SWITCH KIT, INCLUDES ALL MOUNTING HARDWARE

{FOR FREEDOM SEE SECTION S - HORN AND LIGHTING) .....covveivnnriirnns 1
24 33623-G02 RIVET, DRIVE .....c....u.. 2
25 71145-G01 DECAL, CONSOLE INSERT PLATE......oui ittt e e ernnesnes semsevmsnes sesessnes 1
26 73030-GO1 PLATE, CONSOLE INSERT (KEY ONLY}...cccovvrmrsrerrarmarsrmsrmrsrssssssrmnimesssssensnsned 1
27 70045-GO1 RETAINER, BATTERY .......ccoc.... 1
28 70046-G01 BATTERY RACK ....cccoeeereeeeeeee 1
29 11027-G1 NUT, LOCK, 5/18 - 18 ................. 2

Page K-3 Service Parts Manual (-] =] = ] TEXTRON|



1 Electric Vehicle

AR BE SR TBLLUER SR

I T T - T T

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. i 2 3 &4 6§ DESCRIPTION QTY.

ELECTRICA

30 KXXXK-G™ | BATTERY, 8 VOLT 1oisiececrcrerriceererecsienensnsasnssssnssesesensmressssssesesasssesssensmsnonssrssensad O

3
32 70121-GO1 BOLT, HOLD DOWIN ........citieeeirierieveorssassinsrssresransrsssmesteseesssases oot evonesnessin 2
33 17618-G1 CLAMP, NYLON..cvivvsiimiessininsisisisn sossosorerecsorsssesenes sess asasssssserseseasasssssssrans 1
34 24605-Gil WIRE HARNESS, BRAKE ... ecersrss s sssnenrese s erensnss s 1
35 73063-G01 WIRE HARNESS, STANDARD CHARGER RECEPTACLE (COMPLETE)....... L 1
36

73149-G01 WIRE HARNESS, CHARGER RECEPTACLE (ITEMS 36 - 38 ARE
FOR USE ON DCS MODEL ONLY}..c.ocrucnreinniionerererenssraresmensesscecres

37 14601-G10 RIVET, 5/32...coniinimsininisissivsssmonersmmesssnsssssssnssressars
38 17618-G1 CLAMP, NYLON cvarereestons
39 26972-G32 WIRE, BL- TOB-...._......

O 7 T "

EZGDOEEE Service Parts Manual Page K-4



Gasoline Vehicle

Eale ST LT BB sk B LA R o R D e

1-INCLUDES ITEM 2
5 - INCLUDES ITEMS 6 - 10
23 - INCLUDES ITEMS 25 - 42

Page L-1 Service Parts Manual EZEOLEAET



ne

S e R O

ELECTRICAL SYSTEM

ybhkﬂe_

Gasol

&c

o P

Ao, =

£

=

el Y

SSINHYH AHOSSIOOV

WOHd 3HIM NYEG OL

HILIMS OHOIN TVQ3d IXvya
WO IHIM 319 LOANNOD

SSINYYH AHOSS3IOIY

WOH4 3HIM d3d O1

HOLIMS OHOIW TVa3d IXvHe
WCH4 34IM 034 LOINNCD

N3dO ATTYINHON
OL SHIM T8 1TVLSNI

SNOILOINNOD HOLIMS LHOIN 2MYUg

Page L-2

Service Parts Manual

(=i m ] TEXTRON |



Gasoline Vehicle

ELECTRICAL SYSTEM

IdIHLS

1HWOHO

HOLYIND3y

JOYLI0A e €€

HOLINDI WOYd
3dIdLS LHMHME

wva3ad
Sve 0ol

HOLIMS A3 _
HOLMS AIY ©OLQ3Y

OL NHD

TYNING3L
AH3liva
'S0d OL

JE

I

HOLYHIANAD
H3ldvis
NO¢d OL

[ ==~ c|= [TEXTRON

Service Parts Manual

Page L-3



1_Gasollne Vehlcle

e

EENp S v RN ORISR R D B B oo e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Custormner Service Department for additional information.

ELECTRICAL SYSTEM

ITEM

PART NO.

1 2 3 4 6§ PESCRIPTION

QTY.

© O ~N O AW N =

N Sy
W N = O

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
28

26651-G01
26707-G01

26676-G01
26652-G01

*
*
*
-

*

13632-G1
FOXXXX-XX

25887-Go1
25682-G1

00715-G3
20294-G3
28972-G12

27778-G01
27777-GN
27740-G03

00532-G1

*

00565-G7

"

IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2).................
BOLT AND WASHER ASSEMBLY, M6 X .8 X 10 MM LG......ccccrrerrevenrrnnnns

SCREW, M6 X 1 X 23 MM LG ..iiicnmensrnenecasssasssssininnssissnasssar smnsarsnssssnsns
IGNITION GOIL ASSEMBLY {(INCLUDES ITEMS 6 - 10) .......ccvmerenene.

SPACER........

NUT, M6 X 1 LG.

STARTER / GENERATOR (SEE SECTION AAFOR
PARTS LIST AND QUANTITY)... .

COVER, TERMINAL ......cocitmmrmninrmmmmsisismismsssssssss messssssssssssasnesnsses ssamsssresss

BOLT, 5/16 - 18 X 1 T/A LG .ottt sttt e rmes e e sar e enss s et saens

CABLE, GROUND .....ccccconiiiiriirnininsisnnssvans

KEY SWITCH HARNESS ...t sisneecs s s e e

CONTROL HARNESS

ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 25 - 42) u..coccorevurevrinnns

NUT, 1/4 - 20..ciiirireenn

NUT, 5116 - 24 sanens

[ . Y

| &~ c{m |TEXTRON

Service Parts Manual

Page L-4



+ ELECTRICAL SYST

Gasoline Vehicle

e N

i ot

S

T

L R 2 B e vel e B R PRI SO OCPRTN  -:4

R e T

W T

When ordering parts, please specify the mode! and serial number of the product.
* indicates a component that is not available as an individual pan.
G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1

2 3 4 5

DESCRIPTION QTY.

30
31
32
33
34
35
36
37
38
39
40
41

& & £ &

49
50
51
52

54
55
56
57

58

*

00650-G7
12914-G1
12914-G2
25978-G56
27153-Go1

27738-G01
27738-G01
27746-G01

-

11027-G2

25972-G13
72004-G01
25972-533

73030-G01
71133-G01

33623-Go2
17421-G1

00568-GB

WIRE, SOL - F2
COVER, ELECTRICAL PLATE ...ttt ss e sasnsnsa s s
WIRE, B+ - SOL.

BOLT, 516 X 3/4 LG. ..ccoccvevvrvrennens
WASHER, LOCK, 5/16......ccoevivurens

FPLATE, CONSOLE INSERT
DECAL, IGNITION SWITCH ...t cereecetranenermenrasasncesesrms e vasensvmarend

RIVET, DRIVE ..oviirinrisinnnn s sssssssssssssase
IGNITION SWITCH KIT, INCLUDES ALL MOUNTING HARDWARE

NUT, #10 - 32,

WASHER, 1/4 ..

TAB, FASTON, 5/16 x 5/1¢
TAB, FASTON, 3/8 x 13/32

WASHER, LOCK, B/16 ... vceecterereeeireaan s rns s s aems v
WIRE, 5 3/47 LG.....coverirenenencncnce e

PLATE, ELECTRONIC.......ooeiiiciccrvrresrerrameres s resnenees
VOLTAGE REGULATOR....
IGNITOR ASSEMBLY ...ovvevineievsenreseeninenneninssonnssnsassiseses

------------------------

(FOR FREEDOM SEE SECTION S - HORN AND LIGHTING).....ccoeeeeceevvnn 1

Page L-5

Service Parts Manual

t .y m [TEXTUON




ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part,
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

60 17083-G1 KEY, IGNITION .- “ e s e AR
61
62
63 00565-G8 WASHER, LOCK, B/1B.......oier e rerscciriessstsssssise e snsssssarannassnsenady 1
64 00571-G2 WASHER, B/16...e s s csssnemresesssnssssne e ssssssnssevsnssnmessnsanadh
65
66 00852-G6 BOLT, 5116 - 18 X B/ LG. ..o ememenrnencenennsens s eresmscsnssssssniermrenssmsrsnenen 1
67
68 XXXXA-G™ BATTERY, 12 VOLT ...t crcc e remmesenes s s s orosasass s srssarssessr srsered 1
€9
70 72101-GoA HOLD DOWN, BATTERY ..ot iassene s srssneeessaesnssmessessssssasmsased 1
71 25976-G 11 WIRE... SO RORRUUO S|
72 17618-G1 NYLON CLAMP ...ttt nssnsssissrsresssarersr srensssesssresssssassssesrsrmnonty 2
73 24605-G01 WIRE HARNESS, BRAKE .....ccocotiivmrmmmninrenrmesresececenecesssnnsseorasmvssnresnnsnrnsscd

EZGOMEAE Service Parts Manual Page L-6



ENGINE AND MUFFLER asoline Vehicle

42

| |

7

Page M-1 Service Parts Manual [ 3.4 {= | TEXTRON]



g Gasolme Vehlcle

i Al et o e

e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G"" Indicates consult Customer Service Department for additional information.

ENGINE AND MUFFLER

ITEM

PART NO.

1 2 3 4 5§ DESCRIPTION

QTY.

© WO N O O b W N =

I
[ T

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

26700-G01

26631-G01
268727-G01
26667-G01
25523-G3
25523-G2
26733-Go1

26657-G01

HOOOK-XX

26719-G01

26676-G01
26601-G01
26720-G01

26600-GO1
25532-G1
72019-G01

25532-G1
25531-G1
00438-G8

00565-G8
00642-38

ENGINE ........

SPARK PLUG, RESISTIVE..........coiviiiiiiiiiriestiiit s e e s essesne s e

SPARK PLUG, NGK BP4ES............

SPARK PLUG WIRE SET {2 WITH BOOTS) .c.cvccvinnntssvrererenserssminisamsssans
BRACKET, IGNITION COIL ........cccoireveirrnerrcteieeneaenenee

CARBURETOR (SEE SECTION F FOR PART NUMBER

AND QUANTITY ..

GASKET, VALVE COVER ...ttt ecvee s ese s e sbaesis e e em e

BOLT, FLANGED, M6 X1 X2B3MM LG......cccrcaremmarnnsmressiaanaans
CAP, OIL FILLER ..o tvvieriretetrarmsencesneserarecesaosorssacsercssessssssssasessssesana

COVER, VALVE ...t sesensisessossasssones
BOLT AND WASHER, M8 X 1.25 X 18 MM LG. .............
MUFFLER ......ccooniiniiece e

BOLT AND WASHER, M8 X 1.25 X 18 MM LG. ...c.oooiiirrcnccsrneninscsnincainens
GASKET, EXHAUST ot s e ssss s s ensaa e

b -] C{ = | TEXTRON

Service Parts Manual

Page M-2



Gasollne Vehlcle

R e o R e P e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.

30
3 25655-Go1 BRACKET, PIVOT ... vriirirenemcn e sesssss s sas s smsse s ceesssnressssassesssesan] 1
32 00565-G8 WASHER, LOCK, B/1B ... crer s e seensesesesermemcnemsnsrsnnsnenenrend 2
33
34 00276-G6 SCREW, 516 - 24 X 34 LG..cvverrrneccinanecccnaesinisnsnnnsssrsssmimmessrsrsssssnned | 2
35 26630-Go1 COVER, TIMING BELT ....... SORRTURRROPRUYSROYON I |
26626-G01 TIMING BELT ........oorrriiirinrecemirrreseorisseessssiesncacenscemesmsseennessmsserassnnsssesssesnessen] 1
37 26678-G01 BOLT, M8 X1 X 12 MM LG. - “ PSRRI B

&

39
40
4
42 26591-G01 FILTER, OlL ovtrt i ntmnn st semenemssisisnesv s snssssermssssorasessresssssssanssessasesnes 1

8

26680-G01 BOLT AND WASHER, M6 X 1 X 12 MMLG. ... vvssvsrrisnennn] 3
26710-G01 “O" RING, OIL FILTER ...... “ EORUUOUUP NSV B |

&

Page M-3 Service Parts Manual EZGOEI



> Gasolme Vehlcle ENGINE AND MUFFLER

R R

EZEOLETT] Service Parts Manual Page M-4



| ENGINE AND STARTER MOUNTING Gasoline Vehicle

Page N-1 Service Parts Manual



Gasolme Vehicle

T Wﬂéz&"m.@ e E AR mx&mmmwmﬂ SRR

ENGINE AND STARTER MOUNTING

PR R

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Departmant for additional infermation.

ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTy.
1 00430-G4 SCREW, 3/8 = T8 X 4 1/2 LGt e rasaess st s e seasesesaene s
2 72050-GO1 WASHER, PLASTIC......... 4
3
4 11098-G5 NUT, LOCK, 3/8 - 16 ............. 1
5 72015-G01 MOUNT, ISOLATION .......coovmrrivererecreriverenannnces 1
& 72010-G01 FRONT MOUNT CASTING 1
7 72018-Go1 BRACKET, MOUNT 1
8
9 27432-G02 ENGINE GUARD ..o srressavcssn s senes 1
10 00463-G4 SCREW, 7/18 - 14 X 1 1/2 LGirvniiviririrmreressnannnnsessssssmnsrsrsrsnmsssoserssssrsse 8
1 00566-G2 WASHER, LOCK, 7/16... 6
12 00922-G3 WASHER, 7/16.....iiititi e ereiemeres e s ressssesssrssse s e B
13
14 00428-Gé SCREW, 3/8 - 16 X 23/ LG...orirrmmcomememninneranesanssssssrsssmsnsessssssasas 2
15 12262-G1 NUT, LOCK, 3/8- 16 ........ 2
16 72011-G01 REAR ENGINE MOUNT CASTING ......cccccceceeeene 1
17
18 72035-G01 “U-BOLT..... 2
19 00734-G1 NUT, LOCK, 7718 = 14 ..ottt srrene e e sreusumne s e se e e sessasnssms s s se s sasns 4
20
21 72051-G02 WASHER, 2.50 X .390 X .134......ccinnnnnnnnrrrenenrorenes 2
22 72051-G01 WASHER, 2.50 X .641 X 134...ocreieienencrrereienes 2
23
24 70269-G01 BRACE, CROSSMEMBER .........cuieciiiercasrerens 1
25 00715-G3 SCREW, 5/16 - 18 X 1 1/4 LG............. 2
26
27 11027-G1 NUT, FLANGED LOCK, 5116 - 18 .......coirviimrieecrcrsste e vnveeennenn ) 2
28
29 72016-GO1 SPACER, ISOLATOR........coimiiimsncrer s s sessssssssssssssrssarerarmssnnmenssns 2
30 00938-G4 SCREW, 1/2- 13X 8LG..ccocieivrerne i

EZEREALEE

Service Parts Manual

Page N-2



% ENGINE AND STARTER MOUNTING

R

When ordering parts, please specify the model and setial number of the product.
* Indicates a component that is not available as an individual part.
G* Indicates consult Customer Service Department for additional information.

Gasollne Vehlcle

T AR B L A i M e T i I e

ITEM PART NO. 1 2 3 45 DESCRIPTION QTy.
31 00560-G3 WASHER, 122............... 2
32 00566-G3 WASHER, LOCK, 1/2....... 1
33
34 00533-G1 NUT, 172 - 13 ettt e sssrastnss e s ara s s sn s snrssesnssa 1
35 27065-GO1 STARTER / GENERATOR ...t sserssssissssennssasessassnasssasssssans 1
36 72045-G01 STARTER / GENERATOR ADJUSTER..........ccocoeeeiererecenrenee e vemcmnnrrersssessenenesd] 1
37 00544-G5 NUT, 3/8 = 16 ....r e snnssm e necimesnesanosnens 1
38
39 00532-G5 NUT, 3/8 - 16 v 1
41 12064-G1 NUT, PUSH, 5/16 ..ot iinnssrssses st s nensresess e ssssasnenbesasbasmssessesens 1
42
43 XAHHXKA-XX DIFFERENTIAL (SEE REAR AXLE SECTION V FOR PART

NUMBER AND QUANTITY) ... s . - X

44 00438-G8 BOLT, 518 = 1B X T LG oottt cce v rrassesreneseenesen s seneesessssasssarasarsasared 1

45 11098-G6 NUT, LOCK, 58 - 18 ...t rmsmsrsenssenserssesssassasseasssssssessssmensnrsnesses] 1
Page N-3 Service Parts Manual EZGOEI]



3 Gasolme Vehlcle -ENGINE AND STARTER MOUNTING

S e e

EZE0OLETT) Service Parts Manual Page N-4



=

E 3

Gasoline Vehicle

- RS

FILTERED AIR SYSTEM

TR

P g

14

Page O-1 Service Parts Manual [ =2 c{m [TEXTRON |



| Gasoline Vehicle FILTERED AIR SYSTEM

ey @ g o B v TR R T }.;xssgm@ T T

........ RN EROMEE A% ot ] et it ; R R e e B T

When ordering paris, please specify the mode! and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Gustomer Service Department for additional information.

ITEM PART NO. 12 3 4 5 DESCRIPTION QTY.

721456-G0t INLET COVER ....ooniiniitiercremreccrerescnsierecsssmsssnsssssesesemsmsassnsssssesassisssosvssncsenensenndy 1
00614-G5 SCREW, #8 - 18 X5/8 LGttt ssirsnennn] 6
72143-Go1 COVER, AIR FILTER ....ccovvrereirieccirinressons

72148-G01 LATCH, AIR FILTER. ......cororecreemmesrerene e ccaresesssasnsenrarssssssssssnsstssmsssmeemsmcnrmsenensed 3
72144-G01 ELEMENT, AIR FILTER..........cooiiii e ievassvesesrssastee s e vmevmrsrrsnrneesny 1
72142-G01 HOUSING, AIR FILTER ...ttt senecrecemrese s vensnrrsrneninp 1

o o ~ O ;M A W N =

26676-G01 BOLT, M8 X 30 MM LG oot ceecciernmne ettt eme e crrmemes st sass st eenh 2
51400-G1 WASHER, LOCK, 8 MM...c.oovoiiiimirrnecrrr s msrrssrsermresssssmssesssinss s naon 2

e
w0 Moo= O

23726-G6 SPACER, CARBURETOR MOUNT ... s sesrsenerssrerennanp &
72151-G01 HOSE, PCv................. . - SO RSOTPUIVUTPOUPTOR S

- =k ol
o O A

72147-G01 GROMMET, HOUSING MOUNT .....correrrererecenenarerencssscsrarerarens
23726-G7 SPACER, HOUSING MOUNT ... rrrrmerecvsersrece i e snes s varse ensmnene )
26671-G01 BOLT, WASHER, M6 X 1 X 30 MMLG. ..o ceiiererens

26701-G01 WASHER, 6.5 X 20 X 1.6.ciitirsrmmsrensoronsscscmsarssseescsmsssmmrararsessrsssnssssssis

—h
-]

jry
o0
LAJRNN Lv R AV B L)

iy
0w

EZGOGEEEED Service Parts Manual Page O-2



FRONT SUSPENSION Electric / Gasoline Vehicle

PART OF
FRAME

PART OF

<pgitd
nnnnnn
s

26 - INCLUDES ITEMS 13 - 25 AND 27
)
5T 'P\ ) {:_ - c
_ T ‘J
18

11 - INCLUDES ITEMS 12- 25

Page Q-1 Service Parts Manual E&ZGOLEATT



é Electric l Gasollne Vehucle

oo LB e

B BRI e B . SRR RS

| FRONT SUSPENSION

THE USE OF NON UL PARTS WILL VOID AND UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Depariment for additional information.

TEM

PART NO.

1

2 3 4 5

DESCRIPTION QTY.

w0 W N N R W N =

R RN N OIY N N R = ek el omk ok ek ommk ek ok ok
= Y - - R v B =+ I B = - B < | I SO < N ]

27
28
29

70001-GO1
10194-G1
10435-G1
00532-G6
00463-G6
00734-G1

70163-G02
10387-G2

70220-G0O1

w»

16623-G1

18456-G1

19058-G2

19862-G1

50892-G1

25146-G1

12093-G1

00798-8
70220-G02

70327-Go1

FRONT AXLE

BUSHING, RUBBER SHOCKABSORBER ... smnreenns

WASHER, SHOCK ABSORBER ...........cocc0ue

BOLT, 716 - 14 X 1 3/4 LG.......

PLATE, SPRING
PIN, COTTER, 3/32 X 1 LG.

SPINDLE ASSEMBLY, DRIVER'S SIDE (INCLUDES ITEMS 12 - 25)
SPINDLE, DRIVER'S SIDE........cciiiviirininismisisrrmrsrsrraresssssmsnrssssssrssnsnssssrens

----------------------------------------------------------------

WHEEL BOLT, 1/2 = 20 ...ttt ee e enenenasas e sessesasansanen ]

BEARING AND RACE ASSEMBLY {COMPLETE).........cocceceiruennne

NUT, SLOTTED, 17/32

PIN, COTTER, B/32 X 134 LG _...e e ermeeee st s erensensermnennd

SPINDLE ASSEMBLY, PASSENGER SIDE

{INCLUDES ITEMS 13 - 25 AND 27) «.cnrcereerecerecrarecnenereenesmsossenessecnsarnssnsnrers
SPINDLE, PASSENGER SIDE......oerncniiinsinirinennsinissesicsssanssssessons

PIN, SPINDLE, 1/2 - 13 X 5 1/2 LG «ociviiviirerrenicsstrires s nroreses e e e een e

------------------------------------------------

=R N

EZGOIEINEN

Service Parts Manual

Pags Q-2



| FRONT SUSPENSION

THE USE OF NON UL PARTS WILL VOID AND UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Depariment for additional information.

Electrlc ! Gasoline Vehicle |

ok B %Mm&@ X % o R L W ¥

ITEM PART NO, 1 2 3 4 6§ DESCRIPTION QTY.
30 16882-G1 WASHER, THRUST .cciiuiisisissinmrrrrrnsssarsnsesessasssssssasssssrsisnasssessesossssmsessesassens 2
31 70328-GO1 TUBE, SPINDLE PIN ........ 2
32
33 00571-GS WASHER, /2. eeeererereieciricnrcecesraressanseorarorsssnssssrasssstosssiassannsosasnssse s sosessassres 4
34
35 14390-G6 NUT, LOCK, 12 =13 et vmevee e e asssssstesess e s mbass s e nsnemrreranannd] | 2
36 70049-GO1 SPRING, LEAF........c et crecnaeenrveerene 2
37
38 00463-G4 BOLT, 716 - 14 X1 1/2LG. .ccvcv v, 6
39 70324-GO1 SHOCKABSORBER ...t nrrccrs e it sss e ctne e e e e s sssesntesnrenend] 2
40 12091-G1 CAP, SPINDLE ... eceerervrreservanreneses 2
4+ 14723-GA NUT, LUG, 172 - 201iiiiniiimsnmircerorsmeiesssmsmecsnsnessessasesssssssssrosarsraseseevsnmvorssssssnen] 8

Page Q-3 Service Parts Manual EZGOEIRD



Electric / Gasoline Vehicle FRONT SUSPENSION

[ =~ = ITEXTRON] Service Parts Manual Page Q-4




FUEL SYSTEM

Gasoline Vehicle

T e R e

R

v} JivH WYY

DNILLIZ 38TNd
ISYOMNYHO OL

oL

e

sl

143

FI0IHIA
40 ANOYd

EOLEL

==

Serpice Parts Manual

Page R-1



Gasoli

o e b S

ne Vehicle FUEL SYSTEM

E—— Y i . B e e,

When ordering parts, piease specify the model and serial number of the product,
¥ Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 45 DESCRIPTION - QTY.

72092-G01 FUEL TANK, STANDARD .......oooinrmmcnininnie st ancrmaasrerenssesrecnssrssesea 1
27184-G06 PULSE TUBE, 168" LGi....oeee it e nvevmrssssesrassssnsnssssssnsnesneseraoth 1
14099-G2 FUEL TANK CAP, STANDARD (WITH GAUGE)........ccoccmevecriernnnrsrevsrerserenserend
20039-G1 FUEL TANK CAP, FREEDOM CNLY (WITHOUT GAUGE} ....cecccceereeeeeeernad
00438-G8 BOLT, 5/16 - 18 X T LG oottt e st s emv s e e sba s ve s s o
00559-G8 WASHER, 5/16......o et cs e crerrsss e araesenena s e anovsspen

11098-G6 NUT, LOCK, 516 - 18.......
72092-G02 FUEL TANK (FREEDOM)
11027-G2 NUT, LOCK, 1/4 - 20 ...........
72021-G01 FUEL PUMP ... ccerrerer e reersermsetsasosoness s stosnsnanse st ae e savasanrsnss sinsnssassnsnen 1
72084-G01 FILTER, FUEL...ccovertrrmsmsmermrmmmmsssesimrsm s sssissssssisssssasss s ssssorsssssensessasesssesnns 1
17470-G™ FUEL SYSTEM TUBE, 3 1/4 LG. {(CUT TO LENGTH)..ccvveeeeemeemcereerneeieeeneienend AR

—r

w o~ ® N AW ON =

RN = N N -

L [y
oW N = O

17470-G* FUEL SYSTEM TUBE, 1€ LG. {CUT TO LENGTH}.....cccvenrmrnreerirmmnnrssesccrnenened AR

- ek ek
-~ & O~

18292-G1 CLAMP, TUBING . " VPV PUORIN R

-l
e d]

|1 J—
[ (v}

32372-G6 VINYLTRIM, 8 1/4 LG. ..ooeevieieritiieesrnriniensis e se v nsnsssnsserssnessssssesnssnenh 1
72220-G01 ADAPTER, FUEL LEVEL SENDER {(FREEDOM,j............. eertresrresere s r s nearans 1
72230-G01 SCREW, #6 - 32 X 1/4 LG, (FREEDOM) c..cuvrvvcirnrererirrnirmcsnrnsnssiiniienannnd 2

VT = T = T
oW N 2

20048-G2 SENDER, FUEL LEVEL, FREEDOM (INCLUDES ITEMS 25, 26} .............coe... _

[\ I o]
o O

EZGODIEIT Service Parts Manual Page R-2



——

Electric / Gasoline Vehicle
R R RE

30IS HADNISSYd - SSaNHVYH WOHL T13A OL a3
3dIS SHIANHA - SSINHYH WOHL LHM OL a3H

$3QIS H104 - SSIANFVH WOYd LTHW/NT8 0L N8
$3AIS HLOA - SSANEVH WOYd XNa Ol ._._._..S/_J

69 - £9 SN LI S3ANTONI - 59
60 - £3 SW3LI S3aN1ONI - 29
81 WAL S3ANIONI - £L

advogadoond

{| HORN AND LIGHTING

| ] c{m |TEXTRON

Service Parts Manual

Page S-1



HORN AND LIGHTING

Page S-2

Service Parts Manual

wial 1 13A e e

p e

3y | pe h X,

NHS

1 _ill...... M.
1Ry ....:..m i N e
(CEERER - NIGIOETTE
° o Yy LA

3AIS HIONIASSYd 3q18 SY3AEAG

| Electric / Gasoline Vehicle

EZG0EALET]




{H

T

Electric /

e e e

ORN le

S

BLUMWHT

ELECTRIC CAR
HORN MOUNTING

Page S-3 Service Parts Manual EZGOEI



LEE]

Electrlc_l Gasollne Vehlcle HORN AND LIGHTING

DCS MODEL CNLY

KEY SWITCH
W/O LIGHTS

RED

STATE OF CHARGE
METER

.

DGCS MODEL ONLY

KEY SWITCH
WITH LIGHTS

WHT/YEL

BLUAWHT
BLUMWHT
RED

STATE OF CHARGE
METER

(> c{ = |[TEXTRON| Service Parts Manual Page S-4



Electric / Gasoline Vehicle

S D R,

1 HORN AND LIGHTING

2

Lol = | TEXTRON |

=

Service Parts Manual

Page S5-6



anr

T R R TR

AN

Electric / Gasoline Vehicle

R S R

HORN AND LIGHTING

NORMALLY

WHT TO
QOPEN

BRAKE
PEDAL

BLKTO

FLOOR PAN

COMMON

BRN FROM TAILLIGHTS

WHT FROM MICRC SWITCH TO

BLK FROM MICRO SWITCH
TO RED FROM FUSE BLOCK
BRAKE LIGHTS MICRO SWITCH CONNECTIONS

[~ ci=|TEXTRON]

Service Parts Manual

Page S-6



Iectric / Gasline Vehicle

HORN AND LIGHTING

HYD O1HL10373

.

-
J3d
NH
»1g
H3al3aw
SIHDM O/M FOHVHD J0 31VLS
HOLIMS A3
\.
.
UV SvD
7
-
A8
N0 T13Nd MO
S1HSIT O/M
HOLIMS A3
.
\.

HVD 01410313 " m«/
\I
1HMWNE
1HMWME
SLHOM HLIM 313N
HOLIMS A3 JOUVHO JO ILVIS
\.
.
UV SV
~
-
S1HOIMHLIM ic
| HOLMS AD i
\.

TRON

TEX

Service Parts Manual

7

Page S



THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

| _HORN AND LIGHTING

ITEM PART NOQ.

1 2 3 4 5 DESCRIPTION

QTY.

22674-G1
71010-G01
18392-G1
19344-G1
20065-G3
17318-G2
32860-G1
00559-G8

© o ~N ® O & 0O N =

-k =k
—IO

17318-G1
27068-G01
19233-G1
14601-G7
17618-G1

—_ ok ok omh ok ek
~N ® G s W N

17867-G1
21640-G1
00414-G6
11027-G2
74001-GO1
74002-G02
74002-GH
00114-G6

N N NN NN = -
@ N A LN =0 © @

21553-G1

[\ v}
o~

25978-G74

L B v
o w

FUSE BLOCK ....

RIVET, 5/32 X /B LGi.......corerrnerrirtrsiesensrsnessisiesicaerecan e e sresanssnssmsensames

FUSE, 15 AMP.....
TAPE, VINYL.......cconieiiiraiana

COVER, STEERING COLUMN (VEHICLES WITH TURN SIGNALS) .............|
CAP AND NUT, HORN SWITCH. .......comrrrii e e

HORN (WITH MOUNTING HARDWARE)........cccoccrmrireremrereesnnesencare

WASHER, 5/16....cmumimiminiismerrerenecesrersrcerenensesenessassssersessnssssas asensans

SWITCH, HORN .......coerviereraiaane
BOOT, HORN SWITCH..............

RIVET, STAINLESS STEEL, 9/16. ... ecinsinrmansscsanns

TURN SIGNAL (WITH MOUNTING HARDWARE) ......

[T 1 T S Sy

FLASHER, TURN SIGNAL.......ccccoiimnininrimnimiiniisismrrmemmensemasseerses

SCREW, 1/4 - 20 X 3/4 LG.....ccoccens

LIGHTBAR ... rmsnrsrersistras e smoresmenss sene s sreiosassenas srasasess
BRACKET, LIGHTBAR, DRIVER'S SIDE ...cocoieiniivniiirossmnssrerssinessssossonsasnces
BRACKET, LIGHTBAR, PASSENGER SIDE ..........ccocvimmeccirrnimrcsinses s
SCREW, 1/4 - 14X B LG.....ooor ettt nieccsrsis e s racesssses sta s

FUEL GAUGE (COMPLETE WITH HARDWARE])........ocvcreeinininnsssnsnsananes

ooooooooooooooo

NN = -

-l

EZEGOEAE

Service Parts Manual

Page S-8



f

ND LIGHTING

BRI R e e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product,
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Departiment for additional information.

Electric / Gasoline Vehicle
oot BE LSRR VR S B BT e -

AR = B

ITEM

PART NO.

1 2 3 4 6 DESCRIPTION

QTY.

31

&

48
49
50
51
52
53

55

57

59
60

33633-G01
33636-G01

25977-G27
74358-GO1
74358-G02
22288-G1
14601-G 19
21759-G1
23474-G1
73043-GO1
72228-GO1

00568-G6
17063-G1
17137-G1
00891-G2
00414-G5
00559-G8
18602-G1
33639-Go1

74004-G01
74005-GO1
74008-GO1

HOUR METER...
STATE OF CHARGE METER ... isiinssisininssisistssssrenmsarnsenesrserd

BEZEL, TAILLIGHT, DRIVER'S SIDE ........oosieneiirinsinarassesssssvasassessserssssssssrsnsd
BEZEL, TAILLIGHT, PASSENGER SIDE............ccocconeirarens

TAILLIGHT ASSEMBLY, COMPLETE ...t ce e meree e seemeed
RIVET, 36 X B/B LG ..ot mcncn i ssestaas st e rassss svvesesnes snsveranes
BULBE, REPLACEMENT, TAILLIGHT......cccciiniimennisisnnsimninmsessssmeirensesneas
LOW OIL/ FUEL LIGHT INDICATOR ......ccccocineircsnenessssransns

HARNESS, ACCESSORY (ELECTRIC)..ccic et cenneed
HARNESS, ACCESSORY {GAS).....ccoucmivisrmmirsiiissssssssssonseressssssressesmssasaned

KEY, IGNITION. ...t nenressns e

NUT, LOCK 174 = 20 et sssine s e ses v s saarovssase

BOLT, 1/8 - 20 X 5/B LG ..oeeirereetrcr ettt st e v s e e e e e
WASHER, 5/16.....ccciiiiiniiinisirsnsnsnsisssssssis s s vansssaos

SWITCH, IGNITION wocvissirirarirrerrmecrisserinnee i sessarsssissesmassssssssensssssraves
SWITCH, IGNITION (WITH LIGHTS).....ocvcniiieniininis i s s saean

BULB, REPLACEMENT, HEADLIGHT wcvvisiiiriirirnsrviennnsisrnnnin s i
BULB, REPLACEMENT, MARKER LIGHT ..ovrvmrrereeeeriere e e e,
BULB, REPLACEMENT, TURNLIGHT ..ottt acveen e e

AR
AR
AR

Page S-9

Service Parts Manual EZEOEIIE




__ Electrlc / Gasolme Vehlcle HORN AND LIGHTING

e T

R G 2 R e S M e i BT

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

61
62
63
&4 73030-G02 PLATE, CONSOLE INSERT, STATE OF CHARGE METER.........civvicininnnnd 1
65 71123-G01 DECAL, CONSOLE PLATE, STATE OF CHARGE METER ......cc.ccorsvvvirinnrrennd 1
66 71129-Go1 DECAL, CONSOLE PLATE, STATE OF CHARGE METER
67
68
69 73030-G03 PLATE, CONSOLE INSERT, LOW FUEL / OIL LIGHTS....ccccv e rernnened 1
70 71125-G01 DECAL, CONSOLE PLATE, LOW FUEL / OIL LIGHTS......cccccnirvccreereccrend 1
71
72 73030-G04 PLATE, CONSOLE INSERT, FUEL GAUGE........ccoovimreevccrrnniensssnsnenned 1
73 71127-G01 DECAL, CONSOLE PLATE, FUEL GAUGE .........ccocevrmrecrccrsnercsecsccninnee 1
74 71131-G01 DECAL, CONSOLE PLATE, FUEL GAUGE

WITH LIGHTS ..o nessess s sarsasasesesos rrerenree e s 1

EZGODETED Service Parts Manual Page S-10



ol A e R S R K el

i

MOTORS - Electric Vehicle

19 INTERNAL INSULATOR
BUSHING

2-INCLUDES ITEMS 6 - 25
4 - INCLUDES ITEMS 6 - 25
15
BUSHING
10

EXTERNAL INSULATOR

Page T-1 Service Parts Manual EZCOTaE



ectric Vehicle_»

El

MOTORS

-— e T

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 45 DESCRIPTION QTY.

1 73124-G0H MOTOR, COMPLETE (DCS MODEL ONLY} . cccvvuiuimenmiinsinmmineinnsressninsanes 1
2 27045-G01 MOTOR, 2.0 HP, COMPLETE (INCLUDES ITEMS 6 - 25).....ccccoeirmmenmrerecenen} 1
3
4 73172-G01 MOTOR, 2.7 HP, COMPLETE (INCLUDES ITEMS 6 - 25)....cccnvinmminn 1
2
6 27630-G01 END SHIELD. 1
7 * ARMATURE... 1
8 * STATOR COMPLETE (INCLUDES ITEMS 10 AND 17} .. eevvecvmrmnninsorrirrend
9
10 * STATOR SHELL AND WINDING........oocovieiriinininieiesis s e saisensas e 1
1
12 27630-G05 BRUSH (WITH TERM SCREW) ......cccconmieimmmmmmmenimemssssmssesmsa sserossssisenes 2
13 27630-G06 NUT, 1/4 - 20....ccvceeenes 4
14 27630-G07 WASHER, 1/4 4
15 27630-G08 BUSHING, INSULATED 2
16
17 27630-G09 BRUSH, RIGGHNGL..... ..o oeccmrraraeaiaessneiaiasasasasasasaessesessssosesnenss seasssssasaasnenes 1
18 27630-G10 SCREW, BRUSH HOLDER ...t scsisse i nicsemesiien . 2
19 27630-G11 BUSHING, INSULATED 2
20 27630-G12 RETAINER, BEARING.........cocrommerericrarcmmmsnncsnssesisissesssssnsissesesssesesssnsssssose] 1
21 27630-G13 BALLBEARING ...t iiririrsrecs s nsesnanenns i ans s s rarenssnsssens srsssenan smsnd 1
22
23 27630-G14 END SHIELD ...t i sesssssrais s senanssmsanessssase savmsnsosesy 3
24 27630-G15 SCREW, CLAMP ... e e smrese e et st o0 46004100 000 s 00408144000 42004
25 27630-G16 SCREW, BEARING RETAINER ........coovimiirneiesisnecnnnccran semimmesisn e ssmenens

EZGOEEN Service Parts Manual Page T-2



| REAR AXLE

9 - INCLUDES ITEMS 10 - 21
MALE SPLINE BEFORE ASSEMBLY. REFERENCE

NOTE: APPLY ALIGHT COAT OF MOLY GREASE TO
PART NUMBER 2.

=2
o

Page U-1 Service Parts Manual EZGOLEED



REAR AXLE

g Electric Vehicle

R ST R e, VOB

R R R R e e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING,

When ordering parts, please specify the mode! and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. i 2 3 4 5 DESCRIPTION QrTy.

28095-G01 MOLY LUBE, 2 OZ. HeeheLeiateieeaerrererh et srn e s eRss e e R it sa st sh b s nree e reeend AR

00559-G7 WASHER, 1/t ssssassrarstsss s onssersssssressssresssah 3
00565-G7 WASHER, LOCK, 1/4..............
00797-G2 BOLT, 1/4 - 20 X 1 VA LG oottt srss e e cmrrssernrnnn 3

O 0 ~ & O b W N -

73069-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 10 - 21).ccncciirciniicinrscvssrmrnnnng 1
24261-G1 BUMPER SPLINE...... . . VO UP VR PUOTRIURUOR SN |

Y
o

- ek
S -

25227-Gi1 WASHER ...... v PV S |
25226-G1 PLUG, FILL/CHECK ....oerivreiircstiininisissensarsnsssncrns s ressnsnsssessssnssessasasssssed 1
73050-Go1 VENT ASSEMBLY (PUSH IN) ... srrcrecrsesverenss s 1

e
[o> TR # 2 IR N & )

72038-G01 BRACKET, BRAKE CABLE, PASSENGER SIDE....cccoimurianminimnmnesns 1
72036-G02 BRACKET, BRAKE CABLE, DRIVER'S SIDE........coccccorneirmrirereniesnrsiaiaenas 1
25228-G1 COVER, DIFFERENTIAL ........c.oooeercermererersnesemsmmemenrnsrrsarmsmrerarssernd 1
20377-G12 AXLE SHAFT, PASSENGER SIDE.............ccccnnnmimmmmmenmmmnemonnag 1
20377-G11 AXLE SHAFT, DRIVER’S SIDE.....ccuummimmnnencncnsnncnnssisssssnenag 1
15558-Gi1 SCREW, 5/16 - T8 X 3/4 LG ..ot mnrmeerevssencsarasnarissnnnend 10

NN = om o
-~ O © o =

ezZE0 : Service Parts Manual Page U-2



4 REAR AXLE Gasoline Vehicle

T B T B R A T, e A RN R B Bt T e B

FOR USE ON FREEDOM HP VEHICLES ONLY

1-INCLUDES ITEMS 4- 35
2 - INCLUDES ITEMS 4 - 35

Page V-1 Service Parts Manual EZEOEIED



e BT

Gasoline Vehlcle

STl BRIy gt
2 S A,

Y N L “Ww@ %WWMW N

When ordering parts, please specify the model and serial number of the product.
" Indicates a component that is not available as an individual pan.
G** Indicates consult Customer Service Departmant for additional information.

REAR AXLES

ITEM PART NO. 12 3 4 5§ DESCRIPTION QTY.
1 72031-G0H REAR AXLE, {13.32:1), STANDARD (INCLUDES ITEMS 4 - 35) ..ovvecvee 1
2 72031-G02 | REARAXLE, HP {(10.67:1} INCLUDES ITEMS 4 - 35

FOR USE ON FREEDOM HP VEHICLES ONLY ......coccvevrmmrrmrrerienmrnrsrsreneneed 1
3
4 26766-G01 SEAL, AXLE SHAFT......cccovvn. 1
5 26828-G01 WASHER, 10 MM ..o e 10
6 26829-G01 NUT, 10 MM X 1.5 MM 10
7 26667-GO1 STUD, M10 X 1.5 X 40 MM LG, cvvvvevrernvereceeneemsnaneessmerasesenssssnes 5
5 26761-G01 SEAL, INPUT SHAFT .......... 1
@ 26815-G01 BRACKET, SHIFTER CABLE .......coovverierenteieeee et csee e 1
10 26823-G01 BOLT, FLANGE, M8 X 1.25 X 100 MM LG. ............ 8
11 26762-G01 SEAL, SHIFTER SHAFT ....ccormreccicrminssrsssssasrrrmrmmsemmmsnsssssssssssssioserssmesoneend 1
12
13 72017-GO1 BRACKET, TRANSAXLE ....ccrvreeereerverrermse e vessmesesesess sssssesnas
14 26826-G01 WASHER, LOCK, M8 ......ivivrririnirrennincisesssrarerssesessssssssesssssases 4
15 26827-G01 NUT, M8 X 1.25 MM ...t cn e enaesesvesmsnrssor smssre s cnsnsnred 4
16
17
18
19 75048-G01 SPACER... 1
20 26814-G01 RING, RETAINING ...cccoooreeinrerree e SR 4
21 26811-GO1 BALL BEARING . ......c.ooomiecirrtraiermraresessnrsssss s sssasssessarstssereesessassseesenesaens 2
22 72056-G01 AXLE SHAFT, DRIVER SIDE........cccrnnmemnirereninnns 1
23 72057-G01 AXLE SHAFT, PASSENGER SIDE......c.couvierercrermecnniere e cvererssssmrsieneed
24
25 72115-G01 TUBE, AXLE, DRIVER'S SIDE ... ceeeeeeerte v vris e vrssessssssssmsssssses seasasssns 1
26 72116-G01 TUBE, AXLE, PASSENGER SIDE.....ccciueimmineressiasisssssssssssennes 1
27 26824-G01 BOLT, FLANGE, M8 X 1.25 X TIOMMVLG . ..co.ocee e,
28 72053-G01 BOLT, FLANGE, M8 X 1.25 X 120 MMLG. .......oeoeerreeeeercrsescnesvsininened 1
29

EZGEOEIREN Service Parts Manual Page V-2




J REAR AXLES Gasoline Vehicle

B i T e e D 1 T8 B T e T T A O

—————— T EE
B iameiiilic SR ERPIRRRGS W GGIR B RO IS ceewit R LT T

When ordering pants, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G* Indicates consult Customer Service Department for additional information.

ITEM PART NO, 1 2 3 4 5 DESCRIPTION Qry.

30 26770-G01 DRAIN PLUG, OIL................ - “ SEUURSURUURRTUPUYPORI I
31 26771-G01 GASKET, T4 MM ...t srmscst et sssnsse s sn s seassessasse sasssrenons 1
32 26768-G01 CHECK PLUG, Oll........coiniirrmcmninncecisnn s smsrmrersssnsesasaseresssnsessnensmsnsen. 1
33 26769-G01 GASBKET, 8 MM...ovrverrscitinsiiin s rervessssesensasossssssessssomsssesssssssssensssond 1

& B

26772-G01 PLUG, OIL FILLER.......... S SOOI ORI I |

Page V-3 Service Parts Manuial (>4 = | TEXTRON |



| Gasoline Vehicle | | REAR AXLES

Tl B EALE L R

EZGOEIT Service Parts Manual Page V-4



| REAR SUSPENSI

R

T W T

Page W-1

Service Parts Manual

EZED TN



g Electric Vehicle REAR SUSPENSION

R B

— g — e ————————————————— ——
= el L i ke R R e N BB i I I R B SR R T A SN IR TN e, B e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specity the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 8§ DESCRIPTION QTY.

70247-G01 SPRING, LEAF ... eecrncinncnraiasenns

74135-G01 SPRING, LEAF (USE ON 4 CADDY ONLY) ...cooveriririerrereereseeeeeee e sarvmeessssrseens
72029-G01 “U” BOLT, 3/8-16 ...cceecinccirvenisensisissnens

74124-G01 “U" BOLT, 3/6 - 16 (USE ON 4 CADDY ONLY)....c.covreninne

00560-G1 WASHER, 3/8..... ittt rencirmrerere e st sisssss sasa s e sa s emroe s marbns st easassenss st sens
11098-G5 NUT, LOCK, 3/8 - 16 ...... . SRR RRSRIUTRRUR S b
70291-G01 BUSHING, RUBBER (LEAF SPRING)... “ Creerr b s 12
70290-G01 SHACKLE PLATE .o.covveviirmnnnenisiniisiscsissisissssisisssnser s rerasensesssssssessstessrssnes o 4

NN N &

a i)

0 o =~ & O h W N -

- -k ot
N = o

00429-G2 SCREW, 378 - 16 X 3 1/4 LG..oiiireecemerrcncnrnencnenensescacons
11098-G5 NUT, 3/8 - 16...
14158-G1 BOLT, SHOULDER, 7/16 - 14 X 3 1/4 LG ecncerriccirircnniciaisiosenions

al
W

[y
~ & ¢
[A T TR W R -

70324-G01 SHOCKABSORBER ...t ece s snns s srmvmrsasssanennsnnenh 2

- -k
o

10194-G1 BUSHING, RUBEER, SHOCK ABSORBER.......
10435-G1 WASHER, SHOCK ABSORBER ... crcremetiesesies e 8

[ "SR s~ T ¥
n = O

EZGOELED Service Parts Manual Page W-2



REAR SUSPENSION

EERE R By

Gasoline Vehicle

L = R R T Y

Page X-1 Service Parts Manual EZEOMENTT]



1 Gasoline Vehlcle

I

Rt e R R ——

e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G"* Indicates consult Customer Service Department for additional information.

REAR SUSPENSION

B AT B B el TN

ITEM

PART NO.

12 3 4 5§

DESCRIPTION

QTy.

o W o~ O A W =

[ T o O | T e T < T N T e L S S T Sy
N s N = Q O 0 ~ O N &~ W PN = O

70291-G01

70289-G02
14158-G1
11098-G5
10194-G1
10435-G1
00532-G6
72029-GOH
74124-G(01
74135-G01
70247-G01
70324-G01
72028-G01
72117-G01

72037-G01
11098-G5
00560-G1

70290-G01

00429-G2

11098-G5
00643-G1

BUSHING, RUBBER (LEAF SPRING)......ccccccvonn.

BUSHING, RUBBER (SHOCK ABSORBER)........ccccccrravr e eenesmese e
WASHER (SHOCK ABSORBER}).......c.cccoeinrere e crecvvssninensisenns

12

U-BOLT, 3/8 - 16 .cccciecccrenravienns

U-BOLT, 3/8 - 16 (USE ON 4 CADDY ONLY) c..ouvici e erenre e e se e seees
SPRING, LEAF (USE ON 4 CADDY ONLY) ...conivirirerivienens

SPRING, LEAF

SHOCK ABSORBER........c.coiciiimimrenesenimniceisiresssasssssas e cmat s srassssana e s ssnens

BASE PLATE, ISOMOUNT ... srvenerssesaene

BUSHING, ISOMOUNT .....oviiiimmim s ssisncnsesesenscsosossssessass e snerassssssrnsvararsens

[ L B S S-S = < B ¢

\v

NUT, LOCK, 3/8 = 16 ...t stsrisse s sevesrermrsnsanerassessesssssassassomsrars L 8

WASHER, 3/8

SHACKLE PLATE ...

SCREW, 3/8 - 16 X 3 1/4 LG...ovivnninmmrssn e crarerens

NUT, LOCK, 3/8 - 16 .......

EZGODEIE

Service Parts Manital

Page X-2




a SEATING AND BAGRACK Electrlc l Gasollne Vehlcle |

1~ INCLUDES ITEMS 3 - 17
25 - INCLUDES ITEMS 26 - 34

Page Y-1 Service Parts Manual =>4 ] = [TEXTRON|



a3 "

i . ]

i

i ectr asoline venicie

R g T S I T S T R M A T B gt e S S T S s e

FRONT OF VEHICLE

=71 C | = [TEXTRON] Service Parts Manual Page Y-2



| SEATING AND BAGRACK

T T

ITEMS 55 - 85 ARE FOR USE ON 4 CADDY MODELS ONLY

ey
_ﬂ.‘ﬁﬁﬁﬂ-—% ,_.::"-
o T Y
/fﬁ ’__a" “
Fa -. FRONT OF
& / 1
A | VEHICLE
- "-n" b T i v
e [ )
//l’ ,” '. ] /
V4 ’ 1 ! ~
1 # i 1 -
il I 1 -
i | 1 1 -
i N
) g
a | ! e Sl
. e
" - 1
ool v
1
1
'

Page Y-3 Service Parts Manual (=1~ == | TEXTRON|



SEATING AND BAGRACK

@&

A

e

Electrlc / Gasolme Vehlcle

et I

R ]

EXISTING SEAT BACK

-

A —

-
-

FRONT OF
VEHICLE

ITEMS 55 - 85 ARE FOR USE ON 4 CADDY MODELS ONLY

79 - INCLUDES ITEMS 26 - 34

FRONT OF VEHICLE

Page Y-4

Service Parts Manual



SEATING AND BAGRACK Electrlc l Gasollne Vehlcle

B R S BRI R e OE. POER

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pants, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 12 3 4 5 DESCRIPTION Qry.

71611-G*™ SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3 « 17) eoccveveiee e 1

L

17074-G1 BUMPER, SEAT ...ttt sesesrcvescs e nrnessnnssrsasneninsd] | 2

* STAPLE, FLAT .ottt itimisissststimtm e e cocecs e s ass st st emsr s s sssss s sans 110

9 O ~N ® O W N =

e S
N = Q

71012-G01 VINYLTRIM, SEAT BOTTOM.......ccoorirvmrenncrneveneniosersssessnasnssreserssrarmenersend 1
71602-G** VINYL SEAT BOTTOM COVER ... cvireieisineeeeeeen] 1
71603-G02 FOAM PADDING, SEAT BOTTOM.......... “ ROV I |
71604-G0A SEAT BOTTOM, WOOD .....cummmernnmiisissssssssissssssnssrersmrarssssnssasssessosirad 1

— b
@

Y
~ &

71608-G0O1 REAR TRIM, SEAT ...t rmceeenessss s sssvassrnrsssersnen]

[ S S Sy
L= = B v =

[yl
—

00414-G8 BOLT, 1/4 - 20 X 1 LG. .corvrrrerirvrrereinisesenicnsesneens rnnienieaad 4

00565-G7 WASHER, LOCK, 1/4 ... smermssrssserenes sesssssesssssosssseresseses

11027-G2 NUT, LOCK, 1/4 = 20 ....oeecrr s

16816-G1 FASTENER, PLASTIC RATCHET ..ot senceevesv e eeevessae s s e e eee s e ve srmens

71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 26 - 34)......ccoomreeeciinciviereseroneas
* STAPLE, FLAT ..o cvivecenrireserninsenns AR " '

NN N
LT R )
o N

N
o
-

[ S L~ S =]
= B T = ]

71752-G01 PLASTIC, REAR COVER SEAT BACK ......covivieviieiienerccececeecevenieene] 1
71753-G™ VINYL SEAT BACK COVER ....oovirirrrcrinis e sinensenessinesereesssnsssnassersnensees] 1
71754-GOH FOAM PADDING, SEAT BACK......cicninciinsrisiesnnmmsensersssisnssesss 1

[ B ]
e S (=]

Page Y-5 Service Parts Manual EZEOEAE



P

j Electrlc / Gasoline Vehicle

AR CEL ERN TR R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING,

When ordering parits, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

-

SEATI_NG AND BAGRACK |

RS

ITEM PART NO. 1 2 3 4 6 DESCRIPTION QTY.

31
32 71755-G01 SEAT BACK, WOOD ........ormcrenerranereeneennanencrssssons
33 71002-G01 SCREW, #8 X 1 LG. 4
34 * NUT, TEE oottt vemrmeesesrerer s enessase e se s sns s e sasm e e snsasand 4
35
36
37
38 71802-G01 BOLT, 3/8 - 16 X 2 1/4 LG. ..ccoverrcecncrarninenns 4
39 71803-G02 BRACKET, SEAT SUPPORT .....vieiieiiticeerrccm it nvr s srevsseeresss st srmesanscrasssan
40 | 71821-GO1 | BOLT, CARRIAGE, 1/4-20 X1 1/21G. ......
4 71851-G01 BRACKET, BAG HOLDER ........cuiiiinitiiinncsennererernonanessinssssorsssssseaserenssrsrssnsed 1
42 71853-G01 STRAP, BAG RETAINER ............... 1
43 | 71856-G01 | BAG RETAINER CLAMP .......cccocooiimmmrnneceiirereessessssssssmsene e esrssessssresessnsnd 2
a4
45 00720-G08 SCREW, #12-14 X 1 LGiovvivvrrmnmnssisenemsninisssnssssnsinns 4
46 00414-G8 BOLT, 1/4 - 20 X 1 LG ottt eesensese s erees s e e nrnsssrnerensnnd B
47
48 00559-G7 WASHER, 1/4.......c0000 8
49 71701-Go1 HIP RESTRAINT, PASSENGER SIDE........ 1
50 71702-G01 | HIP RESTRAINT, DRIVER'S SIDE ..........covcucmreerenenererrecenineseccernrsnnsseesisseneg 1
51
52 71615-G01 HINGE, SEAT (VEHICLES PRIOR TO SERIAL NO. 895713) «..cccenrienernravernned
53 71610-G01 | HINGE, SEAT (VEHICLES AFTER SERIAL NO. 895713) .....ccocovrvruriemenieenoenn.
54
55 74111-G01 SUPPORT, SEAT BACK ...t teiieiissesisrssse s s sinsasenesssssssensarsssress srarsreres 2
56 00414-G8 BOLT, 1/4-20 X 1 LG. 4
57 | 00565-G7 WASHER, LOCK, 1. ctssessassssienecnmcesecsccorasssasesst sevssns s srsnsseeres 4
58 | 00559-G7 WASHER, 1/4.........comervemmcrirnroseneeeirecmrenes
59 | 70113-G01 | BUMPER, RUBBER.............. 4
g0 11027-G1 NUT, LOCK, 5/16 - 18...cicrvrnisisininin s seimeversssssrsrssnnssssnssnssoss

(5.4 c{= [TEXTRON; Service Parts Manual Page Y-8



NG AND BAGRACK

J SEATI

TR A | R L SO 1

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

Electrtc / Gasohne Vehucle

7 g

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1

2 3 4 5

DESCRIPTION

QTy,

61
62
63
64
65
66
67
68
69
70
7
72
73
74
75
76
77
78
79
80
81
82
83
84
85

01006-GO1
00560-G1

74131-G**
74139-G™
71602-G**
71603-G02
74141-GO1
74140-GO1

*

71702-G01
71701-G01
00414-G8
71608-GO1
00559-G7

71751-G*"
74117-GO1
00414-G8
00565-G2
00559-G7
17838-G1
74134-G01

BOLT, 3/8-16 X1 1/4LG. cerveeeeecrrrrens

SEAT ASSEMBLY (INCLUDES ITEMS 65 - 79)...v.ccenincnrnririnnrrmcmsreessesisenen] 1
SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 86 = 77) - cveveveeeeerieienen] 1
VINYL COVER, SEAT BOTTOM ..o sensssssnsnssssaesan] 4

FOAM, SEAT BOTTOM........
WOOD, SEAT BOTTOM ...ccoecvercinnaicninns

16

NUT, TEE,

TRIM, SEAT, FRONT....cccoimmrerneirareacs

STAPLE, FLAT ............

STAPLE, FLAT .....cvevvrrnrnncminnns

110
48

HIP RESTRAINT, DRIVER'S SIDE .....cocceiieeeeeeveeececesessecceeee e
HIP RESTRAINT, PASSENGER SIDE .....ooccovemirrevirceenesecracienivssnerorinnn] 1

BOLT, 1/4-20 X 1 LG. ......
TRIM, SEAT, REAR.........cociniee

..................................................................... 8

SEAT BACK ASSEMBLY (INCLUDES ITEMS 26 - 34) ...coveeevenrivinennnnn] 1
BRACKET, REAR SEAT SUPPORT ......occoceriieiccaa e e e sna s e nnnnn, 2

BOLT, 1/4-20 X1 LG..............

WASHER, LOCK, #5 ...

WASHER, 1/4 ... i

12
12
12

Page Y-7

Service Parts Manual

EZGDEIE




Electric / Gasoline Vehicle - SEATING AND BAGRACK

EZGOLEEE Service Parts Manual Page Y-8




SOLID STATE SPEED CONTROL Electric Vehicle

B- TO NEG.
BATTERY
TERMINAL

ORN TO M54 (NC}
BLU TO M52 (COM)

BLK TO TAB ON
DIRECTION SELECTOR

RED TQ SOLENQID
LT. GRN TQ KEY SWITCH

BLU FROM
CONTROL HARNESS

RED FROM
CONTROL HARNESS

SILVER LINE ON DIODE MUST
BE ORIENTED AS SHOWRN

=3 WHT FROM
BLK FROM CONTROL HARNESS ﬁ CHARGER HARNESS
3 TO POS. BATTERY TERMINAL

Page Z-1 Service Parts Manual (-] | = {TEXTRON]



IRREIIE LTI

| Electric Vehicle SO

DEERE ety tr e nIIIEININNNNY

e ——
SRR ERERIRI RN £

LID STATE SPEED CONTROL

_M'&
31 A .
£ 5
e
ERA E -

SPLASH PAN

33

1- INCLUDES ITEMS 2 - 31

EZGOMETD Service Parts Manual

Page Z-2



SOLID STATE SPEED CONTROL

Electrlc Vehlcle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

L o E T - R

AT T o T L S | B o o T L N o T S U U Sy
e I I - T 4 o B e < B A T -= S ¥« T+ - B I~ - T < 2 B -~ <. B & T

73056-GCH

30353-G1
21764-G1
73042-GO1

*

*

25972-G02
25978-G10
11027-G2

278556-G01
73026-G01
25864-G02
73190-G0O1
71102-GO1
73028-G01
315638-G1

73053-G01

71102-G03
73039-G01
73040-GO1
00270-G5

11027-G1

ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES

ITEMS 2 - 31}...

WASHER, LOCK, #10 ..ottt eere e sass s st nrsend

NUT, 10 - 32.....iininne

WIRE HARNESS, CHARGER CONNECTOR........ccoeverne.

NUT, 5/1€ - 24

WASHER, LOCK, 5/16 ..ot
WIRE, SOL - B+..covciivinienns

WIRE, SOL - B- versrsressinaa

NUT, 1/4 - 20....

SOLENOID ..ot s sssssssssssnsrasasssvassersnen

HEATSINK ...t ivvsvcrvirsinne

ELECTRONIC SPEED CONTROLLER ......cccoiciiitrneirne v svnrreresenens

PAD, THERMAL MOUNTING ........ccirrecininrernnesannnes
BOLT, 1/4- 20 X 3/4 LG.....cvvvirenca
COVER

BOLT, 1/4 - 20 X 1 1/4 LG.ccovvrrreiinreniimimnssesnirss s e st st s e e e s e
WIRE HARNESS, POWER.........ccorrrirreirnenecninimrssens st e e e smvme s ve s e
WIRE HARNESS, CONTROL.......correerrinnccirsssaarssssmrsss s srsresrsssseares

BOLT, 516 - 18 X5/8 LG vorcrrecririnrcscnsnnisinisssisesens

NUT, 5116 - 18...........

Page Z-3

Service Parts Manual

[ —4~-] ] m |TEXTRON




| Electric Vehlcle

A MR e hie

i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please spegcify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

SOLID STATE SPEED CONTROL

ITEM PART NO. i1 2 3 4 5 DESCRIPTION QTY.
30
K| 25866-G01 BRACKET, SOLENOID.........oooiiieeeceecccrre e rnesrassesessse e cemvmrvsssevnsnnend 1
a2
33 71102-GO1 BOLT, 1/4 - 20 X 3/4 LG ccovercervrnrrarnne. 4
EZGOMENE Service Parts Manual Page Z-4



| SOLID STATE SPEED CONTROL - DCS

Ele

ctric Vehicle

Cate e i e LEA

B e S

R

PPN AT O C RN

o B e

1 - INCLUDES ITEMS 2 - 41
32 - INCLUDES ITEMS 33 - 41
36 - INCLUDES ITEMS 37,38

Page Z-5

Service Parts Manugl

=L cl = [TEXTRON]



| Electric Vehicle SOLID STATE SPEED CONTROL - DCS

[ D FE Y ek, e B R B

FROM CONTROL
HARNESS

SOLENOID DETAIL

SPEED CONTROL INSTALLATION

EZGOLEACE Service Parts Manual Page Z-6



SOLID STATE SPEED CONTROL DCS -

o e e B

Electrlc Vehlcle

R e T T

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When crdering parts, please specify the medel and serial number of the product.
* Indicates a component that is hot available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTy.

73121-GH SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 41) ...ccoovvnreeveeeeeen| 1

L QO N D kW -

8MNNNMNNNNN—5—l—l—l—l—ﬂ—l—L—l—I
© o« ~N B N kR W N =S QO 0O N DG s LN O

®

*

12914-G1
73150-G0O1

k3

26972-G56

11027-G2

27855-GO1
73026-GOT
73144-GO1
73190-GO1
71102-Go1

31539-G1
73053-G01

71102-G03
73152-Go1
73153-G01
00270-G5

11027-G1

WASHER, LOCK, #10 ...t e mvmreseren e sassnsssearssses

NUT, 10-32.....cccvvviene.

TAB, TERMINAL.....
RESISTOR.....c.ccrree

NUT, 516 - 24.......ocoviiiriiinninnnns

WASHER, LOCK, 5/16 .......cccoiiicrininrsrnnns

SOLENOQID .......iiirisnstsnisnesasesesssessonsnes

HEATSINK.............

SPEED CONTROLLER ..o ircrinimesss s neor e ecennmsassreen s seavmseme s sees
PAD, THERMAL MOUNTING ..ottt st nimrsrer s e sraresssasnanns
BOLT, 1/4 - 20 X 34 LG vvvururmcrcecrensrsisieinonononsensaras

WIRE TIE..........o oo snsenenes

MOUNT ...........

BOLT, 1/4 - 20 X 1 1/A LG. ...t cnicsssseeesssssessi e cas e seean
WIRE HARNESS, POWER.......oco e ssssns snssnans

WIRE HARNESS, CONTROL......c.ccovininirans
BOLT, 516 - 18 X 5/8 LG. ccorereecrccvrsrerarverans

NUT, 516 - 18...........

Page Z-7

Service Parts Manual

[ =~ = m [TEXTRON



SOLID STATE SPEED CONTROL - DCS

P, SO E R T s T T T i T

R e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING,

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G* Indicates consult Customer Service Depantment for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 25866-G01 BRACKET, SOLENCQID............. 1
32 73137-G01 COVER ASSEMBLY (INCLUDES ITEMS 33 -41) oo} 1
33 | 73028-Go2 COVER (WITH GASKET) ..... 1
34 73132-G01 LABEL, TOW SWITCH. ....cconrreirceeteieinesrone s rmenisveaessssssssnssassens 1
35
36 73125-G01 SWITCH, TOGGLE WITH SEAL {(INCLUDES ITEMS 37, 38).............] 1
37 * SCREW, #5 - 40 ....uvirieirerinrerneic e st seesse v e se s et ssnnanns 4
38 * NUT, 15/32 - 32,1t ssinimenisresssimssssessssvonssseisermasesseressisansinsssssmsnoss 4
39 73139-G01 NUT, SEAL ....ocoivrimernmmnrensermsnsessscssssnsseosessossisssersssmmsmsesssssssnssssminnnd 1
40 73138-G01 HARNESS, TOW SWITCH ..ot e sreeenee 1
41 17618-G1 CLAMP, NYLON.....coeeeceeenrrarane 1
42
43 71102-GO1 BOLT, 1/4 - 20 X 3/ LGi. ccorrerrrrrvirersrerrsssnisssnsss s sissssassss st st e smsmsmeo omon semsesssonenns 4
44 25972-(G22 WIRE, BL+ TO SOL ... sssec s ssssscsbestsemesserssssressssessossssnoad

EZEOMEEE Service Parts Manual Page Z-8



o

1 STARTER / GENERATOR Gasoline Vehicle

R R TR T R R Tt P

1- INCLUDES ITEMS 2 - 43

2-INCLUDES ITEMS 3-5

9 - INCLUDES ITEMS 10 - 13
17 - INCLUDES ITEMS 18- 23
26 - INCLUDES ITEMS 26 - 28
32 - INCLUDES ITEMS 33 - 37
40 - INCLUDES ITEMS 41, 42

Page AA-1 Service Parts Manual EZGOHEITT



n‘_(.‘;asgl_ine

[

it

Vehicle

Tr Ay ER L PORRRRRR I L wh we B R R m oy o

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

STARTER / GENERATOR

ITEM

PART NO.

1 2 3 4 5§ DESCRIPTION

QTy.

O W O~ D A W N =

[T = B ATt T 1 T L I L o = e e
S W 00 N B WD R W N = Q O 08~ R WG NN O

27065-GO1
26870-G01
26871-G01
26872-G01
26873-G01

26875-G01
26876-G01

*
*
*

*

26877-G01
26878-G01
26879-Go1
26880-G01

*
*

*

26881-G01
26658-G01
26882-G01
26883-G01

26884-G01

STARTER / GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43)....ccccviunes
ARMATURE ASSEMBLY (INCLUDES ITEMS 3 -5} ...ccoconiininicicir e
BALL BEARING, REAR ..o eeenn e

BALL BEARING, FRONT ...ttt ressrssmesrevesssssansnraned
HOLDER, BEARING .......ocooecreirrccrirercorien e rnccrenesecemreaniarssvsessasasasenes

“F" INSULATING BRUSH ASSEMBLY {INCLUDES ITEMS 10 - 13)...........
SCREW, POLE CORE SET....oooviiviricrrisirimsiesnestestvesrasssssere e messsreenses
“A" TERMINAL ASSEMBLY (INCLUDES ITEMS 18 - 23) coveveeersieeeennnd

BRUSH HOLDER ASSEMBLY {(INCLUDES ITEMS 26 - 28) ..............
BRUSH CONNECTOR......coiiicticrcese e et stresanne s vre s narnenensed

H OB OB NN N =

(=] = [TEXTRON

Service Parts Manual

Page AA-2



| STARTER / GENERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Depantment for additional information,

Gasoline Vehicle

3 LB E e

ITEM

PART NO.

1

2 3 4 5 DESCRIPTION

Qry,

31
32
33
34
35
36
37
38
39
40
4
42
43

26885-G01
26886-G01

*
g
*
-

*

26887-G01
26888-G01
26889-G01

*

*

16896-G1

PULLEY ASSEMBLY {INCLUDES ITEMS 33 - 37). v cenecerieneeend

SCREW........ovrrirrrnr
BRUSH 1 COVER. ..o imreiiecencnrirartrennseaerenneas

BRUSH 2 COVER . ...ttt ri e et ns s e ssvaae s 3
BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42) .....cccceeeeees 2

WASHER, LOCK ........cccoinn

TERMINAL COVER ...ttt e s b vrss st s sa e 4

Page AA-3

Service Parts Manual

{14 ] m | TEXTRON




‘| Gasoline Vehicle __ STARTER/GENERATOR

BT S

EZGOLEEREI Service Parts Manual Page AA-4



FRONT OF
VEHICLE

3- INCLUDES ITEM 4
18- INGLUDES ITEMS 19-22
41 - INCLUDES ITEMS 42 - 52
69 - INCLUDES ITEMS 70 - 85
83 - INCLUDES ITEMS 84, 85

Page BB-1

Service Parts Manual EZGDIEURN



| Electr

T T

T

ic / Gasolin

_STEERING

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not avaitable as an individual part.
G** Indicates consult Gustomer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 PESCRIPTION

QTv.

© o0 ~ D O A W N =

[\ ST 3 TR % S % TR L R & D |- T & B % BN L IS R e T—d
%mmqmmnwm—nommﬂmmhmm-ﬁo

70314-G0+1
00462-G7
18325-G1
00566-G2
00939-Go1
14390-G2
27102-G01
00922-G3

70074-G01
18434-G2
10387-G2
50208-Gi1
50641-G1

10389-G3
50209-G1

STEERING BOX ASSEMBLY, COMPLETE ...ccvvinivvieinnminnisiosnnnmsiisons
SCREW, 7/16 - 14 X T/B LG ururieereerererrcresecs s serirssss e snss s sn s ssssss e senses
STEERING WHEEL (INCLUDES ITEM 4) .....ovcrvrivrmrrrrrimisrecinsnissesssesrssosses

HUB COVER, EXTENSION.......oeerrrrcrcieriir s st snsnsnns
WASHER, LOCK, 716t e snesssssassrsssss smasssarsssss s ssases
BOLT, #8 - 18 X 7/B LG« esrss s nrse s s sssssss s s ssnossones
SCORECARD HOLDER ...t s s sssneses
WASHER, 7/18..cuiv v ssaorsenssseinens

TIE ROD ASSEMBLY (INCLUDES ITEMS 19 = 22) ...t cvirerrvervniessanes

NUT, 916 - 18 ccrrieresnisnesasiisenns

PIN, COTTER, 3/32 X 1 LG....coonieimrririiriissnsisssisnssinenn
NUT, SLOTTED, 7/16 - 20 .c.ovriecrirrenrirssciissinnssasisesissenssses

FITTING, GREASE ........

NUT, SLOTTED, 7/16 = 20 c.vneieiii st nssssse st s sissis e sssms st sssnsssssasas i

|- o] m [TEXTRON

Service Parts Manual

Page BB-2



{ STEERING

T

Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for addittonal information.

T LT e TR . R L R b ot R DR et B B e i e B R e P P TR B T Rt

ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTY.
31
32
33 10387-G2 PIN, COTTER, 3/32 X ILG. .o vrerir v vre s ssnvrerssssrersrssmsersssssssarsessssnsenvared 3
34
35
36
37
38
39
40
41 70298-GO1 STEERING GEAR KIT (INCLUDES ITEMS 42 - 52) ....cceevrvrrcrrrneenrnrsscsrssvssanes 1
42 * PINION, GEAR ... veeerecere s rmrsscmmsesrnresessnssrarssssressnssarmesensensseen smsasssens snonas 1
43 * BALL BEARING ... cererenecenrerescscosrorcsssosesncsnsasmsnss sessos seaenes s ssonenes 1
44
45 * RING, RETAINING, EXTERNAL......oocovriiminmmmmrininimanminenisssns . 1
46 * RACK, STEERING......com e cecccriremesrsscssrsiestsrssasrnen sesrmsssesnmsss s snnsssses ss narad 1
47 * RACK BALL END (WITH NUT)......eee e eeieereecciterae s nememrencscemnas e e re s cmonmnas 1
48 * NUT, 7736 = 20 .onreereereevmcrrrnern s erss s smsveseenss nssvsnserssnns snassncsssmsnrasn e snnsssasnasanes 1
43
50 * GREASE FITTING, 90°...c. e verecnrre st resnnvnssseerscrsesmsssarssssrsressessensssere | &
5
52 * RING, RETAINING, INTERMAL........cccvervvrvernrrreeressemrrev e snesssnssrneressnersrnd 1
53
54 70184-G01 IDLER ..o e ererreecre s srmsssesemsae s roneassssemserosmssncerasasencer o sasmmtaserosnsssnrenesrasmsransres 1
55 70185-GO1 BEARING, FLANGED .......oeererecererecerneemrerarerecesrereroerarensmsersnsasessssar ranensessnsaraned 1
56 70216-G01 WASHER, THRUST, 1 1/2 1D .o ceremeereressareren s snmraneassssesr semsnrosssson rans 1
57 70195-G01 WASHER, THRUST, 7/8.. T A LA R R AT R RO PR RS e e T RN 1
58 00734-G6 NUT, LOCK, 7/8 - 9....veee. 1
59 00798-G8 PIN, COTTER, 5/32 X 1 3/4 LG ..creereeeeecreeecrccmrrnrerenamrecenessareserseransneranerseronsasens] 1
60
Page BB-3 Service Parts Manual (=LA =] m | TEXTRON |




)GI

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

STEERING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 14322-G5 STEERING SHAFT (PRIOR TO SERIAL NUMBER 901144) ...........ccccecveeeeed 1
682 70222-G01 STEERING COLUMN (PRIOR TO SERIAL NUMBER 801144) ..............c....... 1
63
64
65
66 00470-G4 SCREW, 7/168 - 20 X 2 12 LG eerreremireeeneveretesssrsressrarsrmsnsssesssrsssnssssssmassh )
67 00734-G3 NUT, LOCK, 7/16 ~ 20 .uciiiinicnimmsinsemmsismsssinmensssnrsns 1
68
69 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 70 - 85)

(SERIAL NUMBER 901144 AND LATER)... rrerrsseenaees 1
70 14322-G3 STEERING SHAFT ..ot rerereareesersensressrmreessenssessnsmsssnseesvassesnsenssrersp 1
71 70333-Go1 STEERING COLUMN 1
72 70226-G01 COUPLING.......ccorcenee 1
73 00550-Gi1 NUT, LOCK, 1/4 - 20... 2
74 70227-GM SCREW, 174 - 20 X TIB LG .o rearererarmararsesnne rsssrssrarsoressasasase o res 2
75
76 00118-G2 SCREW, #6 - 18 X 14 LG .uoereeeeverecrrcvercnaesirereseressmrmrmerersessssaresnnesesd 1
77 70223-G01 GASKET, STEERING HOUSING . ... rreresisseresnerer e sreressnsnens 1
78 00878-G2 BOLT, 3/8 - 16 X1 /A LG rccvrnmrrsimenc s s s sssm e srsrmsnsnssssmndh O
79
80 00878-G1 WASHER, LOCK, 378 ...co e eeeecereererarervmeresreme i nrsvessssssmnsrsssssmssessnsmsmsnsendh O
81 70189-G01 RING, RETAINING, INTERNAL 1
82
83 17161-G1 BUSHING/SEAL KIT (INCLUDES ITEMS 84, 85) ...evevceererenrmresemesrressninsnes i
34 * BUSHING, STEERING COLUMN........ccccierrreiecnersmereeresrsssmrersnnsp 1

EZGOEE Service Parts Manual Page BB-4



Electric / Gasoline Vehicle

1 WHEEL BRAKE

FEEE R b b e b

PR A A S IR R T I R ]
AR it

0g ‘62 SWALI S3ANIONI - 82

91 - £} ‘£ -5 SWALI SIANTONI - T4
02 - 0F SWALI SIANTONL - 6
9L - ¥1 '8 - S SIWALI SIANTONI - ¥
JIDHIA 4O INOHD 02 - +1 '8 -2 SWALI S3ANTONI - |

T

| =" c | = ]TEXTRON|

Service Parts Manual

Page CC-1



WHEEL BRAKE

e ———————————————————————————
R T o e

S EECER L s VB Vbt L . M SR D e . AT

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Depariment for additional information.

Wmmm_mm

ITEM

PART NO.,

1 2 3 4 5 DESCRIPTION

QTY.

w & <1 & o e N

sy
o

1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

22997-G2

22518-G1
23360-G1
23357-G1

-
*

*

23536-Gi1
22997-G1

22519-G1
23361-G1
23358-G1
23537-G1
23363-G1
23382-G1
23362-G1

22519-G1
23356-G1
00565-G1
13632-G1

23359-Gi1
17290-G1
17291-G1
17202-G1

23364-Gi1
23354-G1

BRAKE ASSEMBLY, PASSENGER SIDE

(INCLUDES ITEMS 2 - 8, 14 - 30) ...cuvuvtiermrercrnrvecersreseraronensessesenes

ADJUSTER.....ccoiiericrsvrinnrvinninns

LEVER ASSEMBLY (INCLUDES ITEMS 5 - 8, 14 - 16)..ccccceinvnimsinsinerrvnrans

WASHER, SHOULDER..........ccorvvvvneereninnnns

TORSION SPRING, PASSENGER SIDE (SILVER)......cuouii

BRAKE ASSEMELY, DRIVER'S SIDE

{INGLUDES ITEMS 10 = 30) ..ot ienenssninissssi e st v e

LEVERASSEMBLY (INCLUDES ITEMS 5 - 7, 13 - 16} .cnccinsinimiinicnccininaas
TORSION SPRING, DRIVER'S SIDE (GOLD) ...ccovcreiiircsierrreninnead
THRUST WASHER, 1/4.....c.coiiccnieimimirncennccrcose s rassravssses

DUST COVER.........
ANCHOR BLOCK....
WASHER, LOCK, 1/4

SPRING, BRAKE ADJUSTER ......oivenrreriesisrmrireiniminissssssnasssinsnsssssnen s

SPRING, BRAKE ANCHOR ..

CLAMP, SHOE.......ocirtrenviirrceirieseseririsersrsresmerinsmnesissersreans

PIN, SHOE CLAMP TENSION

BRAKE SHOE SET (INCLUDES ITEMS 29, 30)..cc.ccecnmireeseenisnriee i
BRAKE SHOE, TRAILING ... s v e cvane e

—-b ek ek ek

e T

-t ek ke

(IS VT G

EZGDITA

Service Parts Manual

Page CC-2



WHEEL BRAKE Electric / Gasoline Vehlcle

....... vind Y O R R R S R T D

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 23355-Gt BRAKE SHOE, LEADING ...vvivirirmrnieienevcncisssssssescsssnorsmrassssmnarsissnssnsd 1
31
32

33 17083-G2 BOLT, 516 - 24 X 1 LG. ocoiiiisiiiniititmentiemericrcemre e seeresesoseeneasaresesrsasassarassssrened | 8
34 15126-G1 NUT, LOCK, 5/16 - 24 .ot ssssssesssssnasssssssess sase

35

36

37 15485-G1 WASHER, INNER WHEEL RIM (ELECTRIC VEHICLE).......c.ccececnnncicnvnrennne] 2
38 21809-G1 WASHER, INNER WHEEL RIM {GASOLINE VEHICLE} ......oceccecvvverercaenen] 2
39 21807-G1 BRAKE DRUM (GASOLINE VEHICLE) WITH LUG BOLTS ... 2
40 19186-G1 BRAKE DRUM (ELECTRIC VEHICLE) WITH LUG BOLTS......ccccceirvienincsinnren] 2
4

42 21830-G1 WASHER, OUTER WHEEL RIM (GASOLINE VEHICLE) ..o.evsveveruerrearrenesresensend 2
43 15487-G1 WASHER, OUTER WHEEL RIM (ELECTRIC VERICLE) ......ccovrrrenen] 2
44 00518-G8 NUT, SLOTTED, 3/4 - 16 (GASOLINE VEHICLE) ...occcinunsnninivirmessareerenssssneens 2
45 10387-G1 PIN, COTTER, 1/8 X 1 1/2 LG crv vt sininnsssarssssissssnns] | 2
46 15483-G1 NUT, SLOTTED, 5/8 - 18 (ELECTRIG VEHICLE) ......coeiveeiirirmiccieieninccenaind 2
47 12091-G1 CAP,SPINDLE ...t vereiirannreesnincsssvssanssesseranersesiramsessssonossearsssnrcesne] | 2
48 24939-G2 ADAPTOR, SPINDLE CAP (GASOLINE VEHICLE} ......c.coonverimrirenenninvrerrsenre 2

48 24939-G1 ADAPTOR, SPINDLE CAP (ELECTRIC VEHICLE)......cccccnicinnsnivnmvinsiininsnaninnand 2

Page CC-3 ' Service Parts Manual EZEOEIEE



Ele

B

HEEL

e AR L

EWEG | SRR L BB e

ctric / Gasoline Vehicle

e

BRAKE

EZGOIEITN Service Parts Manual Page CC-4



Lt o e w3

| WHEELS AND TIRES | Electric / Gasoline Vehicle

s I S N T LT ) CoeeoERe 8T 0T acL . W OE

1- INCLUDES ITEMS 2, 11, 12 10

3 - INCLUDES ITEMS 4. 11, 12 8
7 - INCLUDES ITEMS 8, 11, 12 4
9- INCLUDES ITEMS 10, 11, 12

Page DD-1 ' Service Parts Manual EZGOLEED



Electrlc l Gasolme Vehlcle

WHEELS AND TIRES

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specifty the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Depariment for additional information.

N Y T R T

ITEM PART NO. 1 2 3 4 65 DESCRIPTION QTYy.
1 27772-GH 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, LINKS
(INCLUDES ITEMS 2, 11, 12)c.iccimnininneinisisisirmserrsmmsrmsssmsssssssssrssssssssssesss ool AR
27772-G05 18 X 8.5 - 8 CARLISLE TIRE, LINKS ..covirteirvrercreiriionnnrnesresessesnssarearssssasanns AR
3 27772-G02 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, TURF GLIDE
(INCLUDES ITEMS 4, 11, 12)... AR
4 27772-G06 18 X 8.5 -8 CARLISLE TIRE, TURF GLIDE ...t AR
5
3]
7 27772-G03 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, TURF SAVER
(INCLUDES ITEMS 8, 11, 12} ...t cemrcererarenseremensmnecsanencenenesemeeeech AR
8 27772-G07 18 X 8.5 - B CARLISLE TIRE, TURF SAVER ........cccovovrerrrrrserrsrrsersrrnessnrnd L AR
9 27772-G04 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, FAIRWAY
{INCLUDES ITEMS 10, 11, 12).ccrsisinssiivsnisssssniersrnrescsssssrrsrmsnransssssasnsssesssssrsnnd L AR
10 27772-G08 18 X 8.5 - 8 CARLISLE TIRE, FAIRWAY .......ocoreccinieccecrineieererace e AR
1 15169-G1 WHEEL RIM, 4 LUG, STANDARD ...t cesecsneceenenenescrnnrsarsssse e AR
12 11657-G1 VALVE STEM ..o vnsrsssssssmssesmsssssssnssssssssm s AR
EZGOLENTN Service Parts Manual Page DD-2



| WHEELS AND TIRES

LA I T - RPN e Y

Electric / Gasoline Vehicle

Page DD-3 ) Service Parts Manual EZGOLEEE




SPECIAL TOOLS

SPECIAL TOOLS LISTING

EZGO0OEITT] Service Parts Manual Appendix - A



SPECIAL TOOLS

oanGEE B . o &2

SPECIALTOOLS

BATTERY MAINTANANCE KIT

SEAL INSTALLATION TOOL
(REAR AXLE SHAFT SEAL)....c.cooieiniiisisiiirmmsnsns sersmcreraressososseosserasessosas

BATTERY SET DISCHARGER, 36 VOLT, 756 AMP.......cccoevevecccererenes
HIGH RESISTANCE SPARK PLUG WIRE SET
PULLER, DRIVE CLUTCH ...t cvrrvrvrmmesassss s
PULLER, FLYWHEEL
CAM PULLEY TOOL.......ccouirsmmmammrmnesrnsresesnes
CURRENT INDICATOR......c.cvieeeeraemiarssssssssssmasasns sesesmasmsassssossossorosssssronans
MULTI-METER, DIGITAL......ooocccicirnrieresnarares seevermrssssssssssesssrorssssssneses
CRIMPING TOOL ........ooovvvvreverrenne.

SLIDE HAMMER

SLIDE HAMMER
(AXLE REMOVAL ONLY)....cconvinene.

TACHOMETER.......cvmevenrerncnieresnnns
FEELER GAUGE
COMPRESSION TESTER...........ccveeernrerenviceee.

...............................................................

OIL, 10W-30

12 QUART CASE......ccovvmmurancerarsonion
55 GALLON DRUM......co.oerevvenniinrnrnsennsesesens o

PAINT

SISO TR ..

Part No.

ELECTRIC
VEHICLE

25687-G01

-

18739-G1

--28251-G01

16489-G7 wovnvererrrrrercernan

A E

..................................................................................

B

art No.
GASOLINE
VEHICLE

26733-G02

e 19779-G2

..........................................................................................................................

27481-GO1 .ovviirenrenrrisininnns

wwernnnen 27765-GO1

.15947-G1.

vereeree 18783-G1.

..........................

TP T Ty P PY ]

277111-GH

. 27851-G01
.. 16489-G2

27481-G01
27765-G01

...15947-G1

e 18753-G 1

rnnnns 72626-GO1

.................................................................................................................................

72625-GO1

. 72524-GO1

. 25730-GO3
.. 25730-G04
....25730-G05

CONTACT CUSTOMER REPRESENTATIVE FOR COLOR SPECIFICATIONS AND PART NUMBERS

Appendix - A Service Parts Manual

EZGOEIED




ACCESSORIES

ACCESSORIES LISTING

EZGOMET Service Parts Manual Appendix - B



5
i
BTG IS 1500 08§04 b ERb by S 100 00 78 11 R R A L I R R R e T e

e T L LSNPS T "
pReat bt S e R R S L P R A

art No.
ELECTRIC/GASOLINE
VEHICLES
ACCESSORIES LISTING
SUN TOP KIT oo uivirereisisimserssermsacsanesssssssesssssosssssn sereessssresssasmssasssssmsssssessessesermss sososmssssssssssssesesssssseses 75040-G01
SUN TOP KIT (4 CADDY VEHICLE ONLY).ocvncv. coeeeeeeeresasereesssessrssessessseessasesses sssssesosssesmssssssssessssssssnes 75123-G01

WINDSHIELD KIT (SOLID, CLEAR AND REQUIRES SUN TOP KIT) 4 CADDY VEHICLE ONLY.......75133-G01
WINDSHIELD KIT (SOLID, TINTED AND REQUIRES SUN TOP KIT) 4 CADDY VEHICLE ONLY......75133-G02
WINDSHIELD KIT (2 BEND, CLEAR AND REQUIRES SUN TOP KIT)...cccceeet cereeereeevereenmrermmsorersenens 75041-G03
WINDSHIELD KIT (2 BEND, TINTED AND REQUIRES SUN TOP KIT) ...ocovvvn eremrrrne e mrnrereseneenenns 75041-G04
WINDSHIELD KIT (SPLIT, CLEAR AND REQUIRES SUN TOP KIT) ...c.ovurenrnt cerineenerrrrereresesesenennn. 7507 7-GO1

WINDSHIELD KIT (SPLIT, TINTED AND REQUIRES SUN TOP KIT} ...oivvrevere vevereremmmesersssrnssssssssnnns 75077-G02
DIVOT REPAIR KIT (REQUIRES SIDE BASKET KT} .....ccccooninimmiiuisiimimnininnias sersaisssosssssnsssssormressmsonnes 23300-G1
RAKE HOLDER ..o rtiaraiine i sessasississvss 1orsssarasassssarssssasasasnstarssorsssssmnre seresesosssssssssenssns sassaraseses 75006-G01
SAND RAKE ... verraess st snsn s sesesess s400tsrarmsonssassssarasasntsesbebesss snress sasmssssasssssasasassssrosssnasasens 14735-G1

TOW BAR KIT (CASUAL USE)........ciiiciirirrrerns coresenmmrereseesesssenmemsrsrss sesssssrars serstesessssssssssssssssssmenns
TOW BAR KIT (PERMANENT USE) ......cccocviiiicr crrrrmrremrirerssssssssescsrerorsrsrsrssses ssissssssssesssememssssessessores

... 75033-G01

.. 75089-G01
WEATHER ENCLOSURE (3 SIDED) w....eccvevcimes srereinisinscsese stsimanrssesesessssesesetses ssememsssrsssnsossrsssarsesaenres THO78-GO1
WEATHER ENCLOSURE (4 SIDED) .uitvcicecereres cocrenriniersasasisrssarersnsssssmasssssians svsssessrsraesmsssssonssensssssasas 75079-G01
REAR VIEW MIRROR (REQUIRES SUN TOP KIT)...coeccvirmrersarmrmrmmmsssnisasicnnes veresbi e nens e s st sreas 19528-G2
MESSAGE HOLDER KIT (REQUIRES SUNTOP KIT) cu.vivisisinnrecsesercrmnaresssnes saveresssssssrssnenssesssssssrases 75094-G01
HOURMETER (GASOLINE VEHICLE ONLY) ..... cccoiiinirerererececnsasnnniassioss seressesssssssnsssssssnsmsrassrssss 75114-G02
HOURMETER (ELECTRIC VEHICLE ONLY}...... ccooiverevrvenrererecccssnererrerasens rereea ettt s serssaans 75113-G02
COOLER JUG / BRACKET KIT ..ciicicsiaiiiicceins stntsenserseseiserasssesasssssssrssnsmsssess sarsssssssssasssnnsossesessmemseses 751 70-G01
BAG COVER / RAIN CURTAIN KIT. EeerethieEe s LR eSS aaas <rimaresenemserereens s 76191-.G0
SEAT REFURBISHMENT SPRAY (WHITE} ........ ceocimennnniinniisssmnmrssarmsissnss sessessssssssessormesosorsmsenes 28166-G01
TOW LINK ASSEMBLY (REQUIRES TOW BAR ADAPTER KIT)....covccveierniesnes sorsisssemmenensmsorsssossssssines 75165-G01

TOW BAR ADAPTER KIT (REQUIRES TOW LINK ASSEMBLY).........ccovnreisinns rmseenssrssssssmsssssssensasseness 75 166-Gi01

Appendix - B ) Service Parts Manual _ (=3 = TEXTRON)



ACCESSORIES

ACCESSORIES ILLUSTRATED

(=L~ cim [TEXTRON BN Service Parts Manual Appendix - C



$563-H¥2-008-} ‘669861608 "'WO'YLSNDNY '88E XOF 'O'd “ONI ‘'NOHLXIAL 40 NOISINIG 09-Z-3

03HL AL N0 S NIV Lo
. 6205L ON S6vLE JVOAIH | eeEINL ALYA SO — 40 DNIH3AY YLNIVE O1 LN3WND
hd40170d onmveia| v auHm aanzu| g asnua| [TIEETVOIEDZS |7 .5 617 51 uyd ONY SILON HO4 (S)39Vd DNIMOTIOL 335
*11 NIHLIM G3S0IONT 431431 IHL
g A3d 4D NOLLONYHLSNI NOLLYTIVLASNI 3TLLOG ONVS 31114 |01 ©DNIONOdS3HHO0D T1ON ¥ OL SHI43H | 108WAS THL
aNvs ‘3711104 L0D-€L842 | € og smde) 61 p/g X 0211
11109 dNVYS ‘H3AT0H L0O-PL1E22 l Z | ey
‘'O $/€ X 02-¥/L ‘3LILdYL ‘17089 H0S-20LEL | L ]
NOLLJIHDS3] "ON Ldvd ALD | N3N

ATAYIS 3UNO3S ONY AM3IHOS LAV 3HL LH3SNI LHCddNS MOV
1v3S WL3IW IHL 3HL NI QILvOIANI ITOH IHL HLIM 2 WAL ‘Y3TTO0H
311109 ANYS JHL ANV J1Y7d ONIDHOINIZY JHL NI STTOH IHLNDITY "2

‘1H0ddNS MOvalv3s 3HL 40 1NC

MIGOS ILILdVL IHL HOVE "SAVIYHL LHOIVHLS ‘NVI1D WHOS OL LHOd

~dNS MOVE L¥IAS WLIAW IHL NI (NOILYHLSNTTH 338) 310H JILYNDIS3Q
JHL OLNIL W3ILI 17308 JLILdYL 02-%/1 IHL TWLSNI ‘did NOLLY TIVLSNI I

109-60052

1530ddnNs
MOva Lv3s

MOvE Lvas
"ONIJ33004dd 3404349 SNOILLONYLSNI 711V avay

LM 311108 ANVS HLIM 310(H3A 40 3AIS INVS NO d3SN 38 LONNYD LIHSYE IS ;310N

"ON 14¥d 1S3N03H LM Q71314 3HILNT SIHL H3AHO OL :310N _




SSBS-1+2-008-1 '6692-€160C "VE'YLSNDNY '8¢ X0d 'O'd "ONI'NOULXIL 2O NOISIAKD 09-Z-3

‘S1HYd LNIWIDVY 143N

40 ONINIAYO FHL TLVLMIOVA OL INIWNDOA SIHL NIV.LIY
CERRENDSIZT | ™ 5 6 s14vd GNY S310N HO4 (S)30Vd DNIMOTIO- 338

LI NIHLIM G3SOTQN3 4311371 3H1

NOILYTIVLSNI LIDISYE AAIS 3L | OL ONIANOGSIYYOD JLON ¥ OL SHZA3Y | > TOAWAS IHL

. 920SL  ON Jvaast|  reE0I0 31V DO
L4014 DNIMYHA v AB A3Y 9a3m1 ABNSO
- A3M
‘07 2/ X 02-¢/1 ‘1109 209-20112 e c
3QIS 1L3INsva F0D-B00SL 8 3
NOWLJIHDS3A "ON 1lHvd ALD | N3N

"INOYHOL "S37°NI S8 - 08 OL NILHDIL
‘FI0H HOV3 OINI ¢ WILl 'SL108 ONIWHOLA avadHL JHL TIWISNI 2

A0IHIA 50 3AIS HIHLII NO GITIVLSNI 39 AV LSVa
310N

'NOILYHLSOT NI NMMOHS SY L3M0OvHE 1HCIINS MovE
...(m_m..m_I._.z_mMjO_._I._._gp_.am._._.._.mu._m{mmo_wm_._._.zowm._orz@_._i._.

"ONIJ3300Hd 340438 SNOILONYLSNI 11V av3d

209-200S2 ‘ON 1HVYd 1S3ND3Y ‘LY §731d SYILNT SIHLHU3AHO OL:ILON




SS85-E¥2-008-1 '6602-E160€ 'YOVLSNONY ‘98¢ X0 '0°d “ONI ‘NOHLXIL 40 NOISIAIQ 0B-2-3

gIvi3a

"SLHVd INIWIOVIdaY
. eP0S.  ON SELE/50 AvoAss] ez Swva OO ey |40 DNIH3AYO SHL FLYLITIOVS OL LNIWNDOQG SIHL NIVLIY
€401 70d onmvuaa | Y . saaas|  asamd oo | EEEBENOISIZ (., 51 's14vd ONY STLON Hod (S)3O¥d ONIMOTI04 335
"Ll NIHLIM Q3S0"IQN3 531137 3L
NOLLYTIVLISNIQTIIHSONIM 210 {01 ONIONOdSIYHOO JLON ¥V 0L SHIJY [> 108WAS HL
AN38 ¥ ‘QALNIL ‘QI3IHSANIM | 20D-€0252 L ]!
aN38 ¥ ‘Y3 ‘AIFIHSANIM | 10D-0252 L 8
0Z-F/1 MO0T 4NN o 16800 14 8
/L HIHSYM 1909000 | ¥ L
"DHE L X 02-P/) ‘MIHOS 99-50.491 4 0
5M1d 'H3dWNg LOD-PSLG, c S
HIAOVdS 1o9zee | v v
H38dNY ‘LINWOHD | 10D-4pleL | * S
aN39 2 ‘QILNIL ‘TTAIHSAONIM 0912052 I A
AN39 2 ‘HYI10 ‘dTFHSANIn | L0D-120S2 L L
NOIL4IYOSIa 'ON18vd | A10 | w3l
8 IVL30- 01 6
v Uvl3a-2°
Vv livldd

'8 WL ‘SLNAN YO0 ANV £ WIALI “‘SHIHSYM HLIM 3YNO3S ANV
LNYLS LNOYL 3HL ANV QI3IHSONIM NHHL 9 3L 'S1708 3HL LY3SNI 'S

'dOl IHL 1Y ON3 J3H3dvl
TIVAS JHL HLIM LNYLS ENOYd JHL ASNIVOY GTIIHSANIM 3HL 30Vd ¢

01 HO 6 SW3L) ‘'GTAHSANIM 40O dOL AHL HO & °} SW3LI ‘'dI3IHSONIM
IHL 40 S3T0H HILNIO IHL OLNt § W3L! 'SH3dWNG DN1d 3HL 1HISNI '€

"SLINNOHD HIF8NH SHL OLNI ¥ IN3L] 'SHIDVLS IHL IHISNI 2

‘01 HO ‘6 2 "1 SINTLI "aTFIHSANIM JHL 40 $30IS H108 NO SIT10H
WOLLO8 ANV dOL IHL OLNI £ W3Ll ‘SISWNOHD H38gNd IHL 1HISNI 'L

"ONIQ3300Hd 240439 SNOWLONYLSNI TV av3y

ALNIBVINAY HOJ S1dvd S2IAH3AS LOVINCD |
¥0D-1705L "ON LHVd 1S3ND3YH LM A131d IHILND SIHL Y3AHO OL *JEON




§585-172-008- 1 'G69Z-EL60E VO'VLSNDNY '888 X083 "0'd “"INI ‘NOHLXIL 40 NOISIAND 09-Z-3

40 DNIUIGUO THL TLVLITIOVS OL INJHNSOT Sis Niv 134
. ErOSL ON SEAES0 SwoAaH | eelLZL A1WADIKD .
240z '0d v ; _ (NOULX31 [w [3 o] S1SIT SLHVd ONY SZLON HOH (S)3Ovd BNIMOTIOL 33§
ONIMvHa onvea T Adnau] SEMD  Aenud “1] NIHLIM GSS019N3 H311371 3HL
5 A3Y NOILYTIVLSNI QIIHSONIM 31 | OL ONIGNODSILHOD FLON ¥ OL SH3J3Y [>> T0GNAS FHL
P ALD ¥ ALD ¥ ALD
MO0 “LNN 02-+/) HIHSVYM /L M3IYOS #/E | X 0CH/1
gwaL P E T 9 W3Ll
_______________w @
2 'ALD ¥ oALD ¥ ALD
43dWNEg ON1d YIOVdS 13/WWOHD H38aNy
SW3Ll ¥ WaLI ewall

o)

3715 TVN1OV NMOMS GHYMAHVH 17V ‘3 LON




688G LP2-006-1 ‘660221608 'WOVLSNONY "88E XOG '0'd "DNI 'NOULXIL 30 NOISIAIQ 09-Z2-3

'S18Vd LNIWIOVIdas
. CS0%L  -oN S6152/50 awvaaay| esezer  awvaomo - 40 SNIH3QY0 FHL ALVLMIDYS OL INFWNO0Q SIHL NivLaY
£4040d onmvea | ¥ ouBsaT sana| sem1  aewwo| ERSAOIEZD |7 g 511 s1uvd aNY SILON HO4 (S)3DVe SNIMOTIOL 338
“Ll NIHLIM 3SOTI)ONT H3L131 IHL
Q A3d NOILVYTIVLISNI dOL NNS 311 |OL DNIGNOESIHYO0D JLON ¥ OL SHIH3Y [ 108WAS IHL
(Yv3y)
avLaa

(LNOY4)
2 IvL3a

9k
EH//@

¥ lvisa




§589-Lb2-008-1 "6682-C1E0E VO'YLSNONY ‘988 X0 "0'd "ONI ‘NOHLXIL 30 NOISIAIQ 0B-Z2-3

"$1HVd LNIWIOVIdaY
. SS0G. - se 40 ONIHIAHO JHL JLYLNOVA OL LINIWNDOA SIHL NIVL3Y
£402704 wz_g«mu v Enw EHM ”H_ Hwﬁ Emh”w [NOULXdL[m L3 &o "SLS11 SLUYd ONY STLON HOd (S)39vd ONIMOT104 338
*L1 NIHLIM G3S0TN3A H341313HL
g A3H NOILYTIVLSNI dOL NNS 37111 |01 DNIGONOJSIHHOD JLON ¥ OL SHI3JIH [> T08IMAS 3HL
2 ALD
1108 .2 X 02-v/1
2L WaL
JZIS TVNLOV NMOHS IHYMAYVYH 11V :3LON :______________:_:__ @%
¥ ALOD 8°ALD ¥ OALD Z°ALD
1NN MO0 02t/ HIHSVYM /| H3o0vdsS O11svid 1708 /1 T X 0S-¥/1
91 WLl GEWIL! 1 IN3LI 2l WAL
......... AN oa0oana @ I+,
9°ALD 2 AlD ¥ ALD ¥ ALD
HIHSYM O 1S Yy3ovds YIHSYM HD01 .81/ 1704 8/52 X 81-91/5
AN ETN oL Wall s W3L 8 W3l
¥°ALD b ALD ¥ ALD 8°AlD
1NN MO0 81-91/8 HIHSYM NOI43L .01/S 11708 .6/£ | X 81-91/5 YIHSYM ,O1/S
9 3L SwaL ¥ W3l £ WaLl




§S8S-192-008-t ‘669Z-E1B0E 'VO'VISNONY '98E XO8 ‘0'd “"ONI ‘NOYLXIL 40 NOISIAIQ 0H-Z-3

40 ON LYLINOVYY O1 :“_w.ﬂﬂ__«%o._mzm__.._.___.mpohﬂwm
. S805L  oN $BRZSD 31voA3d| fe027)  SIvADINO = IHEAQHO IH.L 3
£40€°0d onmvaa| ¥ g 1 aong| semm1  aaweo] ACIIEENOIERZES ™ 5) 511 s1uvd ANV SILON HOH (5)39Vd DNIMOTIO4 338
‘1 NIHLIM 03S0IQN3 HaL13713HL
g A3d NOILLYTIVLISNI dOL NNS 31111 |OL DNIGNOdSIHEOD FLON ¥ OL SH343H [ T0EWAS 3HL
W1 ‘36N1 490 LD-£586 ) A g1
«¢ X 02-¢/1 13318 SSATINIYLS 17049 CH-SL00 Z FA R
0c-v/1 ‘MO0 4NN 916800 14 9t
/1 ‘HIAHSYM 15-65500 | 8 GL
OILSYd 'HA0OVdS | 109-15082 | ¥ 4 | "JUYMAHYH NZLHOILION 0 'LNHLIS
£l ANV TMOD INOHS SHL NIIM TG 1L WLl ‘SHIAHSYM MOVIE OML ANV
S EX 02-F/L “133LS SSTINIYALS ‘1009 99-£5200 Z L 'LNYLS 40 3AISLNO FHL NO ‘6 WALI ‘HIAHSYM OO0 XOV1E ANV 8 W3 LI
LOL/S "YIHSVM 29-0.500 | 9 " 1708 HLIM 2 WALI ‘LNYLS INOH4 FHL IHNOIAS ‘TT10H WOLLOE FHL IV €
‘FHYMAEYH NILHDIL LON 0G "LNY LS ANV TMOD
\ ) d30vdS | 1098705 | ¢ ot LNOYZ JHL NIFMLIIE +L WAL 'HIHSYM V ONY 0L WLl ‘Y30VdS v
«31/G HOOT HIHSYM | 8D-50600 | ¥ 8 ANV LNHLS 40 3AISLNO IHL NO ‘6 WALI 'HIHSYM NOOTXOv1a aNY 8
B8/6ZX81-9L/6 1108 | 20D-95012 t g8 WILI 170G HLIM 2 WAL ‘LNYLS LNOHH SHL TIVLSNI ‘TTOH JOL IHL LY 2
INOHL ‘LNYLS | L09-$r0S2 } z 'HONIHM NIV L2E/Z ¥ DNISN TMOD LNOHS
81-91/8 ‘Y007 LNN 89-86011 b 9 3HL WOWZ $17108 AV3H NIV HNOd JHL QHVYOSIA ONY JAOWIY ')
WOHS *NOT43L 'HaIHSYM 159-8G62/ ) 14 g 1AYLS ANOYd "g
JFIE L X 81-91/6 1108 09-66300 | ¥ 14 'SINHLS HY3Y IHL 40 dOL IHL OLNI 81 WLl ‘SIVD 3aNL 153SNI '8
«91/S 'HIHSYM 40 S WAV o € "FIDIHIA 40 IAIS HIHLO FHL LY THNAIO0Hd Lyaday "2
Hv3d LNElS | 10D-9+0SL e g "JTOH H3HL0 FHL HOH § ANV ¥ Sd3LS 1¥Id3IH 9
NNS dO1 L0D-69022 i X ‘FHYMAYYH NILHOIL ION 00 "SW3L)
NOILJIOS3a ON1uvd | ALo | waL ‘LNN MI0T aNY € WAL ‘HIHSYM HLIM IHYMOHYH 3HNO3S 'LNYLS
HY3H IHL NHHL 30V1d NI SHIHSYM OML FHL HUM 1108 3HL IHISNI S
"ONIIVYINDS LNIATHL OL 1H0ddNS MOovd Lvas
ANV LOHLS JHL N33m138 1108 SHL OLNC § WILI ‘HIHSYM NOTHEL
ALHM TTVIS FHL 30Vd (SAVIYHL € - ) 1HOddNS ¥Ova 1¥3S NHHL
1SNr 11049 1H3SNI ONY ¥ WALl 1709 OLNO £ WILl ‘UIHSYM JOVId ¥

FANOYO0L 'S97°1d 81 - L1 0L SHYMOHVYH LNYLS LNOYHS 7MY NILHDIL S
"SNDYOL "SE7°Ld §1 - €1 O1 FHYMAYYH LNYLS Hv3H TV NILHDIL ¥
‘IN0DHOL '$97 14 § - € 01 39YMOHYH dO1 NAS 1% NILHDILL, €

"3ONINDIS NOILYIIVASNI HOL SNOILVHLSNTY 338 9 WAL LN
MO0T aNv *G1 WIL "WIHSYM ‘vI NALI 'HIOYLS DILSY1d ‘"Uvad 1v 21
W21 ANV LNOHH 1V £} W3LI ‘S1T08 HLIM A13S007 401 NNS JHND3S 2

SLINYLS OLNO | W3L ‘dOL NNS 3ovd °}

dOLNNS "D

1H0ddNS ¥Oova
1¥33 JHL ONY 1NHI1S JHL NI3IMLIE SONVHYITD 3AID Ol UyD FHL
0O H3ILNID 3HL QHYMOL LNYLS IHL HSNA '13XOVHE 1HOddNS HOvE

1¥3S JHL NI STMOH JHL HLIM LNY.LS HY3H IHL NI $310H IHL NOINY -

1H0ddNS XOova 1v3s 3IHL
30 dOL JHL NI 370H 3HVNDS IHL NHHL 2 W3LI LNYLS HY3Y JOVd

BLNYLS Hvad ONIMTIVLSNI HOd 3HIND3Y §$300Y
LIWIT AVA LYHL S31H0SS300V HIHLO ANY L3XSvE Y3LNID IAOWIY

1H0D-0P0SL

4
“F
SLNYLS Uvad 'V

"ONIT3300Hd 3HO439 SNOLLOMNHLSNI 7TV avay
1$3N0D3Y ‘LN @731 FHILNI SIHL H3QHO O1 310N




$6R5-1+2-008-) ‘8692-E160€ 'VO'VLENONY ‘88€ X0 ‘O°d “ONI ‘NOYLXIL 30 NOISIAQ OD-2Z-3 .
40 ONIHIGHO IHL ALYLIOVE OL hzwﬁm.w%oﬁmﬂmohﬁwu
, g208L - LD 3LYaAdd ALY DIHO

b4010d onmvaa | V gea 1 | o sasuo| AARENOIEFZT |7 g) 617 516y ONY STLON HOH (S)39Vd ONIMOTIOS 338
L1 NIHLIM G3SOIQNT U3 L19TIHL
v A3d NOLLYTTIVLSNI LINSYE HALINTD 30 | 0L DNIONOdSIHHOD JLON V¥ OL SHIJ3Y > TOGNAS THL

o1 2/F X 02-¥/1 ‘MIHOS zT0D-ZOLLL z ¥

J1I1SYd D1 9/£ X 8# ‘MIAYDS 10920014 rA 53

1INSVA LINOvUg HOO-20052 X c

HALNID ‘1IMsSvE L0S-1L00SL L L

NOILJIHO530 ‘ON LHYd ALD | N3LU

vV v.i3a

INDHOL '$a71 NI
S8 - 09 OL NZLHOLL ‘'NMCHS SV 3QIS HOY3 LY € W3LI ‘SM3YDS AL1LSYd
b HLUM S1HOddNS HMOvE Lv3S JHL Ol 13XSV8 HILNTD 3FHL 34NJd38 ¢

"INOHOL "587 NI 02 - §4 OL NILIHDIL ANV 13X3vHAa
A3XSVE IHL OLNI ¥ W3Ll "SMIYOS ONIWHOL QV3WHL 3HL TIVASNI '€

(v V130 338) 13NSYE HIINAD 3HL 40 3903
dOL IHL HLIM & WLl 13XOVHE 13XSVE THL NI 3A00UD IHL NOIY  °2

"‘MO138 NOLULYH LS NI NMOHS
SV XOVH 9vd JHL ONIHI8 1SNr F WAL IDISYE BIINID FHL 3ovid L

"ONIQ3IO0Hd JHO43E SNOILLINYLSNI TV avay

T09-£0052 "ON 1dvd LS3NG3ad _.._._v_ Q7314 3HILNT SIHLHIQHO OL 310N




5§585-1¥2-008-1 ‘6692160 ‘VO'VLSNONV '88E X009 'O'd “ONI 'NOHLX3AL 40 NOISIAID OD-Z-3 .
40 DNIWIQUO 3HL ALVYLITIOVE OL pzwﬁh%orzwﬁmohﬁmu
. rLOSL 3Iwa A3 ¥eFT0 310 DIYO
L0} 0d onmwad | Y rarms] aoamt sanee| EEEENOISIZD | T 5 161 s1uvd GNY SILON HOA (S)13DVd DNIMOTIOS 338
‘41 NIHLIAM 03SOTINS U3 L1371 3HL
- A3Y NOILYTIVLSNI dYId AN 301 | OL ONIGNOJISIUYOD JLON V¥ OL SHIJ3Y > 10GNAS SHL

IdAL 13HOLVY ‘'HANILSYL TO-91891
91/€ ‘L13AIY 109D-5S01L

‘HY dVII AN | 20D-0108L

"‘H 'dvid AN 10901062

- = TN
- o M T

NOWLAIYIS3a 'ON1HYd | ALD | W3L

't WAL ‘S1IAIH M3N HLM 113MOVE IHL OL Y14 ONW 3HL3HND3S £

I ‘7 WALI 'HINI LSV 3dAL L1IHOLYH LHISNI ANY NMOHS SY dvD 3N
3HL 20 @Id 3HL NI 3T0H IHL HLIAM Z ONV | SWALI dv1d NN GHLNSITY - "2

TIIMOVE 3HL 40 IAIS IHL NO S13AIH FHLIAOW3Y 'L

\ "ONIGIIO0Hd JHOJIS SNOILONYLSNI TV avay

209-€1052 "ON LHYd 1SIN03Y ‘WM 01314 SYILNI SIHLBIAHO OL *ILON




$SBS-1+2-008-1 "6602-C160C VO VYLSNONY ‘8E XOE 'C'd "ONI 'NOYLX3L 40 NOISIAG OO-2-3

“SLHVd LNIWIOVId3Y

40 ONINIQUO JHL TLVAIOVS OL INTWND0A SIHL NIVA3Y
CEEEIOSIZ3 | ™ 51517 s1uvd aNY S310N 404 (S)3DVd DNIMOTIOS 338

1) NIHUM Q3SOTINI HI LI JHL

NOILYTIVLSNI AVHL HSY 3111 | O1 DNIANOJSIHYOD 310N ¥ OL SHIJIH [ > 109WAS IHL

. QLS. on awvasad|  seazi0 Javad oo
L0104 DNIMYHA v AgAasd]  edam A€ NUO
= A3dH
'97.,8/L X 9L-01 ‘M3HOS ¥9-001.00 14 14
AVHL HSY '1I3MOVHe H0D-801SL 8 >
AVHL HSV LI3MNSYD L0D)-98LL8 I c
AVHL HSY L0D-1ELL S I
NOLLAIHOS3A ‘ON 14vd ALD | Wall

13HOVYHE FHL OLNI AVHL HSY JHL JVYNS €

‘NOLLYHLSAT
NI NMOHS SV ATILVINIXOHJdY 1T)0VHE Jiv001 'v WALl ‘SMIYDS
ONMTHA 473S (#) SHL LYISNI 'SLYIJNAL YV SV € WIL LIHOYHE ONISN "2

Avdl
HSY JHL 30 NOLLOE ANY JOL JHL NO SIONVTY IHL H3AO SHOOH L3N
SV IHL UINN 2 WAL L3MSVD JHL OANI | W31 ‘AVHL HSY IHL AHASNI L

"ONId3300Yd 340438 SNOILOAHLSNI TV avay

20960152 "ON LHYd 1S3N0D3Y ‘LM A131< IHILNT SIHL HIAWO O4 :JLON




S585-1Lb2-008 L ‘6692:EL60E "YD'VYLSNONY ‘€82 X0A "0'd "ONI ‘NOYLXAL 40 NOISIAIQ 09-Z-3

vheez 40 DNIHIQHO HL ILYLINOVE OL Ew».q_«%orzmﬁwo,ﬂmwu
. ‘ON 3vaAsH | serzoR0  ALVO DILO
H40 1 70d onmvaa | ¥ sanms| 199 xanua | LRIEEHNOIEDZD (™ -5 51 5.14vd ONY STLON HOH (S)39Vd DNIMOT104 338
*LI NIHAIM Q3SOIQNT HILLFT 3HL
- A3d NOILVTIVLSNI H3A0D 133HM 3111 |01 DNIGNOJSIHHOD 310N ¥ OL S¥343H [> TOBWAS 3HL
13S dvoanNH IHOLS HIAATS £O-1¥861 ¥ ]
dvOanH OIS HIATS LD LPZ6 L L z
13S dvD9nH IN0dS 109 yO-1pZ6L | ¥ 9 d¥38NH IX0dS HIAUS / 10D
dvOganH 3X0dS 10D o 1+261 I g
13S dv0anH INOHHD .9 zorevool | ¥ v
dY09NH INOYHD .9 1D-Z7091 L o
138 d¥0dNH IWOHHD .8 cO-tlEblL 14 c
dvoanH INOEHD .8 LDELEVL L L
NOILdIHOS3a | "ON1idvd | Al0 | waLn

dvOanH SWOHHD .8

d¥O8nH 2WOUHD .2




$395-12-008-} ‘8960-E080€ "VO'VLSNDNY '88¢ X0OF "0'd "ONI ‘NOHLXIL 40 NOISIAIQ 09-2-3 ‘S1HVd INSWIOV1d3Y
Y ——" — 40 ONIHIAYO IHL ILVLITIOVE OL IN3WNOOa SIHL RIv.13y

2401 9d on _;«mu v oaml T M| INEENQE)Z | SLSI SLHVA ANV SILON HO4 (S139Vd DNIMOTIO0L 338
_ "LINIHLIM GASOTINS H3LLIT 3HL

= A3d |SNOILONHLSNI NOLLYTIV.LSNI HOHHIW M3IA HVIY LSITYAIN 37w | ©F ONIGNODSIHHOO ILON ¥ OL SH343H |>TOHNAS JHL

M3IYOsSLIs

=)
.Sm._.w\ ﬂ.u‘//m

dOL LNOHA




$S85°1FC-008-| 'BBE0-E060€ WL 'VLSNONY ‘88E XOF 'O'd “"ONI ‘NOHLXIL 20 NOISIAIQ 09-2-3

"'SLHY LINTFNIIVII3Y

2402°9d

CSL  ON
DONIMYHa

v

ILvgA3Y
AB A

PE91S0
180

31va o0
A UG

30 DNIH3AHO0 3HL 3LVLIM1I0Y4 OL LNIWNNO0A SIHL NIVL3d
(NOULXIL{m [P ] *S1SIMS1HVd GNV S$ILON HO ($)39vd ONIMOTT104 338
"LINIHLIM G3ASOTONI U31L3T 3HL.

- A34 | SNOLLONYLSNI NOILYTIVLSNI HOHYIN MIAIA UVIH LSMVAIW 3711 | OL DNIANOSIHUOD LON V OL SHIJIY | > T0BWAS FHL

EH0d4dNS LIN0vUe C9O-2056| b S
14
"7 8/5 X 28 - 84 "ONId
-d¥1l 4738 “133LS SSAINIVLS ‘MIHIS b9-L2561 I £
c
M3IA HY3Y 'HOHHIN LO-96v61 3 i
NOILdIHOS3a ‘ON ldvd | ALD | WAL

INDYHOL 'S8 14S-¢ 0L
AYYMAYYH NILHOIL LNYLS dOL LNOYd JHL OLNO JOL JHL TIVISNIGY 2

HADI0 MM HOHEIN OL 39vINYAd "NILHDILHIANO LON
OJ "M3HOS13S NILHOW OGNV L3XOVHE OLNO | WLl ‘HOHHIN 30118 9

"HOHYIN HLIM Q31NddNS M3Y0S13S N3S00T 7§

VIIVLIA NI NMOHS SV LNYLS dOL
INOHL OL § WIL 1INOVHE LHOJdNS NILSVL € WIL ‘M3UOIS DNISN T

¥ 1130 338 (AINO 3OVHNS JAISNI LNYLS JOL LNOYS
40 HIINIO HONOHHL (TII-A 92#) I10H 'VIQ L)' ¥ 1IHA ANY 31v001 ¢

'dOL IAOWTH OL ABVYSSIOIN LON St
11 1NYLS dOL LNOYY 3HL WOHD FHYMAUYH dOL ENOYL JHL JAOW3IY ¢

"SNOILLYOIIddY HIHL1O NI GISN SHY SWALI 3STHL LiX HLIM
031NddNS JAISIHAY ANV S13x¥0VHE DNILNNOW OILSV1d advosia )

"ONIQ3300Ud 3HO434 SNOILLONYLSNI 1TV avay
298256} ‘ON LHVd 1SIND3IY ‘LI Q1314 IHILND SIHL HICHO OL:ILON




$585°1P2-008-| ‘6632-E160E YO'VASNONY "898 XOF 'O'd "INl 'NOHLXIL 4O NOISIAIZ 0D-Z-3

‘S14Vd INTFWIOVIdaY
‘ 8515/, ON avara]  resuo  avaowo e | 30 DNIIZAUO JHL FLYLNIOVA OL INIWNOOQ SIHL NIVL3H
€401 '2d onmvaa | ¥ sonae| moamnr  sonwo| BEEENDEIZT | 5 6 s1uVd ONV STLON HOE (S)30Vd HNIMOTIOL 338
“LE NIHLIM 0ISOTNG HILLT) 3HL,
v A3H NOILYTTVLSNI dOL NOISHIANOID AQAYO-+ 311 |OL ONIGNOQSIHHOD ILON ¥ OL SHIA3H > T0BWAS FHL
{Hvay) {LNOH4)
aviaa 2 vL3a
(NMOHS m_.“__mv —
HADNISSV
! JOHYIY ‘ SI0IH3A

g vi3q

40 Eo_“_"_!
Py
14 91

{dOL NNS NO

ONISNAL 3AISLNO)
51

v lvl3d

(NMOHS 30IS
SHIAIHA)
Z'




S595-12-008-1 "6692-E180E VO'YLSNONY 888 X0 "O'd "ONI ‘NOHLXAL 40 NOISIAIQ 0D-Z-3

"SIV INTWIOVIdIY
. 8SIS.  oN YWY TTe———— s | 30 ONINIGHO FHL ALYL(IOVA OL INFWNOOA SIHL NIVLH
£402°0d onmvia] v arl mmm1  sanuo| ELEETONEIZEY | 7 5 511 s1uvd GNY SILON MO (S)3DVd SNIMOTI04 338
“LINIHLIM 0ZSOTANS H3L137 3HL
v A3 NOILYTTIVLSNI dOL NOISHIANOD AQAVYIt 311 { OL DNIGNOJSIHHOD ALON ¥ OL SHIHIAW > 108WAS FHL
2°ALO 2°ALO " ALD Z2°ALO P ALD
H3IOVS HIHSYM  HIHSYM YOV18.9/€ HIOVdS 1108.8/52 X 81-01/8
12 nal 81 WALl g5 Wall 24 W3l ot WaLl
= @ o u @
¥ ALD
1708 .7/6 b X 9b-9/¢
¢ WALl
P ALD ¥ ALD b ALD 81 ‘ALD
HIHSYM HOOT HOVIE.01S  LANMOOT91-8%E  HIHSYM NOTANSE  HIHSYM B/
L WALl 9 W31l S WALk ¥ WAL
Z'ALD
1108.2 X 91-8/€
02 WaLl M
2°ALD
Y30VdS 2°ALD
2} WAL 1108.2/L 2 X 94-8/€
6L Wall

e e Y LT T

-

¢ ALD
1108 .5 X 91-8/8
gl Wall

e

e

3ZI1S WNLOV NMOHS IHVYMAYVYH TV :3LON




GGS-102-008-1 '6692-£1608 'YO'VLSNDNY '28E X083 'O'd "ONI ‘NOHLXIL 40 NOISIAIQ OD-Z-3 .
40 DNIHAGHO JHL SLYLMIOYL OL »zw.ﬁ%%oﬂzmﬂwo’“unwn
. gSISL o AVAAIM]  verbiee  ILYODIEO
€40€0d onmva | ¥ aoam| seamr  agno | CERENOENZD | 7 51517 s1uvd ONV S3LON HO4 (S)39Vd ONIMOTIO4 335
“LINMHLIM Q3S0OI0NT Y3LLAT FHL
v A3H NOILLYTIVLSNI dOL NOISHIANOD AGAVI-¥ 37111 | OJ ONIGNOdSIHHOD JAON ¥ OL mcmn_mcw TOGWAS FHL
HOIHL .7/ 1 "H3DVLS LO-LP9P2 Z | ¥
'O7.2 X 91-8/ 1109 99-69900 < 0c . . .
'D71.2/4 2X98E 1108 | €9-59%00 | 2 61 onbio} Al Y S - B OF edEMpIEY Il LOWBIL g
" . "Q1ieieq o6g (9 wel)
8/€ 'HIHSYM 19-€5900 < 8l U H20; pUE ¢ WeN) JeySEM UNM 0IN00S 'INNS pue do) uns ueemieq (12 wey)
H3OVIS 1D-04L8¢ 4 i 1eoeds eoeld "ejoy Jeyio eyl yBneiyl (1 wey) ieysem pue (6] wel) 1oq Uesu| ¥
‘O7.8 X9-8/£ 1708 89-¥L900 r4 gt g eeq esg ‘(o wey)
NNS dOL L0D-P00LE L 1] U YOO pue (p WeN) letsem Yum eInoes pue {p wel) Jaysem pue (o2 wel)
bl Yoq HesU) ‘ejoIysa jO 186l 0} 1SES0[2 8|0y oY) IV (FTOIHIA SO ANI HYIH IV ©
1 . - ‘FHYMOHVYH NILHOLL LON OF "edusnbes elempiey Jo} 9 fizjeq 869
8/€ Xova w_m_.._mig +9-6/800 v 2l (9 we) sinu »oo| pue (g1 wey) sieysem ;| wen) siededs (p wel) sieysem
. OHL.E/L WIOVAS | 100-8K0SL | 2 ct o1 wel) s4oq yum Alesoo| doy uns eindes :TT0IMIA 40 GNA LNOHL IV 2
91/S MOV HHO0T 'HIHSYM £9-50600 1 4 H "SINKS OJuo {{ wae)) doj uns eoely 'L
‘07 .8/52 X 81-94/S ‘1109 c08-950LL 14 118
; dOL NS ©
INou4 1nu1s | wo-szier | o 6 OLNRS "3
8 "9 e 095 ‘FHYMOHYH NILHDLL LON OQ 'INNS PUE MO0 JUO))
. ayj vaemiaq (g waN} s1oysem HoRB|q OMm] pUe ‘Jnuis Jo apising eyl uo (|} wey)
aN3 dvD 1O-E6861 c Z J0YSeM o0l HIEIq puR (0] Wel) §Ogq YiM INiS oY) sIndas 'ejoy Jemol 8yl Iy ‘€
91-8/€ M207 LNN SD-16800 1] 9 ‘o |releq eeg
8/€ ‘NOTAN ‘HIHSYM SO-LLLOO 14 S ‘FHYMGHYH NILHOIL LON OJ IS pue Mmoo Juoly oy} veemeq (1 wel)
/€ 'HIHSYM L9D-6900 | 81 v seoeds J_Em .__.U% 10 BPISINO B} UO _"_ wal} seysem 00| aelq _:_M n_a_eg._
1M (6 Wal) 1S uoI Byl reisul (soiysa 16 sepIs Y10q) 8oy Jaddn syl 1y
DI.WELXOL-8£1708 | SD-50900 | ¥ g Hoq i 6 o O (IS (OI0MOA Jo SepS Wioq) o) ,_.“_9_2; “_o_._,“ ¢
30IS Y3IDNISSVd ‘'HvAY 'INYLS ¢09-7£05L } ¢ L2E/L © Buisn 1moo Juol) oY1 woly sljoq pesy uajie Jnoj sy} preos)p pue eroltsy |
3418 S. ’ _ L0D-+£0S. ! 1
S S.HIAAHG WY3H LNYHLS .cw 0s SINLLS INOYY ‘G
NOLLAIHOS3a ON LHvd ALD | Wau ‘(0 Ie18 W UMOYS SE SIS Jeel ey jo do) eyl owul {1 wel) sded pus Ussu| b

g|oiyen jo apis sebusssed je (2 wel) Inas Jea) yiim einpesosd resday g

‘FUVMOHVYH NILHOLL LON O 'V 11819 Ul UMOUS se Inijs 1ee)

j0 epys 190 je (g wall) Inu 3oo| pue (f well) Jeysem Yim aInses s Jess pue

19sjorig poddng woeq 1ees B usemieq (& Wal) Jeysem LAY edeld leMorIg
uoddns yoeq Jess syl ybnoayy (p we)) seysem pue (g wel) Jogq ayj uesy| ‘2

(] PUB Y S|I219(] Ul UMOYS SB S|DIyeA &)

10 Jesl ol 808} IS B} Jo pus uado eyl JeY) eins Bueq Yesoeq poddng yorg
1eas a) Ul saj0y ay) uum (| wey) Inns 1eer ayy vl sejoy ey} ubije ‘apis s, 10Aup Iy |

SLNYLS HYZH 'Y

"ONIQ3300Yd 340439 SNOILONYLSNI TV avay
10D-0v0SZ 'ON LHVd 1SIN0OIY ‘LN a1314 JHILNG SIHL HIAHO OL 310N




$SRS-LP2008- | '6692-€1608 VO'VLSNONY ‘98¢ XOF 'O’ " ONI ‘NOHLX 3, 4O NOISIAIQ 09-2-3

‘SLHVd LNIWIDYId3Y

40 DNINIAHO THL TLYLMIOVA O1 INIWNOOA SIHL NIvL3Y
CEIMEENCIE)ZD | 7 -5 511 s18Vd ONY SILON HOH (S)39Vd DNIMOTIO4 335

"LINIHLIM 03SOTQNE H3ALLTT JHL
Ol DNIGNOJSIHHOD 3LON ¥ OL SHAJAU > T0GHAS FHL

. 9LsE o avasu|  rero  3NVO OO
401 °0d .mz?#.u v saaon]  sEamn AG NEG
v A3Y NOILYTIV.LSNI GISIHSANIM NOISHIANOD AQAVYIt 3L

02-v/1L ‘MO01 LNN 5~ 16800 14 8

&/ 'HIHSYM 29-09900 ¥ 2

‘OVHE L X 02t/ "MIHDS 99-50.91 14 9

9N1d ‘'H3dwng HD-PE1L6L c G

H3A0vdS 29-92.¢2 14 14

HIFANH 1LINNOYD (R 0A J¥AA ¥ £

Q3LNIL 'ATFIHSANIM 209-09164 I 2

HY3TD 'QI3IHSANIM L0D-091SL L 3
NOILJDIHOS3A "ON LHvd ALD | wal

v iviad

100 S30V4 =
3onv1d” 2

‘B|le) 10U seop (v wel) Jaoeds ey} sinsus o} ybnaue eyt g

*{g Wwey) sinu oo pue {2 Wol) SIeysem
YA einodes pue 1S UOJ) pue pelyspum ey ybnolul (9 wen} sijoq ey} pasty G

-doy oY1 1e pus polade)
[ews oyl yim s oy eyl Jsuebe (g welt Jo | wen) peuspum syl edeld b

V19 eeg PielUsSpUIM Yl jO SOj0Y
Jejued siy} ojul (g wel} s1eduung Bnyd ey pesu ‘plelyspum ay) o sesl By wot{ ¢

s1ewwoll Jegqnu eyl o { we)) sieoeds eyjpesu) g

‘(2 way 10 | wey) peiyspum ey} jo
SBPIS UI0q UO S8joY WoNoq pue do) eyl o {g Wwel) slewword 1eqgnl eyl uesy) |
"ONIIID0Hd FHOLS3 8 SNOILONHLSNI 1TV av3d

(QILNIL) 0D~ 11052
(UYTT1D) £0D-170S2 ‘ON LUV LSINDIY-LIX 71314 FHILNI SIHA HIAHO OL ‘310N




SE85-LPZ-008- | "SEE0-E060E VO VLSNONY '88¢ X08 'Q'd “ONI 'NOYLX3L 30 NOISIAKI O9-Z-3

*S1HVd INTWIOVIdIY
oL o B Evw—— 40 DNIHIGHO FHL TAVINIOVS o:.A h",_ms_:uon SIHL NIV13H

240 ¢ '9d v LTINS | 'SLSN SLHVd ANV STLON HOd (S)139vd DNIMOTI04 338
ONIMYHQ A8n3t| eeamt s “11 NIHLIM GISOTONS HALLIT AHL

< A3Y SNOILONYLSNI 1 LSNI LNFWHOVLLY DVE UNO LSITVAIW 31, | OL ONIGNOJSIHHOD FLON ¥ OL SHIAIH | >T0GWAS FHL

34NSS3yd
Aldd¥




S98S-L¥Z-008+ | ‘2BE0-E060E "YO'Y.LSNDNY '88E X08 '0'd “"ONI ‘NOHLX3) 40 NOISIAIG 09D-2-3 *S1HYd ININIOY 14T

6215 -on v arvarasl  reemmo  31vaomo 40 ONINIQHO IHL 31VL1NI0vd O._.A._.“,_ME:UO_Q SIHL NIv.L13u
240894 [EEENOS)ZS |  SLSI1S1uvYd ANY S310N HO4 (S)39Dvd HDNIMOTI04 338
_ ONIMvLa Aanad] SRSMT  Aewa 11 NIHLM G3SOTINE HIL13T IHL
- A34 SNOILONYLSNI TSN ANIWHOVLLY HYE HNOA LSITVAIW 31 | OL ONIGNOISIYUOI 3LON V OL SHIIIY | >TOEWAS JHL
(LNIW3OVId3y) ONINYYM 138V H0D-0C 154 8 S
91S dv2 'LNN L0D-62k8C [ 14
p/L L X 9L/S ‘SIATTO ‘Nid Zo-159L1 3 < -ejoiyen wiony Aeme pue umop (nd pue seduang
ATGWISSY WOLLOG | L0D-22isl X g &) 2882 0] bnous psnf |uswyseye Beq inoj ay) 40 Ped WoRoq sy uo dn Yy g
A1GW3SSY 401 LOD-L21SL L I @SIMD0ISIUNGD Buum Ag dwen 1edwng ay) uesoo 2
NOILLdIYOS3aa ‘ON LHvd Ao | wan “JUIRIS) Ym S1ndes pue poddns [eopea sy psemo) dn jemBeq ey prod 'L

FT2IHIA NOYL ANJWHIVLLY DVE HNOJ DONIAOW3Y D

‘lembeq ay) eseea.
o} piemdn eplig Juouipdele Beq noj syl Jo JelUas al} Jesu JeUelal By} 81e0T G

'8INI9S S| WONOY By [IUN 8SMy00k Buiuing Aq dwers sedwng ey usiybil '+

‘FIAVSANN AHOSSIOOY IHL
ONINVYIN ‘dOL FHL LY S13)JVHE ONINIVLIH 3HL ONIE TTIM Y4
QOL INWHOVLLY D¥E HNOH4 JHL 40 ROLLOE JHL NO dN DONLWLAN

NOILNYD

0 |1ejag u] umoys se 1adwng jo do) uo aseld pue fambeq sy uo
Jadwing eyl seefa of ybnous jsnf \uewydene Geq noj ay; J0 WON0q oY) 9SIEY '
‘g pejeq eag joes Beq
BI0IYBA 8] JO SPISISPUN aY) Yhm s1ayaeIq ey) Buibebus Juswyseye Geq ano) ey
jo wed wonog ey Buisies Apybins o)um 1exoRIq Buluieles dol BY) U0 UMOP SSBId ‘2

g I1eaq a5 “poes Beq apiysa ay) Jeao sjexoeiq Buiuelas doy ey eoeld |

‘g 1Bl W UMOYS S040BIY
Buureies pue Alqwesse doy eyl jo eibue ejewxoidde ey s1oN * | deis Budwene
a106q (puno:B oy} enoqe seyoul g-g “xoudde) Jadwing ay) mojeq joas| & je pue Jadwng

‘8|01USA IO} A10SSSI0E BAOLIA] O] A[SNOSUBYNLLIS Premio) pue premdn 7 g sy woy peBsbuesip aq wawydene Geq inc) sy jo 1ed woyoq ay) jey) Aressessl s| )|

‘doy ey ye syaxerq Buupep) eyy 310N
efiebuasip 0] premumop ejfue Juawyoeye Beq oy oy} jo ed Wopog oY) 107 ¥ FT1IMHIA OL AINIWHOVYLLY DVE HNOLA DNITIVLISNI ‘g
*FIGVSNNN AHOSSTOOV FHL . . ]
ONDIVI ‘dOL JHL LV S13XOvHE ONINIVIIY JHL ONIF TIM HYS . . ¥ IE19Q 803 ' W}l 1nu deo pue ¢ way|
OO0L INIWHOVLLY DYVE HNOd FHL 40 WOLLO8 SHL NO d0 DNILHIT uid siA0 Y 2 way Hjquesse woyog ey) o} | wel Aiqwesse doj eyl ISy 4
NOILNYD ATENISSY LNIWHOVLLY Dva UNO4d 'Y

"ONIG33004d 3HO439 SNOILONYLSNI 1TV avaY
100-66052 "ON LWVd 1S3NDAY ‘LN 01314 JYILND SIHL Y3AQHO OL:ILON




585 L2-008-F ‘88C0-C060E "VO'VASNONY ‘BEE XOH "0O'd “"ONI 'NOHLXI L 40 NOISIAIQ 09-Z-3 *S1HVd LNSWIOV1d3y

TR P B ——— 40 DNIMIAHO AHL ALYLINOVS OL INIWNI0A SIHL NIY.LIY

240 19d oNi z&wu v o] oo oo | (EEEEMDE)ZZS | "S1SI SLYVd ONV SALON HOd (S)39Vd ONIMOTIOL 338
*LI NIHLIM G3SOTONS HIL1317 3HL

- A3d NOILYTIVLSNI HIL3W HNOH 51y | OL DNIGNOSIHMOD FLON V OL SHIJIY [>10AWAS 3HL

JIONT03

/4 MOTI3A

Y313 HNOH




§68G1 ¥Z-008- 1 '88E0-E060E VE'VLSNONY '88C X0 '0'd "ONt ‘NOYHLXAL 20 NOISIAIQ 09-2-3 "SIHVd LNIWEDY 1d3X

40 DNIHIAHO JHA ILVLIIOVA OL INTWNOOQ SIHL NIVLI3Y
[N OS)Za |  S1SM S1HVd ANV SILON HO4 (8)39Vd HNIMOTIOH 338
"Ll NiHLIM G3SOTON3 H3 1137 3HL

NOILYVTIVLSNI H3L13W HNOK 37y |94 ONIGNODSIHYOD 3L0N V OL SH343Y v.._Oms;m 3HL

. 8LISL -oN 3IvaA3E | senaRd UV BIHO
¢402°0d ONIMYHA v A9 A3 3T Af NEQ
- A3H
HI1AN YNOH ‘SS3INHVH S0Erit1SL 8 S
$2-01# 'LNN L9D-86011 2 14
012/} - ¥e-01# 1108 ¥O-0S 100 4 &
H313W YNOH IaxovHa LOD-610vL I A
YNOH 'HAL3IW (13 5 F40] ¥ 3 I
NOILdIHOS3d ‘ON 1LHVd ALD | W3l

‘Jaj|1ee pajaauUOs ST SaualERg 0} $81(eD 002 paads UOIDST |PaUUCISY "9
"$]j0q ([eISUIS PUE JBA0D BoBldaY G
2l 3oe|g 40 |euius) yybu uo einposoid jeadsy v

‘INU PUE JBUSEM %OO| [J2ISUIS1 PUR [BUILLIS) 0) SSOUIEH WOLJ BlIM MO|
-[OA I1EISUI PUB JBUILLIS] PIOUSIOS O] Sy] Wod) JOUSEM 00| PUE INU 8y} SAOWBY °E

104U020) peadg D010 SL)) WO ISA0D B} BAOLISI Pue
‘joNuoD peeds JUoN0a[T Ay} uo Jeacs eyl BuUNdas s)oq (p) NOJ aY) BACLISY 2

"senelieq 9L W0 SIIqE0 858N JO YIoqg oeu
-U0381(] "SPMeNe] Sy} O} |o4UCY) peadg JIIONOS|T By} WY Se|qes Sy} SjeooT °)

TOULNOD 033dS JINOHLI3TI OLLO3ANNOID "D

"umoys se (i wep) siny pue
(& way) syog Buisn sejoy {2) oM} JOL 8Y) 0} AquIsssy JolB INOH oy} INDSS 7

"poddns jees apis sebuessed ey uj s9j0y payupsid () N0} 6} B)esOT 7|
ATdN3ISSY 4413 HNOH HOVLLY g

1eie JINoH Jo Jeuinna) (-) aanefianN O) )M qoRlg pue feunu
~18} (+) BANISO 01 BIM MOJIBA ‘UMOUS SE 13JBY INOK O} (G W8} SSBUBH UJENY "¢

jovIg 0) Jajely INOL) SIN08s Y818 INOH eyl yum pe)jddns arempiey Buisn ‘2
‘umoys se peuogisod (g wey) 1eoerg ybnoawy (L wey) Jejew MoK besy) * |
H4313W HNOH I1aN3SSY 'V

"ONIO3IO0Hd 3H0438 SNOILONYLSNI 11V avay
20O-CH5L "ON LHYd 1S3N03Y ‘LIN 1312 3HILNT SIHL Y3AHO OL :J10N




9585-12-008"} ‘880 C060E "YO'VLSNDNY ‘888 X083 '0'd "IN ‘NOHLXAL 40 NOISIAIQ 09-Z-3 'S1HYd LNIN3OVv1day

PTYRE SR E—— 40 ONIHIQHO FHL ILVLIIOVE OL INIWNDOA SIHL NivL3H

240 +9d e §<mm_ v ronan| oo anuo | (EXIEENICIERZE |  "SLSIT SLUVd ANV S3LON HOH (S)A9Vd DNIMOTIOL 338

"LI NIHLIM G3SOTINT 431137 IHL

- A34 NOILYTIVLSNI HILIN HNOH sy | OL DNIGNOJSIHHOS 3LON ¥ OL SH3J3W [>>108MAS IHL
QIONTTOS

H3L3AW HNOH




$S85-kp2-008-1 ‘#8E0-E00E 'YD'VLSNONY ‘88€ XOF '0'd "ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3 ‘S1HVd LNIWIOV1daY

dO DNIHIAYO 3HL ALVLITIOYY OL LNINNO0A SIHL NIVl

zd0z0d| O Fom_“ Ny | o IO | CEIRETICIEIZZSY | "SLSIT SLHVA ANV S3LON HOH (S)39Vd ONIMOTI04 338
I A8 AN "LI NIHLIM G3SOTONT 43111 3HL
- A3d NOILYTIVLSNI H2LIW HNOH 371 |4 ONIGNOdSIHHOD JLON ¥ Ol SH3I3Y v._Om—.;m 3HL

H313W HNOH ‘SSaANHYH L0D-L1LSL
v2-01# LNN L9-86011

‘O 2/) - p2-01# 1109 ¥9-05100
H3ILIN HNOH 13N0vH4d 10D-610¥L
HNOH ‘Y313 I1ergiGle

— = N
— NS

NOILdIHOSAAa "ON 1Hvd ALD | W3Ll

JOMES POIOSUUCT SB SeUSNE] O} S|8GED [8Ued [OAUO:) [BOUI0S(T 1I8UU00RY g
INU |A2)SUIS) PUR 10400 aORdoY G
"2I )OE|g 40 [eujuue]) Jybu uo sinpeoosd Jeedey ¢

JNU pUE ISLSEM HOO| [[BISUIR) PUE [BUIWIS) O} SSEUISH WIOL a4IM MO|
-19A 1[BISU) pUE [EUILLIS) PIOUD(OS YO SU) LIOK) JOLSEM YDO] PUR INU 8L} BAOLIGY C

‘|pued [0AUOD [BOLIST Y} WO JOADD B}
SAOWA PUE ‘[dUB [0UCT [2oL193]T Y} uC JSACT Sy} BUUNDSS INU 8y} eaowey ‘7

"SeUoReq sul WOy Sa|qed asay) Jo Jlog
FouU00s|q "seleNEq oY) 0} [JUBG [ONUOD) [ELIDRIT BU) WOy $AIqE BY) B18IcT |

TOHLNODO J33dS JINOHLIITI OLLIINNOD D

"UMOYs SE (p wal) siNN pue (£ wey) syog Buisn Ajlquessy Ja1ep
INOH eyl aunoes pue poddns jeas apis saeaup eyl Ui s9j0y pejjupesd eleao ‘|

ATIN3SSY HALIW HNOH HOVLLY "3

12jep INOH Jo [ewua) (<) aaneiaN 0) aam YOelg pue [euws
-18] (+) @A}ISOd 0} BAIM MO|[RA ‘UMOYS SB JSIBP JNOH O} (S We)l) SSeLIEH uoely 'S

19i0RLg 0] IO INOH Ingas YBiSIN JNOH aul Yim peyddns sremprey Buisn
‘umoys se peuomsod ‘(g wey) Jexoesg ybnoayy (| wen) Jeyepy anop Besu) |
HILIW HNOH 3T18WASSY 'V

"ONIJ3300Hd 340438 SNOILONYLSNI TV aVay
209-+ 1154 "ON LHVd 1S3NOIY LM Q131d 3YILND SIHL Y3AQHO OL *3LON




SS85-192-008"1 ‘99E0-E060€ "YO'V.LSNONY ‘B3E XOH "0°c "ONI ‘NOHLXAL 40 NOISIAIQ 09-2-3 "S1HVd LNIWIOVTId3H

40 ONIH3AYO JHL 2LYLNIOVY OL LNAWND0Q SIHL NIvi3H

. . FBLS. oN vaAadf  seLZR1 3LVODIHO .
LdO L Od Y NOULXIL [ m [ P SL1SIM S1HVd ONY SILON HOH (S)3DVd DNIMOTIOL 338
ONIMYH] ABA3H]  ddamn AINHO "L NIHLIM A3SOTONT 431137 3HL
- A3H SNOILONYLSNI NOILYTIVLSNI ANIWHOVLLY DVE OML 371 |04 ONIGNOJSIULOO 3LON ¥ 0L $4343 [>>108MAS 3HL

LHOddNS ‘L1IHNOVHE L0©-281G2

QILSVd ‘HIHSYM 1D-6SeL1

(9121 1 X 91-8/8) GON3 2O-8£22e
A1BNASSY INJWHOVLIY ©va | 10988152

Lol ol o ol
™~ M

NOLLdIYOS3a 'ON 14vd | ALD | WALl

1834 1004

X 3ovua
SEEEEN

BNIgNL
1534 100d

13H0vHS
LLELEE )]

"@8IM10050 qouy Bumuny Aq Ajuuy ueybn
pueH bu Je voeasn) Ul umous se (£ wen) Jeysem anse|d pue (z wen)
qouwy| 8yt yum Alquesse Juswiyoele Beq ey o} 1exde.iq woddns ey einses *q

Jojoesq Hoddns eyl L ejoy eyl yim ubire o} ejoy ey
Moj|e 0} pelelued eq isnw Ailguiasse Jusluyoene Beq ay) 121 910N b
1e umoys se Buipel feosen sy iswebe (¢ wal) 1eyaeiq poddns suyy 8oe(d )

*Buiqny 1534 1004 oY) Jo ofipe au) 1040 %00| SieNORIq Jedes) ay) un
piemio) ysnd ‘jseu ooy oy) uo pesejues Alquasse Jawuoeye Bag eu uia g

1894 1004 81 Lo (| wal) Ljquiesse uewydeye Beq oyt eoeld 'Y

"ONIG33004d 340438 SNOILONYLSNI 1TV av3d
L0D-£8154 'ON LHVd 1S3NO3IY ‘LI 913Id FUILNT SIHL HIAWO OL :ZLON




NOTE: TO ORDER THIS ENTIRE FIELD KIT. REQUEST PART NO.75192-G*

G~ IS DETERMINED BY COLOR OF SEAT

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED
JACK, TIOOK ..t enes st s ee e 1
Safely SIands ..o et 4
CHOCKS ... erereeccriecriec e et s rs e s e s e ees rerermes 4
Ratchet, 3/8" drive.....cuvrrcerrre e vrevrrese e crsnenane 1
Extension, 3/8°, 3%.......vrsrmsireienessnsersisesesnne 1
SOCKaY, THAB ...t vene e
Socket, 1/2" ... .1
Socket, 916" ... s s seeenes 1
Hammer, ball peen.........cocoecvvieeeceee v ervreresenen 1
Center PUNCR «ccoeeeeececrnnenrecevsrnnsesisssssssssstosseseronsamnnes 1

A. INSTALLING HEAVY DUTY SPRINGS

A WARNING A

BE SURE THE VEHICLE IS ON A FIRM AND LEVEL SURFACE. NEVER GET UNDER A
VEHICLE WHILE IT IS SUPPORTED BY A JACK. USE SAFETY STANDS AND TEST THE
STABLITY OF THE VEHICLES ON THE STANDS. ALWAYS PLACE CHOCKS IN FRONT
AND BEHIND THE WHEELS THAT ARE NOT TO BE RAISED. USE CAUTION SINCE THE
VEHICLE IS EXTREMELY UNSTABLE DURING THE LIFTING PROCESS.

1. Place chocks in front and behind each front wheel. Center the jack under the rear bumper. (See Fig. 1)

TOOL LIST QTY. REQUIRED
Hammer, plastic fACE .......ccceeeceeer e eererssseeens 1
DHll, 112" ettt rrerner e s esae e e er e e nennn 1
DrllBit, 318" ..ot creeerreeceeceeccesrarss rrsrenrs sesa s 1
DI DBIL, 1/2% e rese v secsmenenan
WIENGh, /18" et se e e s s e oranaa 1

WISNGCH, 1/2" ...t e reresssesresesssasesnanans 1

WIENCH, B/18" . et ereeseeees e s seeeean

Screwdriver, PhilliPS ......ccocoeovvvrervmenreresecireseesssssrane 1
Torque wrench, ft. Ibs., 3/8" drive ......ceccveveevereveirene 1

TaPE MEASUI. ... ocecreeeeeaeceiee e v e ernc e e e e snabnas

Fig. 1
TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
[ - ot m [ TEXTRON [ ol e DRAWING 75269 PG. 10F 12

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




Raise the vehicle and place a safety stand under the outer ends of the rear bumper. (See Fig. 1)
Lower the jack and test the stability of the vehicle on the two safety stands,
At the passenger side, remove the bottorn shock absorber nut. (See Fig. 2)

CAUTION

NEVER LIFT OR SUPPORT THE VEHICLE ON THE REAR AXLE DIFFERENTIAL CASTING.
BE CAREFUL NOT TO POSTITION THE JACK IN AN AREA THAT COULD DAMAGE THE
BRAKE CABLES OR HANGERS.

Place the jack near the center section of the rear axie and raise just enough to place a second set of safety
stands at each end of the axle tubes as close to the wheel as possible. (See Fig. 1)

Remove the ‘U’ bolts and securing hardware. The nuts and ‘U’ bolts may be discarded but the washers should be
retained for later use, (See Fig. 2)

ELECTRIC VEHICLE
DRIVER'S SIDE

SHOCK
ABSORBER ‘--?

PART OF

ABSORBER
3 PART OF

4 FRAME
EXlSTmG\:?; ' (o

SHOCK ¢
ABSORBER —%
NUT

SHOCK ABSORBER
NUT

GASOLINE VEHICLE
PASSENGER SIDE

Fig. 2
Remove the shackles and hardware securing the spring to the frame. Remove the spring.
Installation of heavy duty spring is the reverse order of disassembly.

TLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
EZGDEEE  |guoove  isomes Rev e No. 7529 | PG.2OF12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




10.
.
12,

13.

Install the heavy duty spring (item 1) with ‘U’ bolts (item 2), washers (removed from old spring), and nuts {item 3).
Tighten hardware to 18-22 fi. |bs. torque.

NOTE

When installing rear spring shackles, be sure that the cupped side of the shackle plate faces the spring.
Replace the hardware to secure the front end of the spring to the frame, Tighten to 21 - 25 ft, Ibs. torque.
Replace the hardware and shackles to secure the rear end of the spring to frame. Tighten to 18 - 22 ft. Ibs. torque.

Replace the shock absorber nut. It must be tightened until the shock absorber bushing expands to the diameter of
the shock absorber washer,

Repeat procedure at driver's side of vehicle.

B. INSTALLING SEAT BACK SUPPORT (Refer to Fig. 3)

1. Remove the existing seat back from the seat back support and retain hardware. Remove the seat back support
and bag rack assembly from the frame of the vehicle.
2. Install the new seat back supports (item 4) to the frame using washers (item 5) and screws (item 6). Finger
tighten hardware to allow for adjustment.
EXISTING SEAT BACK
== EXISTING
“* HARDWARE * ™
I
3. Using existing hardware, secure the existing seat back to the new seat back support. Tighten to 5 - 7 ft. Ibs.
torque.
4. Install rubber bumpers (item 10) on vertical part of seat support bracket using one lock nut (item 11) {per bumper)
as shown in Fig. 3. Tighten to dimension specified.
T CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
) DRAWING
i =] TEXTRON I P pevouTE No. 75260 | PG.3OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




C. INSTALLING VERTICAL FRAME SUPPORT

NOTE

Some later model vehicles may have pre-drilled holes in the frame under the bagwell, If so, proceed fo
step 1. If the vehicle has no pre-drilled holes, go lo step 2.

Using the pre-drilled holes in the frame under the bagwell as a guide, drill one 1/2" hole at each side of the bag-
well.

2. Drill two 1/2" holes through the bottom of the bagwell and through the frame below the bagwell. See Fig. 4 for
location of holes.
EXISTING
HOLE
BAGWELL 10
Fig. 4
3. Place vertical frame support (items 12 and 13) between the seat back support and bagwell as shown. Insert
screw (item 14) and washer (iterm 5) on top side bagwell and place washer (item 5) and nut {item 3) underneath
frame (See Fig. 4). Finger tighten the hardware since the bottom washer and nut will be removed later for further
installation.
4. Secure the top of the vertical frame support to the seat back support using bolt (iteni 15), washers (item 5) and
nut (item 3) {See Fig. 4). Do not tighten hardware.
At this point, before tightening any hardware, it is critical the exact dimension is achieved to accommo-
date the fitting of the seat assembly into the channels of the seat back support.
5. Asa‘testfit, place the support frame (item 26} into the channels of the seat back support and tighten the hard-
ware securing the seat back support to the vehicle frame and vertical frame support to 21-25 it. Ibs. torque. (See
Fig. 7)
6. Remove the support frame.
"ME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
EZGOMET  |ocome oo revoure No. o 75269 | Pe.sOF2

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




D. INSTALLING THE VALANCE PANEL AND FLOORBOARD ASSEMBLY

1. Place the valance panel (item 16) as shown in Fig. 5 with the side flaps under the fender end caps.

2.  Secure the side flaps 1o the fender end caps using two plastic rivets (item 17) as shown.

VIEWED FROM
FRONT OF

VEHICLE _—T]
'1;42’,{3-'

Fig. 5

3.  Before attaching foot rest (item 19), mark hole centers as dimensioned and atiach support tube {item 29) to foot
rest assembly with self drilling and tapping screws (item 41). Insert hole plugs (item 43) and end piugs (item 42)
in support tube. (See Fig. 5 - Detail A)

4. Install the end plugs (item 18) into the tubing ends of the foot rest (item 19).

5. Remove the nut {item 3) and washer (item 5) (previously installed} from the underside of the frame. (See Fig. 5 -

Detail B)
TME  GONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
(=] c 1= ITEXTRON [ B gy AEVOATE No WING 75260 P@. 5 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




10.
1.
12.

13.

N@TE

Hint: To perform step 6, it may require the assistance of another person or it may be necessary to use a
jack to raise and hold the foot rest while instaliing hardware.

Place the foot rest assembly (item 19) up against the bottomn of the valance panel aligning the bolts that were pre-
viously installed in the bagwell with the holes in the horizontal part of the welded bracket. Be sure the vertical part
of the welded bracket is inserted between the valance panel and the vertical frame supports. See Detail in Fig. 5

Reinstall the washer and nut under the bagwell. Finger tighten to allow adjustment.
Align holes in welded bracket with holes in valance panel and vertical frame support.

Place carfiage bolt (item 20} through the large holes in valance panel and secure with washer (item 5) and nut
{item 3). (See Fig. 5 - Detail B)

Finish securing the valance panel to the vehicle using two rivets (item 17) at each side.
Firmly tighten the nut (tem 3) on the underside of the frame. (See Fig. 5 - Detail B)

Attach reflectors (item 24) using adhesive backing, covering bolt access holes completely. Drill four 3/16" diame-
ter holes in valance using the holes in refleciors as guides. (See Fig. 6)

Secure the reflectors with plastic rivets {item 25). (See Fig. 6)

o d o SR T

T VALANCE . T F - oo

Y PANEL DRILL 3/16°

C __DIAMETER HOLE

Fig. 6

E. INSTALLING SUPPORT FRAME (Refer to Fig. 7)

1. Insert the nylon bushings (item 21) into the pivot brackets in the support frame (item 26) (4 places).
2. Place the support frame into the channels of the seat back support aligning pivot brackets with existing holes.
3. Insert the bolt (item 23) through the pivot from the center of vehicle (2 places) and secure with washer (item 36)
and nut (item 34),
4.  Secure front of support frame 1o seat back support using bolt (item 38), washer (item 36) and nut (itern 11).
F. INSTALLING FIXED BED (Refer to Fig.7)
1. Atftach front bed {item 30) to support frame {item 26) using bolt (item 45) and washer (item 36). (Two places on
each end of frontbed. Tightento 5 - 7 fi. Ibs. torque.
TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
EZGOEI  |coowe oo RevowTe No. o 7529 | PasOF2

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




Fig.7

G. INSTALLING HANDRAIL (Refer to Fig. 8)

1.

2,

Attach handrail (item 27) at forward end of support frame (item 26) using bolt {item 23), lock washer (item 37) and

acorn nut (item 35). Do not tighten hardware at this time.

Repeat procedure on other side of support frame.

H. INSTALLING LOAD BED AND SEAT BOTTOM (Refer to Fig. 8)

1.

Position load bed {item 28) in support frame as shown.

2.  Position seat bottom (item 47} in support frame as shown.

3. Insert teflon washer (item 32) between support frame and load bed and again between load bed and seat botiom
as shown,

4. Secure all components by inserting bolt {item 23) through handrall, support frame, washer, bed assembly, washer
and seat bottom and secure with fock nut (item 34). (See Detail in Fig. 8) Tighten all handrail hardware to 12 - 14
ft. Ibs. torque.

TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
EZGOMEMT  |Goove o v ouTE No. G 75269 | PG.TOF12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 338, AUGUSTA,GA. 30903-0388, 1-800-448-7476




1.

2.

INSTALLING SEAT BACK (Refer to Fig. 9)

Attach seat back (item 46) to seat back support (item 22) using bolt (item 7), lock washer (item 8) and washer

(item 9). Tightento 5 - 7 fi. lbs. torque.

Secure seat back to handrail using bolt (item 39) and acorn nut (item 40). Tighten to 5 - 7 ft. Jbs torque.

TITLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
EZGOMENTT  |oncone  coors Ay OTE No WING 75269 PG. 8 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

O

[tem 5 Item 6
3/8-16 Lock Nut 3/8 Washer 3/8-16 x 1 1/4" Bolt
Qty. 14 Qty. 14 Qty. 4
INAT
OomEm (O @ﬂ
ltem 7 ltem & ltem & tem10 |
1/4-20 x 1" Bolt 1/4 Lock Washer 1/4 Washer Adjustable Rubber Bumper
Qty. 4 Qty. 4 Qty. 2 Qty. 4
item 11 Item 14 ltem 15
5/16-18 Lock Nut 8-16x 1 1/2° Bolt 3/8-16 x 1° Bolt
Qty. & Qiy. 2 Qty. 2
sy ML
Hem 17 ltem 20
Plastic Rivet 3/8-16 x 1 1/4" Carriage Bolt
Qty. 6 e 18, 44 Qty. 14
End Plug, 1* _
Qly. 2
NO (I ==
ltem 21 ltem 23 ltem 25
Bushing, Nylon 5/16-18 x 1 172" Bolt Plastic Rivet
Qty. 4 Qty. 4 Oty. 4
TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
EZGOmEED [T, o5 o DRAMNG om0 | Pasor e

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 383, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

Pl I

1 (O]

Item 31 ltam 32
516-18x2 1/2" Bolt 5/8" Washer, Teflon tern 33, 42
Qty. 2 Qty. 4 End Plug, 3/4'
Qly. 2,8
Ay A
tem 34 ltem 35 ltem 36 Item 37
5/16-18 Lock Nut 5/16-18 Acorn Nut 5/16" Washer 5/16" Lock Washer
Qty. 4 Qty. 2 Qty. 4 Qty. 2
O E iy € (hmmEmm  (O) | )
ltem 38 1;4-20::@? 33?4 Bolt 1;4.2'??0040 Nut
X . m Nu
5/16-18 x 1" Bolt
Qty)f 2 0 Qty. 2 Qiy. 2
—
—
> (I ( @ [T @ CMIIHIIHHIH
ltem 41 tem 43 ttern 45 lem 48
#12-24 x 3/4" Screw  Hole Plug, 1/2* 1/4-20 x 3/4" Bolt 5/16-18 x 1 1/4" Bolt
Qty. 2 Qty.2 Qty. 4 Qty. 2
NOTE:
ltems 18 and 44 are the same in appearance. However,
item 18 is for 14 gauge tubing and 44 is for 11 gauge tubing.
ltems 33 and 42 are the same in appearance. However,
itern 33 is for 11 gauge tubing and 42 is for 14 gauge tubing.
Check fit each end plug for tightest fit for correct application,
TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
(=t 1= [TEXTRON [ PNl RevonTE N NG 75260 PG. 10 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA_ 30903-0388, 1.800-448-7476




KIT CONTENTS

ITEM QTy PART NO. DESCRIPTION
| [ 2 e 74135-GO1...........o0re.. SPRING, HEAVY DUTY
2 ereiereseinnirnas 4 iinisisies 74124-G01..........con. U BOLT, 3/8-16 x 2 1/2" LG.
K DUOUTROOI 14 e 1M098-G5 ...................... NUT, LOCK, 3/8-16
w2 vooere 7H111-GOT ... SUPPORT, SEAT BACK
N [ S— 00560-G1......... ... WASHER, 3/8

w © ~N & 00 A

N 00414-G8

UG - e 00664-G7

N SO - 00559G7 ..o
LV I 2o 70113-G07 .
LI [P L. S 11027-G1 v
12, i, L [ 74126-G02..........crueue...
1B 1 e 74126-GO1
14 2 00427-G4..
16 T TA27-GO1..
17 i ecranns - P 16816-G2........ccvevivirnen
18 i 2 e, 19883-G e
19 i, | [P 74105-G01
20.. ol 00769-G2..
21.. I T 17838-G1..
22.. N I .. 75258-G01....ovvverinenes
28 L 00762-CG4............
24t 2 T4128-G071 ..
25... e e, 33623-G02
26... R ... 74193-G01
27.. - e 75196-G01 ..o
28.... . . 75229-G01 .
= TR Tt 75268-G01....covvivinnens

...01006-G02.................

......................

......................

....................

oooooooooooooooooooo

--------------------

--------------------

... BOLT, 3/8-16 X 1 1/2" LG.

BOLT, 1/4-20 X 1* LG.
WASHER, LOCK, 1/4
WASHER, 1/4

.BUMPER, ADJUSTABLE RUBBER
.. NUT, LOCK, 5/16-18

SUPPORT, VERTICAL FRAME, DRIVER'S SIDE
SUPPORT, VERTICAL FRAME, PASSENGER SIDE
BOLT, 3/8-16 X 1 1/2" LG.

BOLT, 3/8-16 X 1" LG.

. PANEL, VALANCE

RIVET, PLASTIC
END PLUG, 1°

FOOT REST (INCLUDES WARNING LABEL
(74132-G01)

BOLT, CARRIACE, 3/8-16 X 1 1/4" LG.
BUSHING, NYLON
SUPPORT, SEAT BACK

.. BOLT, 5/16-18 X 1 1/2"

REFLECTOR
RIVET, PLASTIC
FRAME, SUPPORT
HANDRAIL

BED

.. TUBE, SUPPORT

TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
EZGOENT  |Joow o rev onre no. ¢ 7s2e9 | pa.t1oF 12

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

ITEM aTy PART NO. DESCRIPTION
30 ) [P 75273-GO1 ....ccovvrarerran BED, FRONT

- ) O 2uiiiennaonins 00440-G4 .......onvvnrnivinnes BOLT, 5/16-18 X 2 1/2° LG,
B2, s L ST 17256-G1 ..o .. WASHER, TEFLON

b PR £ 5= 21 I €1 ) [——— PLUG, END, 3/4*

b 2 S Gereieerernnnnn 00654-G3 .. innnnnn NUT, LOCK, 5/16-18

1< TR, 2 - 00520-G3 ... .NUT, ACORN, 5/16-18

| T T, S 00559-G8..............o....... WASHER, 5/16

37.. - - 00664-G8 .........oo0ninn WASHER, LOCK, 5/16

< TR - SR 00438-G§ ......................BOLT, 5/16-18 X 1" LG.

K1 SO - 16705-G6 .......oererarerecnne BOLT, 1/4-20 X 1 3/4" LG.
40.uiiriiiererrernirnsnnas 2o 00520-G1 ..ccooneinnninnnnnnns NUT, ACORN, 1/4-20

41, v 2. we00106-GB ..o SCREW, #12-24 X 3/4" LG.
42 . N . W 19859-GT ..ciiicrane END PLUG, 3/4"

43..... v 2 e 20271-G2 . iviicssiainnns HOLE PLUG, 1/2"

. 4 - 75261-G02 ....................END PLUG, 1"

- SO 4 ....00661-G6 ..........c...........BOLT, 1/4-20 X 3/4* LG.

T - 1 T1751-G% e SEAT BACK

LY S T 75263-G.........cocvveveee.. . SEAT BOTTOM

(G* is determined by the color of seat back or seat bottom)

TITLE

CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV -
EZGOMEEEN  |owome oo e RO WING 75269 PG, 12 OF 12

E-Z-GO DIVISION OF TEXTRON, INC_, P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 74100-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.
TOOL LIST QTY. REQUIRED

Jack... oo reeressresnesassserresnan nnees
Safety Stands ... e
Ratchet, 378" ....vccvmriinisrercvsrsssmarnsamsissssnesssssessnanns
Socket, 918" ....cccoeereeeeeens -
Wrench, 9/16" ... eeeasesaresresssseerateteiasneesensaseetet saas

Drill, 1727 e e
DAl DIty 1787 et ceeereeerrsnresir e e ress sansvsssss s sessennanns
Center punch ..... ” byt b s retn

A. INSTALLING HEAVY DUTY SPRINGS

TOOL LIST

Hammer, plastic faced......ccovveivieinrnns

QTY. REQUIRED

Hammer, Ball PeIN ... v e sree e sesrenne
EXtenSION, 38, 3" cvvviiiinirerinienrensrerarossesssrsessesessosens

SOCKEE, 7/1B7 .o rme e ss s sssesanoners

WIENCh, 716"t

Torque wrench, 916" ...t s e erensesess

TAPE MEASUIE .cer v aeererrrerecrrerrarecsearesssrmasssaraserssssssssan

A WARNING A

BE SURE THE VEHICLE IS ON A FIRM AND LEVEL SURFACE. NEVER GET UNDER A
VEHICLE WHILE IT IS SUPPORTED BY A JACK. USE SAFETY STANDS AND TEST THE
STABLITY OF THE VEHICLES ON THE STANDS. ALWAYS PLACE CHOCKS IN FRONT
AND BEHIND THE WHEELS THAT ARE NOT TO BE RAISED. USE CAUTION SINCE THE
VEHICLE IS EXTREMELY UNSTABLE DURING THE LIFTING PROCESS.

1. Piace chocks in front and behind each front wheel. Center the jack under the rear bumper. (See Fig. 1)

Fig. 1

H M
H
R O e N T ey

TTE  4.CADDY CONVERSION INSTALLATION INSTRUCTIONS

REV A

DRAN BY LWEES
=4 =1 = | TEXTRON [N PUWNAR e

REV BY
REV DATE

DRAWING
NO.

74133

PG. 1OF8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA GA. 30803-0382, 1-800-448-7476




2. Raise the vehicle and place a safety stand under the outer ends of the rear bumper. (See Fig. 1)
3. Lower the jack and test the stability of the vehicle on the two safety stands.
4. Atthe passenger side, remove the bottom shock absorber nut. (See Fig. 2)

CAUTION

NEVER LIFT OR SUPPORT THE VEHICLE ON THE REAR AXLE DIFFERENTIAL CASTING.
BE CAREFUL NOT TO POSTITION THE JACK IN AN AREA THAT COULD DAMAGE THE
BRAKE CABLES OR HANGERS.

5. Place the jack near the center section of the rear axie and raise just enough o place a second set of safety
stands at each end of the axle tubes as close 1o the wheel as possible. (See Fig. 1)

6.  Remove the ‘U bolts and securing hardware. The nuts and ‘U’ bolts may be discarded but the washers should be
retained for later use. (See Fig. 2)

ELECTRIC VEHICLE
DRIVER'S SIDE

SHOCK
ABSORBER \? FRAME

ABSORBER—W
NUT

SHACKLES

1 ) ﬁll-lj?cmssonasn
FRONT
GASOLINE VEHICLE
PASSENGER SIDE
Fig. 2

7. Remove the shackles and hardware securing the spring to the frame. Remove the spring.
8. Installation of heavy duty spring is the reverse order of disassembly.

TMLE  4-CADDY CONVERSION INSTALLATION INSTRUCTIONS REV A
EZGOMEITT  |owowe  onrzss evor DRAWING 74133 PG.20F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA GA. 30903-0388, 1-B00-448.7476




10.
11.
12,

13.

Install the heavy duty spring (item 1) with ‘U’ bolts (item 2), washers {removed from old spring), and nuts (item 3).

Tighten hardware to 18-22 ft. Ibs. torque.

NOTE

When installing rear spring shackles, be sure that the cupped side of the shackle plate faces the spring.

Replace the hardware to secure the front end of the spring to the frame. Tighten to 21 - 25 f1. Ibs. torque.
Replace the hardware and shackles to secure the rear end of the spring to frame. Tighten to 18 - 22 ft. Ibs. torque.
Replace the shock absorber nut, it must be tightened until the shock absorber bushing expands to the diameter of

the shock absorber washer.
Repeat procedure at driver’s side of vehicle.

B. INSTALLING SEAT BACK SUPPORT
Remove the existing seat back from the seat back support. Remove the seat back support and bag rack assem-

1.

bly from the frame of the vehicle,

2. Install the new seat back suppons (item 4) to the frame using washers (item 5) and screws (item 6). Finger
tighten hardware to allow for adjustment. (See Fig. 3)
EXISTING SEAT BACK
Fig.
TNE  4.CADDY CONVERSION INSTALLATION INSTRUCTIONS REV A
EZGOMEET  |oome o v e no. o iz | Pasors

E-Z-GO DIVISION CF TEXTRON, ING., P.O. BOX 388, AUGUSTA GA. 30903-0388, 1-800-448-7476




Using screws (item 7), lock washers {item 8) and flat washers (item 9), secure the existing seat back to the new
seat back support. (See Fig. 3)

Ingtall rubber bumpers (item 10) on vertical part of seat suppont bracket using one lock nut {item 11} (per bumper)
as shown in Fig. 3. Tighten to dimension specified.

Install rubber bumpers (item 10) on horizontal part of seat suppont bracket using two lock nuts (item 11) {per
bumper) as shown in Fig. 3. Tighten to dimension specified.

C. INSTALLING VERTICAL FRAME SUPPORT

NI@IE

Some later model vehicles may have pre-drilled holes in the frame under the bagwell. I so, proceed to
step 1. If the vehicle has no pre-drilled holes, go to step 2.

Using the pre-drilled holes in the frame under the bagwell as a guide, drill one 1/2" hole at each side of the bag-
well.

2. Drill two 1/2” hotes through the bottom of the bagwell and through the frame below the bagwell. See Fig. 4 for
location of holes.
172" DRILL
. P A/ SVANTT Y |
| VA T e
Fig. 4
3. Place vertical frame support (items 12 and 13} between the seat back support and bagwell as shown. Insert
screw (item 14) and washer (item 5) on top side bagwell and place washer (item 5) and nut (item 3} undemeath
frame (See Fig. 4). Finger tighten the hardware since the botiom washer and nut will be removed later for further
installation.
4.  Secure the top of the vertical frame support to the seat back support using bolt (item 15), washers (item 5) and
rut (item 3) {See Fig. 4). Do not tighten hardware.
TTME  4.CADDY CONVERSION INSTALLATION INSTRUCTIONS REV A
DRAWING
ESGOMETT  |woows  onow REvOATE NG. 74133 PG.4OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA, GA. 30503-0388, 1-800-448-7476




NOTE

At this point, bofore tightening any hardware, it is critical the exact dimension is achieved to accommo-
date the fitting of the seat assembly into the channels of the seat back support.

5. As a jest fit", place the seat assembly {ifem 22) into the channels of the seat back support and tighten the hard-

ware securing the seat back suppon 1o the vehicle frame to 21-25 ft. Ibs. torque.

6. Tighten the hardware securing the seat back suppor to the vertical frame support 10 21-25 ft. Ibs. torque.

Remove the seat assembly.

, INSTALLING THE VALANCE PANEL AND FLOORBOARD ASSEMBLY

Place the valance panel (item 16) as shown in Fig. 5 with the side flaps under the fender end caps.
Secure the side flaps to the fander end caps using two plastic rivets (item 17} as shown.

Install the end plugs (itern 18) into the tubing ends of the foot rest assembly (item 19).

Lol Al

E=T L00)

Fig. 5
TME  4.CADDY CONVERSION INSTALLATION INSTRUCTIONS REV A
=2 =] = [TExTRON [ P e onE RO NG 74133 PG.50F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




10.

Remeve the nut (item 3) and washer (item 5) {previously installed) from the underside of the frame. See Detail in
Fig. 5.

Place the foot rest assembly (item 19) up against the bottom of the valance panel aligning the bolts that were pre-
viously installed in the bagweil with the holes in the horizontal part of the welded bracket. Be sure the vertical part
of the welded bracket is inserted between the valance panel and the vertical frame supports. See Detail in Fig. 5.

NOVE

Hint: To perform step 8, # may require the assistance of another person or it be necessary to use a jack to
raise and hold the floorboard assembly while installing hardware.

Reinstall the washer and nut under the bagwell. Finger tighten to allow adjustment.
Align holes in welded bracket with holes in valance panei and vertical frame support.

Place carriage bolt {item 20) through the large holes in vatance panet and secure with washer (item 5) and nut
(item 3).

Fintsh securing the valance panel to the vehicle using two rivets (item 17) at each side.
Firmly tighten the nut (item 3) on the underside of the frame.

E. INSTALLING SEAT ASSEMBLY

1.

insert the nylon bushings (item 21) into the pivot brackets on the seat assembly {item 22} (4 places). (See Fig. 6)

Fig. 6
2.  Place the seat assembly ini¢ the channels of the seat back support aligning pivot brackets with existing holes.
3. Ingert the hitch pin (item 23) through the pivot from the center of vehicle (2 places). (See Fig. 6)
4. Clean the reflector mounting surtace with alcohol and wipe dry.
TILE  4.CADDY CONVERSION INSTALLATION INSTRUCTIONS REV A
BRN BY EEB DRAWING
E—Z-EI:I EEEEE‘EI ORIG DATE ;7::2194 :EEV\I:):TE NO. 74133 PG.6OF8

E-Z-GO DIVISION OF TEXTRON, INC_, P.O. BOX 388, AUGUSTA GA. 30903-0388, 1-800-448-7478




5. Peel backing from reflector {item 24). Firmly stick onto reflector mounting surface located on valance panel.
(See Fig. 7)
NOTE: HARDWARE SHOWN ACTUAL SIZE
5 (O | THIID
-
ltem 3 kem 5 kem &
3/8-16 Lock Nut /8 Washer 3/8-16 x 1 1/4" Bokt
Qty. 14 Qty. 14 Oty. 4
T mEm (O @
ltam 7 Item 8 ltem 9 ftem 10 E
1/4-20 x 1" Bolt 1/4 Leck Washer 174 Washer Adjustable Rubber
Qty. 4 Qy. 4 Qty. 4 Qty. 4
F
amm
)
 S—
tem 11 tem 14 tem 17
5/16-18 Logk Nut A/8-16x 1 1/2° Bolt Piastic Rivet
Qty. 6 Gty. 2 Qy. 6
B
& T
| L
__J
kem 15 ltem 20
3/8-16 x 1* Bolt 3/8-16 x 1 1/4" Carriage Bolt
Qty. 2 Qly. 14
TLE  4.CADDY CONVERSION INSTALLATION INSTRUCTIONS REV A
DRN BY L WEBB REV BY DRAWING
E-ZEQEEEEE] ORKS DATE  07112r84 REV DATE NQ. 74133 PG.7OF8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGLISTA GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

15

17
i8

21

23

13.....

------------------------

........................

........................

........................

24

H

oy —
: H

: H

s

[

..................

..................

..................

[ - S 74135-GO01 .o
2ot L. T 74124-GOT oo
B 14.... - 11098-G5 ...
4. - W TAN1-GOT e
. 14... W 00560-G1 iviviiririinin
6.... N S . 00427-G2 ...t
T L 00414-G8B .......cocovmrens
- TR PRRON L. SR, 00565-G7 .uoevrieieniisirannes
. IOVOUOROUURRURIOOE - S 00559-G7 ..ocorevreeiciannee
10, cimerninee s A, TON3-GOT
1 [FFURPUURORROTY - J0v v 11027-G1 i

L TA126-GO02 ...
e 74126-GO1 .. ..o
. 00427-G4 .cvrerreeirene
00426-G8 ..
.. 74127-G01

....................

o TR105-G01 o

eeers 00769-G2 ..o

17838-G1 oo
T4131-G* ..o

74134-GO1
74128-G0O1

* Contact Service Parts Department for appropriate color.

SPRING, HEAVY DUTY
‘U BOLT, 3/8-16

NUT, LOCK, 3/8-16
SUPPORT, SEAT BACK
.WASHER, 3/8

BOLT, 3/8-16 X 1 1/4" LG.

...BOLT, 1/4-20 X 1" LG.

WASHER, LOCK, 1/4
WASHER, 1/4
BUMPER, ADJUSTABLE RUBBER

...NUT, LOCK, 5/16-18

SUPPORT, VERTICAL FRAME, RH
SUPPORT, VERTICAL FRAME, LH
BOLT, 3/8-16 X 1 1/2" LG.

BOLT, 3/8-16 X 1" LG.

PANEL, VALANCE

RIVET, PLASTIC

PLUG, END

FOOT REST ASSEMBLY (INCLUDES WARNING
LABEL {74132-G01) AND REFLECTOR (74128-G01)

BOLT, CARRIAGE, 3/8-16 X 1 1/4" LG.

BUSHING, NYLON
SEAT ASSEMBLY
PIN, HITCH
REFLECTOR

TLE 4. CADDY CONVERSION INSTALLATION INSTRUCTIONS REV A
| =t-d = = | TEXTRON [ POWNiIy ARV DT DRAWING 74133 PG.8OF 8

E-2-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7475




5585-1+2-008-1 '6692-160C 'VD'Y.LSNDNY "88E X083 '0'd “ONI 'NOHLXAL 40 NOISIANGQ 0D-Z-3

10 ONIIIQUO (IHN00 SLL NIvLTY

. LEEGL  oN 96580 V0N | reewe0  ALYOOIED —p Q40 FHL ALVLMIDVL O1 LN3WND
€401 0d onmvaal v ouera sangs| e agnuo| IEENNDIENZT |7 ) o s1uvd GNY SILON HO4 (S)3DVE ONIMOTIOL 335
“1) NIHLIM d3S0T1QN3 H311313HL
v A3H OIOVY ©vE LNOHLIM) NOILYTIVLSNI dOL NNS 7L [OL BNIANOS3HHOS FLON ¥ OL SH3J3H > TOSNAS IHL

{LNOYZ)
(Hyas)
a7v13da 27iviad

9 71IvL3a

¥ lvli3a

e

(‘3\5)——'“3
B
\
\




§685-172-008-1 ‘6692-EL60E "YD'VLSNONY 'BBE X0 '0°d "ONI 'NOYLX3 1 40 NOISIAIQ OD-Z-3

40 ONIHIAHO 3HL 3LYLNIDVE OL p_“_mu.“_.‘c_«%oﬂzwﬂmﬂunwu
. LELSL oM SB/52/50 31wa A3Y PEIOLA0 VI BIHO
€4035"0d onmvaa | V g o] sam1  reweo| CCDEENOIEIZS |7 5 511 s18vd GNY SILON HOd (5)3DVd ONIMOTI04 338
*LI NIHLIM GISOTQND HILLT1 IHL
v A3H (O1OVY HYE LNOHLIM) NOILYTIVASNI dOL NNS 3111 {OL ONIGNOdSEHHOD 3LON ¥ OL SH3434 > 108WAS THL
Z2°ALD
1104 .8 X 08-¥/}
2 N3
3718 TVYNLOY NMOHS SYHYMAHYH 1Y :31LON _ _ _ — _ ___ _ _ _ __ I __ _ _ __
£ ALD 8°ALD F'ALD ¢ ALD
LNN MD01 02471 HIHSYM /L HADYIS DILSY1d 1708 JF/L 8 X 021/ 1
oL WaLl SLIWZL L WLl 2L waL
......... Ao a T nanan
9 ALD 2'AD ¥ ALD ¥ ALD
HIHSYM MOVd .91/5 HIOVIS YIHSYM MO0 946 17109 .8/5 2 X 21-91S
R INTLI oL W3 6 WaLl 8 WAL
¥ ALD FALD v ALD 8 'ALD
1NN X001 81-91/S HIHSYM NOTH3L .O1/S 1109 JF/€ | X 81-91/S HIHSYM .91/S
9 WaLl G W34 ¥ WaLl € WALl

8|l




698G 1$2-008-| ‘669Z-€160E VO'VLSNDNY '98E X0 '0'd "ONI 'NOHLXIL 40 NOISIAIQ 0B-Z-3

40 ONIYIQHO FHL FLYLIHOVA OL prwﬁ%%owzwﬂwo,ﬁnwm
. 28192 -oN SEIEE50 AVOAIB]  reOLE0 ALY OWO —
E40€70d onmvia| ¥ v 1 canas] meamt oo | ISIREINOIERZE |7 ) oq 51 uyd ONY STLON HOH (S)39Vd ONIMOTIOS 335
"Ll NIHLIM @3SO1QN3 431137 3HL
v A3H O10VH 5vE LNOMLIM) NOLLYTIVLSNI dOL NNS 37w |OL DNIGNOdSIHEOD 310N ¥ OL SHIJ3AN [ > T0SNWAS 3HL
o1 ‘2aNL 'dvD 1D-¢5861L | 2 8l
we X 02-F/1133LS SSTAINIVLS 1708 585200 c FA R
0g-t/1 “M007 ‘LN Zo-16800 | v 9l
WL Q30 d ‘HIHSYM £9-69500 g8 Gl
DILSYId ‘HIAVAS | 1oo-1s0s2 | ¥ vl
gl
«HIL2X 02-%/1 "T3A1S SSTINIVLS 1109 an-£S.00 P ol
‘ : "TJHYMGHYH NILHOLLLON 04 'LNHLS
945 HOVE ﬂmmzmﬁg Pwoﬁwwmm ° L GNY TMOO LNOHS 3HL NFIM138 L WAL 'SHIHSYM MOv1E OML aNY
_ . H3JvdS 9 c ot 'LAYLS 20 JAISLNO FHL NO '6 WIL! ‘HIHSYM MO0 MOVTE NV 8 WaLl
SHS MOV MO0 'HIHSYM 85-50600 o4 e 17089 HLIM £ WAL 'LNYLS INOYD FHL IHNDAS ‘TIOH WOLLOE JHL 1V ‘e
«8/6 2 X 81-91/S ‘1109 c0D-9501 4 1’4 g ‘FHYMOYYH NILHDIL
INOHH ‘LNHLS LOE-G10S 2 I z JON 0G 'LNY1S ANV TMOS LNOYD IHL N33M138 01 WAL 'HIOVLS V
oL - . . ANY ‘LNHLS 40 3AISLAO THL NO ‘6 WILI ‘VIHSYM 3001 M0v1a ANV 8
8L-91/5 4001 1NN eo-g6o0LL | ¥ 9 W3LI 1108 HLIA 2 W3LI ‘LNYLS INOYS IHL TIVLSNI ‘210H dOL IHL IV °2
91/5 NOT3L HIHSYM bbiontl B¢ § "HONIHM NI TV .28/2 ¥ ONISO TMOD LNOHH
W/ L X 81-91/5 1708 99-66¥00 | ¥ 14 JHL1 WOY4 1708 avaH N3ITIV "NO JHL QHYOSIA ONY SAOWSY °}
LO1/S ‘HIHSYM 2012500 | 8 e
LNHLS INOYA '8
YvId LNHLS | 1o0-0gisz | 2 z ‘ . S INO .
NnS dor | Looesosz | 1 X SLNKLS ¥Y3H 3HL 40 dOL SHL OLNI 8L WAL ‘SO J8NL LLISNI 9
oiaussao | ontava T 75 waD FI0IHAA 40 3AIS HIHLO JHL LY IUNAIO0Hd L¥3daY S
*370H HIHLO FHL YO € ONY 2 SJ3LS LvAdaY v

"IN0YCL 'S971 714 S1 - €1 OL FHVYMAHVH LNYLS INOHS TV NILHDIL °S
BNOHOL S8 14 §) - €1 OL IHYMAHYH LNHLS HY3H 1% NALHOIL 'F
"ANDHOL "S971°14 S - £ O1 AHYMAHYH S04 NS 1 NILHOIL '€

"FON3INDIAS NOILYTIVLSNI HOJ SNOILVELSNTT 33S "91 WL LNN
MOOT ANV 'S1 WAL ‘HIHSYM ‘F1 WILI ‘HIOVLS OILSYd ‘WY 1V 24
W3LI ONY LNOHH 1v 21 WALI ‘'S1708 HLIM A13S007 401 NNS 34N03S 2

SLAYLS OLNO | W3LE dOL NNS 30v1d 't

dOLNNS O

HHYMAHVH NILHDILLION 0d ‘DWW Ll
1NN X301 ANV € WAL ‘HIHSYM HLIM JHYMAYYH 34N03S LNHLS
Hv3JW IHL NHHL 30V1d Nl SHIHSYM CML 3HL HLIM L1708 IHL LHIASNE ‘&

"ONIMYINOS LNIASHE OL LHOddNS MovE 1v3as
GONY LNHLS 3HL NIIMLIE 1109 3HL OINO § W3Ll ‘HIHSYM NOTH3L
ALIHM TTVINS 3L 30V1d (SUV3YHL € - 2) 1HOddNS Yova 1¥3S NYHL
1SNF 1709 1HASNI ONY + W3L 1708 OLNO € W3Ll ‘HIHSYM 30V1d 2

1HOddNS HOvd
Av¥3% 3HL ANV LNYLS IHL NIIML3G JONVEVITO JAID QL HYD JHL 40
H31IN3D 3HL WOHL AVMY LNYLS JHL HSNd L3MOVYHAE 1HOddNS HOVE
1¥3S JHL NI S3T0H IHL HLIM LNYLS Yvad 3HL NI S370H 3HL NOIY °L

SLNH1S HY3Y v

"ONIJ3300Hd 3403389 SNOLONYLSNI 1TV av3d

HO-GELGL  LSINDIY 'L G734 HILNI SIHL YICQHO OL ‘310N




R i g s e e e TR0 e,

WIRING DIAGRAMS AND SCHEMATICS

REFER TO TECHNICIANS REPAIR AND SERVICE MANUAL FOR
NOTES, CAUTIONS AND WARNINGS.

ELECTRIC MEDALIST TECHNICIANS REPAIR AND SERVICE MANUAL
MANUAL P/N: 28124-G01
GASOLINE MEDALIST TECHNICIANS REPAIR AND SEFIVICE MANUAL

MANUAL P/N: 28125-G01

=~ 4 m | TEXTRON| Service Parts Manual Appendix - D




DRIVERS TURN MARKER  HEADLIGHT HEADLIGHT MARKER PASSENGER TURN

RED
HORN
RED
I} BLK YEL OJ—C ORN /WHT;
RED
: BLUMWHT > BI.UfWHT
LT SWITCH . o
| (PARTOF KEY SWITCH) < RED T
Fa
BRN 35 BLK
| RED . \__BLK
o~ BLK §>> WHT [ YEL FLASHER
GRN :_>_)_1 TURN
RED = ¢S . ———1 sIGNAL
1 BEN _ $S | ——— swicH
WHT: — | i
_.._._.._.H
veL $¢
Ll ]
YEL
: BLK ¢~ \__+36VRED
STATE OF CHARGE
BLU/WHT
L
d BLK
4 BRN
BRN | WHT VEL Bﬁbi
FaYaYal :t N /\;:
BLKT WHT RED FtEI::r WHT| [|BLK
DRIVER'S PASSENGER ( | )
TAILLIGHT " ) TURN SIGNAL TURN SIGNAL \_/ ] TAILLIGHT

FOR VEHICLES WITHOUT TURN SIGNALS REMOVE WHT WIRE FROM LEFT TURN SIGNAL
REMOVE YEL WIRE FROM RIGHT TURN SIGNAL CONNECT BRN WIRE TO RED

® INDICATES BUTT CONNECTION WITHIN WIRING HARNESS

Appendix - D Service Parts Manual EZG0LEE]



B e e S S e

DRIVER'S TURN MARKER  MEADLIGHT HEADLIGHT  MARKER PASSENGER TURN
@
—_——
GRN k] |reD
N _"jl'\': 's = Foniel i =
IR A iagl TR
- o BLK T 1"
BLUMWHT B
1 l .
GRN
. BLK e
HORN _/ -
RED I
BLK YELJ—OHN!W """"‘;. |
RED |15.mp | |
15 AMP ! BLFLBBEK BRAKE
BLUWHT BLU/WHT | ! |
* o0 HT . | SWITCH
LT SWITCH E?_‘S"_‘f___j ?/ I
PART OF KEY SWITCH c NO
) ¢ ) Rep « « RED T |
i
BRN {{ BLK :
RED «  BLK i
BLK 2( WHT YEL FLASHER !
Faitd L |
GRN ! . TURN
RED . (8 ——— SIGNAL !
BRAN {< § — SWITCH |
WHT ; AR ]
vyeEL (¢
—Hl ------- ; RED 0——_! O =d -
YEL Ij
= FUEL olL
+12V _S~o—2 REC : | | _ L GAUGE PRESSURE| SOLENOID
KEY SWITCH
YEL OIL
d BLK | FUEL SENDER
SENDER |
< BLU/MWHT =
. BLK
BRN
lBHN WHT YEL Bmi
FAY 2 N\ FAS FAY AN
/ul: ~ N ﬂ\/\
BLK| TwHT RED RED wHT] |BLK
DRIVER'S PASSENGER
TAILLIGHT, A~ ~~ ] TURN SIGNAL TURN SIGNAL \_\~/ \/ ) TAILLIGHT

FOR VERICLES WITHOUT TURN SIGNALS REMCVE WHT WIRE FROM LEFT TURN SIGNAL
REMOVE YEL WIRE FROM RIGHT TURN SIGNAL CONNECT BRN WIRE TO RED

- — INDICATES WIRE NOT INCLUDED IN HARNESS
® INDICATES BUTT CONNECTION WITHIN WIRING HARNESS

EZGOLETT]

Service Parts Manual

Appendix - D



CHARGER

CONNECTOR
+D 250 015W
5 T
]
BLU :
KEY SWITCH :
BLU GRN |
1
1
]
BLU ,
1
]
]
1
1
]
WHT [BLK RED )
DIRECTION :
SELECTOR ,
]
BLK ) SOLENOID
BLK

WIRES INDICATED ARE CONTAINED IN POWER HARNESS

ALL OTHER WIRES ARE CONTROL WIRING

MS2 1S CLOSED WHEN DIRECTION SELECTOR SWITCH IS IN FWD OR REVERSE
MS3 IS ACTIVATED BY ACCELERATOR PEDAL

MS4 15 CLOSED BY DIRECTION SELEGTOR SWITCH IN REVERSE ONLY

Appendix - D Service Parts Manual (= ] = | TEXTRON|



GASOLINE VEHICLE WIRING DIAGRAM / SCHEMATIC

%«.ﬁmm«?m R R e e

BATTERY
- o
IGNITOR BLK
. 04
1. I l | BLK/WHT I 77
A Y A _i— B
: ' ~
I RED [ BLK BLK //'3
0 @)
SOLENOID Y REVERSE
WARNING
? FUSE
. 7 AMP RED
BLK BLK
BLK WHT REDWHT
e et e O]
REDMWHT M4
RED
rTm [ _O,f:GFIN_(EBI.U: |
RED MS3 KEY
IGNITION COIL SWITCH
° VOLTAGE
RED REGULATOR
[ GRN
v
BLK
GRN

ENGINE

[ 2~ =]{m] TEXTRON] Service Parts Manual Appendix - D



Appendix - D Service Parts Manual | eZEOETT



LIMITED WARRANTY

CALIFORNIA EMISSION CONTEOL WARRANTY STATEMENT
YOUR WARRANTY RIGHTS AND OBLIGATIONS

The California Air Resources Board and Fuji Heavy Industries Ltd. (herein “FUJI") are pleased to explain the emis-
sion control system warranty on your 1995 and later speciaity vehicle engine (hergin “engine”). In California, the en-
gine must be designed, built and equipped to meet the State’s striingent anti-smog standards. FUJI must warrant the
emission contrel system on your engine for the period of time described below, provided there has been no abuge,
neglect or improper maintenance of your engine.
Your emission control system may include parts such as the carburetor and the ignition system. Alsc included may
be hoses, connectors and other emission-related assemblies.
Where a warrantable condition exists, FUJI will repair your engine at no cost to you including diagnasis, parts and
labor.
MANUFACTURER’'S WARRANTY COVERAGE:
The 1995 and later engines are warranted for two (2) years. If any emission related part on your engine is
defective, the part will be repaired or reptaced by FUJI.
OWNER’'S WARRANTY RESPONSIBILITIES:
Ag the engine owner, you are responsible for the performance of the required maintenance listed in your
Owner's Manual. FUJ! recommends that you retain all receipts covering maintenance on your engine, but
FUJI cannot deny warranty solely for the lack of receipts or for your failure to ensure the performance of all
scheduled maintenance.
As the engine owner, you should, however, be aware that FUJI may deny you warranty coverage if your
engine or a part has failed due to abuse, neglect, improper maintenance or unapproved modifications.
You are responsible for presenting your engine to a dealer, distributor or warranty station authorized by E-
Z-GO DIVISION OF TEXTRON, INC. Augusta, Georgia, (herein *E-Z-GO") to which FUJI supplies the en-
gine as soon as a problem exists. The warranty repairs should be completed in a reasonable amount of
time, not to exceed 30 days.
If you have any questions regarding your warranty rights and responsibilities, you should contact the E-Z-GO War-
ranty Department at 1-800-241-5855.

LIMITED WARRANTY

on Emission Control Systems

- California Only -
FUJI, Tokyo, Japan, warrants to the owner of the 1985 and later engine that the engine (1) has been designed, built
and equipped so as to conform at the time of manLfacture with the applicable regulations of the California Air Re-
sources Board, and {(2) is free from defects in materials and workmanship which could cause it to fail to conform with
those regulations as may be applicable in the terms and conditions stated below.
A. WARRANTY COMMENCEMENT DATE
The warranty period begins on the date the engine is deliverad to a first retail purchaser.

B. LENGTH OF COVERAGE
FUJ warrants to a first retail purchaser and each subsequent purchaser that the engine is free from defects
in materials and workmanship which could cause the failure of a warranted emission-related part for a pe-
riod of two {2} years after the date of delivery to the first retail purchaser.
C. WHAT IS COVERED:
1. REPAIR OR REPLACEMENT PARTS
Repairs and replacement of any warranted part will be performed at no charge o you by an au-
thorized dealer, distributor or a warranty station. You may contact the E-Z-GO Warranty Depart-
ment at 1-800-241-5855 to get the nearest appropriate location where your warranty repairs are
performed.

2. WARRANTY PERIOD
This warranty continues for aperiod of two (2) years and shall apply only to the repair, replacement
or adjustment of the component parts which are not scheduled for replacement as required main-
tenance. Further, component parts which are scheduled only for regular inspection to the effect of
“repair or replace as necessary” shall be warranted for the warranty period. Any wamranted part
which is scheduled for replacement as required maindenance shall be warranted for the period of
time up to the first scheduled replacement point for that part.

3. DIAGNOSIS .
You shall not be charged for diagnostic labor which leads to the determination that a warranted
partis defective, if the diagnostic work is performed at an authorized dealer, distributor or warranty
station.

4. CONSEQUENTIAL DAMAGES

[ | m [TEXTRON| Service Parts Manual



LIMITED WARRANT

: S T B e i

If a warranted part failed causing damages to other engine components, consult a warranty sta-
tion.

D. WHAT IS NOT COVERED

1. This imited warranty does not cover any part which malftnctions, fails or is damaged due to failure to
follow the maintenance and operating instructions set forth in the 1995 and later Owner's Manual in-
¢luding:

(1) improper or inadequate scheduled engine inspection and maintenance
(2) improper or inadequate maintenance of any warranted parts
(3) improper installation, adjustment or repair of the engine or of any warranted pant unless per-
formed by an authorized dealer
(4} failure to follow recommendations on fuel use contained in the 1995 and later Owner’s Manual
(5) repairs performed outside of the authorized warranty service facilities
(6} use of parts which are not authorized by FUJL.
2. Add-on or modified parts
This warranty does not cover any part which malfunctions, fails or is damaged due to alterations
by changing, adding to or removing parts from the engine.

3. Expenses incurred by processing warranty claims

FUJI, any authorized dealer, distributors and warranty station shall notbe liable for any loss of use
of the engine, for any alternative usage, for any damage to goods, loss of time or inconvenience.

E. HOW TO FILE A CLAIM

Al rapairs qualifying under this Limited Warranty must be performed by a dealer who sold you the engine
or distributors or warranty stations authorized by E-Z-GO. In the event that any emission-related part is
found to be defective during the warranty peried, you should notify E-Z-GO Warranty Department at 1-B00-
241-5855 and you will be given the appropriate warranty service facilities where the warranty repair is per-
formed.

F. WHERE TO GET WARRANTY SERVICE

It is recommended that warranty service be performed by the authorized dealer who sold you the engine,
atthough warranty service will be perfermed by any authorized dealers, distributors and warranty stations
anywhere in the United States. When warranty repair is needed, the engine must be brought to an autho-
rized dealer, distributorship or warranty station’s place of business during nomal business hours. tn all cas-
es, a reasonable time, not to exceed 30 days, must be allowed for the warranty repair to be completed after
the enging is received by the authotized dealer, distributor or service station.
G. MAINTENANCE, REFLACEMENT AND REPAIR CF EMISSION-RELATED PARTS
Only warranted engine replacement parts approved by FUJI should be used in the performance of any war-
ranty maintenance or repairs en emission-related parts. If other than authorized parts are used for mainte-
nance, replacement or repair of components affecting emission control, you should assure yourself that
such parts are warranted by their manufacturer to be equivalent to authorized parts in performance and
durability, FUJI, howsver, assumes no liability under this warranty with respect to parts other than autho-
rized parts. The use of non-authorized replacement parts does not invalidate the warranty on other com-
ponents unless the non-authorized pars cause damage to watranted paris.
H. PARTS COVERED UNDER THE CALIFORNIA EMISSIONS WARRANTY
(1) Fuel Metering System
i} Carburetor and intemal paris
i) Choke System
(iii) Fuel filter {annual maintenance item)
(2) Air Induction System
(i} Air filter element (annual maintenance item)
3) Igmhon System
Spark plug {annual maintenance item)
n) Ignition Coil
i) Ignitor Complete
iv) Pulser Coil
(4) Exhaust Manifold
(5) Miscellansous ltems Used in Above Systems
{i} Fual hases, clamps and sealing gaskets
I. MAINTENANCE STATEMENTS

It is your responsibility to have all scheduled inspection and maintenance services performed at the times
recommended in the 1995 and later Owner's Manual and to retain proof that inspection and maintenance

services are performed at the times when recommended. FUJE will not deny a warranty claim solely be-

Service Parts Manual EZGOEE




LIMITED WARRANTY

. LR EE.OBR B QO S o b

cause you have no record of maintenance; however, FUJI may deny a warranty claim if your failure to per-
form required maintenance resulted in the failure of warranted part. The proof which you maintain should
be given to each subsequent owner of the engine. You are responsible for performing the scheduled main-
tenance described below based on the procedures specified in the 1295 and later Owner's Manual. The
scheduled maintenance below is based on the normal engine operating schedule.

PROCEDURE INTERVAL

a) Check for sealing of fuel cap and proper operation of WEEKLY
fuel gauge (at each fueling). Check that fuel cap ventis
free of dirt

b) Check engine for unusual noise, vibration acceleration. | MONTH {20 HOURS)

¢) Check engine elecirical system for coil/spark plug wire | 3 MONTH (5¢ HOURS}
for cracks/loose connections,

d} Check fuel system for leaks at tank cap, lines, filters, 3 MONTH (50 HOURS)
pump, carburetor. Check lines for cracks/deterioration.

&} Check air cleaner filter element. SEMIANNUAL (125 HOURS)

) Replace engine oil, DO NOT OVERFILL. SEMIANNUAL (125-150 HOURS)
SAE 10W-30/10W-40 SF,8G,CC Qil

g} Clean oil filter in solvent (at oil change). Replace O- SEMIANNUAL (125-150 HOURS)
Rings if required.

h) Replace air cleaner filter elament if requirad. ANNUAL (250-300 HOURS)

i) Check fuel filter for dirt build up. (Replace as required}) | ANNUAL {250-300 HOURS)

j) Check the spark plugs for gap 0.030. (Replace if ANNUAL (250-30¢ HOURS)
required}

k} Check timing belt tension, signs of wear/damage. ANNUAL (250-300 HOURS)

Replace only if wom or damaged.

EZGEOMEIEN Service Parts Manual



A |

Service Parts Manual EZGOMETEETm



EZGO0

a EIETICompany

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Quiside USA Phone: 010-1-706-798-4311, FAX: 010-1-708-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator Linkage
	

	
	
	
	B_Accelerator Linkage (GAS)
	

	
	
	
	
	
	C_Battery Charger Total Charger lll
	

	
	
	
	
	
	C_Battery Charger Powerwise
	

	
	
	
	
	
	
	
	
	
	
	
	D_Body & Associated Parts
	

	
	
	
	
	
	
	
	
	
	
	
	E_Brake Linkage
	

	
	
	
	
	
	
	
	F_Carburetor
	

	
	G_Clutches
	

	
	I_Direction Selector
	

	
	
	
	
	
	
	
	
	
	J_Direction Selector (GAS)
	

	
	
	
	K_Electrical System
	

	
	
	
	L_Electrical System (GAS)
	

	
	
	
	
	
	M_Engine & Muffler
	

	
	
	
	N_Engine & Starter Mounting
	

	
	
	
	O_Filtered Air System
	

	
	Q_Front Suspension
	

	
	
	
	R_Fuel System
	

	
	S_Horn & Lighting
	

	
	
	
	
	
	
	
	
	
	T_Motors
	

	
	U_Rear Axle
	

	
	V_Rear Axles
	

	
	
	
	W_Rear Suspension
	

	
	X_Rear Suspension (GAS)
	

	
	Y_Seating & BagRack
	

	
	
	
	
	
	
	
	Z_Solid State Speed Control
	

	
	
	
	Z_Solid State Speed Control - DCS
	

	
	
	
	AA_Starter / Generator
	

	
	
	
	BB_Steering
	

	
	
	
	CC_Wheel Brake
	

	
	
	
	DD_Wheels & Tires
	

	
	
	Special Tools
	

	
	Accessories
	

	
	Accessories Illustrated
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	Diagrams & Schematics
	

	
	
	
	
	
	Limited Warranty
	

	
	
	
	

